A10/A13/A18/ A24 - 30' / 40’
LIQUID FERTILIZER APPLICATOR
PARTS MANUAL

Al

820040 A10/A13/A18/ A24 - 30"/ 40’ Liquid Fertilizer Applicator 2024-02-29




st

820040 A10/A13/A18/ A24 - 30"/ 40' Liquid Fertilizer Applicator 2024-02-29



AST
f‘.mﬁ ILLUSTRATED PARTS LIST

Limited Warranty
Fast Ag Solutions warrants to the buyer that the new machinery is free from defects in material and workmanship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by Fast Ag Solutions or its authorized dealers or employees,
and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery, if
they have not been manufactured by Fast Ag Solutions.

Fast Ag Solutions shall only be liable for defects in the materials or workmanship attributable to faulty material
or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising as a
result of normal wear and tear of the new machinery or in any other manner whatsoever, and without limiting
the generality of the foregoing, excludes application or installation of parts not completed in accordance with
this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

Fast Ag Solutions
4130 Commerce Boulevard

Windom, MN 56101
This warranty shall expire one (1) year after the date of delivery of the new machinery.
If these conditions are fulfilled, Fast Ag Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result
of repairs, labor, parts, transportation or any other work, unless Fast Ag Solutions has authorized such
expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equipment
other than by Fast Ag Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warrantied.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or
conditions whether statutory or otherwise as to quality and fitness for any purpose of the new equipment. The
Manufacturer denies all liability for incidental or consequential damages.

This Liquid Fertilizer Applicator is subject to design changes and Fast Ag Solutions shall not be required to retrofit

or exchange items on previously sold units except at its own option.

Warranty void if not registered.

Page 3



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

FAST
LIQUID FERTILIZER APPLICATOR

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.
Customer Name

Address
City \ State ] ’Zip ]
Phone

Dealer Name

Address
City \ State ] ’Zip ]

Applicator Model

Serial Number

Delivery Date

DEALER INSPECTION REPORT SAFETY

__All Fasteners Tight __ Safety Chain Installed

__Wheel Bolts Torqued __All Guards Installed

__ Hydraulic Hoses and Fittings Free and Tight __ All Safety Signs Installed

__ Fertilizer Hoses and Fittings Free and Tight __ Reflectors, SMV, and Lights Clean
__ Wheel Drive Turns Freely __ Review Operating and

_ lLubricate Machine __ Safety Instructions

__ Check Tire Pressure

__ Frame and Wings Level

__ Monitors and Controllers Function
__Wiring Harness Connected

I have thoroughly instructed the buyer on the above-described equipment which review included the Operator’'s Manual content,
equipment care, adjustments, safe operation, and applicable warranty policy.

Date
Dealer’'s Rep. Signature

The above equipment and Operator’'s Manual have been received by me, and | have been thoroughly instructed as to care,
adjustments, safe operation, and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink — Customer

A-Series A10/ A13/A18/ A24 Page 4



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

FAST A10/ A13/ A18 / A24 Series Applicator
APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

NUMBER OF COULTERS

PUMP MANUFACTURER:

(CIRCLE ONE)
ACE FMC-150F-HYD-206
ACE FMC-205F-HYD-304 ACE FMC-205F-HYD-304 PWM
ACE FMC-255F OASIS ACE FMC-255F OASIS PWM

HYPRO 9306-HM1C

A-Series A10/ A13/ A18/ A24 Page 5



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may be reproduced
in any form or by any means, electronic or mechanical, including photocopying, without express written
permission from Fast Ag Solutions.

Parts information in this manual represents components installed when product was manufactured based upon
the best available information. Modifications made subsequent to initial delivery are not included. Always verify
the parts and color required when ordering parts.

If you have any questions, please contact your Fast Ag Solutions Parts and Service Department.

Explanation of Parts Lists

The parts list is organized as follows:

COULTERS

PUMPS

PRODUCT PLUMBING ON TOOLBAR

PRODUCT PLUMBING ON FRAME

PRODUCT ELECTRONIC/ELECTRICAL CONTROL COMPONENTS

HYDRAULICS and FOLD BOX ELECTRICAL

TOOLBAR AND GAUGE WHEELS

TANKS AND FRAMES

TRAILER AXLES, TIRES, AND TRACKS

WARNING LIGHTS, DECALS, and SERIAL NUMBER TAG

The parts lists are broken down into sub-assemblies and listed in 4 columns:

* ITEM - These numbers are found on the illustration associated with the parts list.
*NS- This item is NOT SHOWN, included for reference.

+ QTY. - This is the quantity of parts needed in an assembly.
*AR- The quantity of this item is AS REQUIRED for the location.

» PART NO.- These are the part numbers associated with the ITEM.
+ DESCRIPTION - This is the description of the part.

A-Series A10/ A13/ A18/ A24 Page 6



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Table of Contents

Section Page
COULTERS ....iieuiiiieenieiieanieiiensieiiessiersssssessssssesssssssssssssssssssssssssssssssssssssnssssssnssssssnssssssnssssssnssssssnssssssnssssssnssssssnssssssnssssssnsssnse 14
AP COUILEE ASSEIMDIY ..ottt ettt e et e ettt e e et e e e st e e e ettt e e s atteasaasteasassaaeasatteassssaassasssnassnssesenns 14
Parts List 34471: AP COUIEr ASSEMDBIY .....eiiiiiiiieiii ettt et s bt e sbe e s b s bt e s be e e saeesbeeenneeeane 14
AP COUITEI BASE ASSEIMBIY ...ttt e ettt e e e e ettt e e e et e e e e ate e e sttt e e e e st e e eaassea e e ssesaaastssaenssasenasssnasenssesanes 15
Parts List 34470: AP Coulter Base ASSEMDIY ........coiiiiiiiiiiie ettt et e e e s tae e e e ata e e e eana e e e sataeeeentaeeennneeas 16
N669 Complete Hub with Square Hole with Triple Seal ASSEMDBIY ...........cccveeeueeeiieeiieiieeiee ettt siae s 17
Parts List 26891 / 730095ASSY: N669 Complete Hub with Square Hole with Triple Seal .......cccccovveveeeiiieceeccieeeeens 17
AP Coulter UPPEr CASEING IMOUNLS ........cocueeeeiieeieeeeteeie ettt ettt ettt e s st e st e st e st e st e sateasaseesaseesaseesneasneanas 18
Parts List: AP Coulter Upper Casting IMOUNTS ......coiuiiiiieiiiieiie ettt ettt sttt saee st e s bt e s b e e sneesbeeenneesane 19
AP Coulter INJECtion OPLION ASSEMBIY ..........ooeeeeeeeeeieeeeeit et e st e ettt e e sttt e e e sttt e e e sttt e e sasteaesssseeasssseaesassaassastnessnsseaennns 20
Parts List 90SAINJ: AP Coulter Injection Option ASSEMDBIY ......cocuiiiiiiiiiiiiii e 21
AP COUIEr BIAAE HATAWAIE Kit ......ccccuveeeeeeieeeeeiee et e ettt eeee e ettt e e ettt e e et a e s atstaeesstassasteassasseaasssssaaesssaassassenessnssesennns 22
Parts List 590278: AP Coulter Blade HardWare Kit ........cccverieriiiinieiiieesie e eseessiee s e ssie e ssieesbeessseesbeessseessessnneesnne 22
DEFENDER® fOr INJECHION ASSEMBIY .......veeeeeeeeeeee ettt e ettt e e ettt e e ettt e e e ettt e e e astaaeeessasaeastsasesasssaseasssnasassseaanns 23
Parts List 99CROPDEFENDER: DEFENDER® fOr INJECLION ....ciiiieiitiiesieeiit ettt ettt e st s sieesbae e siaessbaeesaeesbaesnaneenes 23
AP Coulter Knife Option Assembly — Non-Adjustable (2022 and newer, backwards compatible) ...............c.ccccouveeecvvnnnnn. 24
Parts List 34590: AP Coulter Knife Option Assembly — Non-Adjustable (2022 and newer, backwards compatible).... 25
AP Coulter Knife Stop Hardware Kit — Adjustable (2022 AN OIAET)............coeccueeeeeeecieeceeeiieeseeeceeeceeeetee s seeesesesaaesrea s 26
Parts List 99FCAPPKNIFE: AP Coulter Knife Stop Hardware Kit — Adjustable (2022 and older).......cccceeeveeveeeciveenneeens 27

0= Tote | KXY =Ta ] o USSR 28
Parts List 17292: DECAl ASSEMDIY ...coeviiiieiiie ettt e e e et e e st e e et e e se st e e e saaaeeeesteeeesnsaeeesnsaneeanteeeennreeas 28
PUIMPS ......ciiiiineetttiiiiissineeeetsssssssssnssssssssssssssnsssssssssssssssnssesssssssssssnssessssssssssssssesssssssssssnssesssssssssssnseessssssssssnnnessssssssssssnnnans 29
Pump AsSembly, ACE FIMC-150F-HYD-206 ..............uuuuieeeeeeeiiieeeeeeeeiiitetaeeeeeetetssataaaeessssssssasaeesssstssssssaassssssssassssssesssnssssees 29
Parts List 34386: Pump Assembly, ACE FIMC-150F-HYD-206 ........ccccuvtitieiiieiiiiiiiee e e eeccirte e e e e e e seitaaree s e e s sennnnneeseessennnnnnes 29
Parts Breakdown: ACE FIMIC-150F-HYD=206 ...........ccccuuueeeuieeeeeieeeeeiieeeeiieeeeiitt e eettaaesiteeeeaatteesistaaesabsesessssesssasenesnasseaenns 30
Parts List 550000: ACE FIMIC-150F-HYD-206.........c.cectrterrrerreenieeiersesteseeseeesseesseensesnsesssesseessesssessesnsesssesneesseessesssesssesns 31
Pump AsSembBly, ACE FIMIC-205-HYD-304 ........c..uueeeeeeeeeeeieeeeeieteeeteaesetttaeessttaesatstaaesasseasesssasesastsasassesssastsssassnassasseaenans 32
Parts List 34383: Pump Assembly, ACE FIMIC-205-HYD-304 .......cccccouieeeeiieeesiieeeesieeeseteeesnaeessssseeessssseesssseeessnsseesnnsens 32
Pump Assembly, ACE FMC-205-HYD-304 PWIM ........coocuutemieeiieeesieeeiiieesieeesteeesieessttessieesttesseesteasseesssasasessseessessaseesssessas 33
Parts List 34387: Pump Assembly, ACE FIMC-205-HYD-304 PWIM .......ccccuiiiiiiieeeitieeseitee e siteeeeseteeeesneneeesnaeeeesnsaeesnnnneas 33
Parts Breakdown: ACE Pump, ACE FMC-205-HYD-304 PWIM...........uuueeeeieeeeeeseeeeee e eeettetttaa e e e esettsaaaaaaeeassssasaaaaeesssssssnees 34
Parts List 550025 / 550035: ACE FMC-205-HYD-304 PWIM .......cciuiiiieeetiieiteeeiteeeeteeeeteeeeseeeeteseeteeestesensseessseessssensssensseenns 35
PUMP ASSEMDBIY, ACE FIMIC-255F QASIS ..ot ettt ettt e e e e ettt a e e e e ettt e e e e e e e e tstaeaaaaeeaasssssanaaaseanssssenees 36
Parts List 34715: Pump Assembly, ACE FIMIC-255F OASIS......ooi ittt e e eeseitte e e e e e e s etaan e e e e e s seanaaeeeaeesennnnnes 36
Pump Assembly, ACE FIMIC-255F OASIS PWM .......couueeouiiesieeiieeeee ettt ettt et stte st e st aee st e s asseassessbasssassaseesaseeeas 37
Parts List 34718: Pump Assembly, ACE FIMC-255F OASIS PWIM .......ooiiiiiiieiiiieeecieeeseitee e stteesesetee e ssannaeesnaeeeennsaeessnneeas 37
Parts Breakdown: ACE PUMpP, ACE FMC-255 OASIS (PWIM)) c.....eeeeeeeeeeeeee et eetea e etea e e sttt e estaaeseaesasaaasssanaasssseaanns 38
Parts List 550055 / (550056): ACE FMC-255 OASIS (PWM) ...cutiiirieiieiieieese ettt eteeeeeseeesie e eesessesneesneesseesseensesnsenns 39

A-Series A10/ A13/A18/ A24 Page 7



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Pump Assembly, HYPRO 9306C-HMIC (COSL) ..cc.vueeeeeeesiiieeieesteeeeee ettt e stte ettt eatea ettt et e s ttaestasttasseasassasaseassaassesssssassseaeas 41
Parts List 34384: Pump Assembly, HYPRO 9306C-HMLC (CASt) ..uievvueerrriereiiriiieseeenieeeseessieeesseesssseesseessseeessnsesssssssneenns 41
Parts Breakdown: HYPRO PUMP 9306 C-HMILC (CASL) .....cecueeeireeeereeeitireeieeeitiaeseaesttaesseasattassseasstaassseassssasssessassasssesssseasssesens 43
Parts List 550045: HYPRO PUMP 9306C-HMILC (CASE) ..vveeevrrerireeiieieiiieeieeeiieeesieeeseeeetaeesseestesessaesssasessassssesensessnsessnsessnns 44
PRODUCT PLUMBING ON TOOLBAR ........coccettnnntetiriiissssnseessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssssssssssnsssss 45
2-5€CtION TOOIBAL PIUMBING ..ottt ettt ettt s e st s e e sate e s at e e s ateenataesataenateesateenaseasasaenateas 45
Parts List 34403: 2-Section Toolbar PIUMDING .......oocviiiiee et et e e et e e e ear e e e s tae e e enta e e eennaeas 46
4-SeCtioN TOOIDAL PIUMBING ...ttt ettt ettt et e st s e e s e e sataesate e s ateesateesataenateesateenateasasaenateas 47
Parts List 34293: 4-Section Toolbar PIUMDING ......cociiiiie e e e e e s e e e s tae e e enta e e e nnaeas 48
5-5€CtioN TOOIDAI PIUMBING .....c...eveieaiieeeee ettt ettt ettt s ittt e s e e sat e e st eesat e e nineesaneenaneenanees 49
Parts List 34405: 5-Section Toolbar PIUMDING ......cooiiiiiiir et e e e sae e e s s bae e e esataeeennneeas 50
Flip WingG SAULOST VIQIVE ASSEIMIDIY ........eeeeeeeeeeeeeeeee ettt ettt s ettt e e ettt e et ta e st e e s satta e s aastaassstaassssaaesansenessasseaenns 51
Parts List 90SAVFF: Flip Wing Shutoff Valve ASSembBIY ........ocuiiiiiiiiii e 51
Typical Toolbar Plumbing — Tees, EIbOWS, HOSE, ANA ClAMPS ........ccvveviiesiiesiiesieesieesieesieessieesseessieesssesssssesssesssssesasesens 52
Parts List: Typical Toolbar Plumbing — Tees, Elbows, Hose, and Clamps.........cccccuviiieiieieiiiee et 52
Wilger 2-Section Toolbar PIUMBING, 11 ROW...........ccccuueeeeiuiieeeeieieeeieeeesttteeettta e estaa e e tseaaastsesessssaaaassasasassesesssssassassenas 54
Parts List 27842: Wilger 2-Section Toolbar PIUmMbBiNg, 11 ROW.....cccueieiiiiiiiiiiieeeciieeceitee e ettee e e sivee e eeaaee e etreeeeeataeeeennaeas 56
Wilger 2-Section Toolbar PIUMBING, 13 ROW............cccuueeeeiuieeeeeieeeeeeeeesttteaettea e esaaa e s taaaaastaaseassaasasasssasassssesssssassassenas 57
Parts List 27843: Wilger 2-Section Toolbar PIUMbDING, 13 ROW......cccuiiiiiiiiiiiieiiiieeite ettt ettt 58
Wilger 4-Section FIOW MONtOr ASSEMDBIY, 15 ........ooueieeeeiieieeet ettt ettt et e s e et steesase e s e enasees 59
Parts List 27839: Wilger 4-Section Flow Monitor ASSEmDbIY, 15 ......cc.ciiiiiiiiiiiieieeiee ettt 60
Wilger 4-Section FIOW MONIEOr ASSEMDBIY, 17 ..o..eeeeeeeee ettt ettt e e ettt e ettt e e s ste e e s staaessataaesastaassasseaassnstaasssseens 61
Parts List 27840: Wilger 4-Section Flow Monitor Assembly, 17 ........uviiiiiiiiiiiiiiee et e e e seere e e e e e eiaeaes 62
Wilger 30” Coulter TOOIDAr LAYOUL ASSEMBIY, 17 .........ueeeeeeeeeeeeeee e etttee e e ettt e et e e et taa e e st e e e etttaa e s s saaaeatssaeessssassassenan 63
Parts List 27555: Wilger 30” Coulter Toolbar Layout ASSEMDIY, 17 .......ooeiiiiiiieiiiieceiee ettt et 64
VAritArget NOZZIES, 0.5 RALE...........uueeeeeeeeeieeeie e eeee ettt e e e ettt e e e e e e ettt e e e e e ea ettt e eaaeeeaasastbasaaaseessastsasaaaasesssssssenasaeesnnses 65
Parts List 27891: Varitarget NOzzles, 0.5 RAtE ......uuuiiiiiiiiiiiiiieie ettt e e eesctrt e e e e e st ar e e e e e e sssbaaseeeesesesssasneeeessenssssees 65
VArtArget NOZZIES, 1.5 RATE.......cccceeeeeeetieeeeeee e eeee et eeeete e e e te e e ettt e e s aateeesauseeeaaasteasasseaesasseaaanssaeasassessssseaessnstessnasseas 66
Parts List 27892: Varitarget NOzZzIes, 1.5 RAtE .....cciiiciieieiiii e cciiee et cetee e see e et e st e e s tae e e e snte e s s saaae e e snnaeeeennsaeesnnneeas 66
RAVEN MOLOFIZEA CONEIOI VAIVE ...ttt ettt ettt et ettt at e st e e eate et eeseeesbeeenaeeeas 67
Parts List 632037: Raven Motorized CONTrOl VAIVE .....cooceiiiiiciiee ettt st e s e ae e s eaaa e e e s nae e e e ntae e s nnnaeas 68
TEEJEE BO2 FIOW MELEN ...ttt ettt ettt ettt e e e et e ettt e e et e e sttt e e et e e e s astt e e sttt e e e natseesaasbaaeeasseaesnnsbesenasnes 69
Parts List 26817: TeeJet 802 FIOW IMIELET......cii ittt ettt ettt et e e sttt e e st e e s sabbee s sbbeeessabaeesnasaeas 69
PRODUCT PLUMBING ON FRAIME ........cituiiiitneiiiienniiiiessiiiissseiiesseiissseimssssisssssstsssssstssssssssssssssssssssssssssssssnssssssnssssssnsssssnns 71
Tank and External Fittings 1050 / 1350 GQION ...........cuveeveeeeeeeereeeceeeiteeeieeeeiteeeiaeeeireeeereeeisessesseeisessssseeisesssssesssesssssesssesens 71
Parts List 34104 - 34107: Tank and External Fittings 1050 / 1350 GallON .....ccvievvieiiiieieeeciee e eetee e eereeeereeeeteeeeaee e 72
Tank and External Fittings 1800 / 2400 GQIION ...........c..eeevieeceeeeiieeeieeeteeeceeeite e st e et e s eesiseeseteesseessssasisesssssesasesesssasarenans 73
Parts List 34116 / 34117 / 34277 / 34375: Tank and External Fittings 1800 / 2400 Gallon .......cccoveevveevieeeveeecieeesieens 74

e L] Q1 I L L= 4 Lo L 4 L e RS 75
Parts List 570088TNK / 570090TNK / 570091TNK / 570099TNK: Tank with Internal Fittings .......ccccceveverevervenvenirennnne 76
HANA WASH FQUCETE ASSEIMBIY .....oeveeeeeeeeeee ettt e e e e ettt e e e e e e ettt e e e e e s st aaseaaaeeaaatssseaaaaesaassssesaaassanssssenees 77

A-Series A10/ A13/ A18/ A24 Page 8



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 90SAFCHWF: Hand Wash FQuCet ASSEMDBIY .....cc.ciiiiiiiiiiieeiie ettt ettt s s 77
Plumbing Assembly for 1800 / 2400 GQION TANKS..........c.ccveeeeeieeeeeseeseesieesieeseeeeestteaseesseessaeseessssseesseesssessssssassssssesseenns 79
Parts List 34297: Plumbing Assembly for 1800 / 2400 Gallon TanKS.........ccererereeieierieniesiesiesieeeeeteeesee e see e eneeeenees 80
27 QUICK Fill ASSEMBIY (STANAIT) .....vveeeeeeeeeeee ettt ettt et e e et e st e e e te e st e e ata e s st e sataeasteasssaeaassesssaasssassases 81
Parts List 992QF: 2" Quick Fill Assembly, 1050 / 1350 GallON ....c..eiiiuiieciiiiiieeiee ettt ettt e e taeesaeeesbaeeeane e 81
Parts List 9972QF: 2" Quick Fill Assembly, 1800 / 2400 GallON ......cccueeiuiiiiiieiei et eeee et e et e sreestae e eane e 81
SR O 11 (ol @ o 1 Y Yo oo = S TP 82
Parts List 26995: 3"- 2" QUICK Fill AQAPTEI ..ccuuiiiieiiiieiieestt ettt ettt e st s sbee st essbae s baeesaeesbaesnaeesans 82
B QUICK Fill VAIVE ...ttt ettt ettt e et ettt e e e e ettt e e s e eeasaas b e e s e e eaasassebaaassenssatassraeseesssnes 83
Parts List 90SA3QF: 3” QUICK Fill VAIVE ..ot 83
3" Quick Fill AsSemMbly, 1050 / 1350 GQUON.........ccueeeeeeeeeeeeeeeeeeeeeieeeeeeeeeieeeiteeeiteeeiaeeeiseeseseeeissesissesssseissessssssssessesssssesses 84
Parts List 28217: 3" Quick Fill Assembly, 1050 / 1350 GallON.....c.ecouiiiiiieiiieiieeie ettt eteeresee s st saeereeaneens 84
3" Quick Fill with Strainer, 1050 / 1350 GQUON ........c.oeeeeeeeeeeeeeeeieeeeeeeeeeeeeeeieeeeteeeeeeeeseeeissesisseeassessssesseesssessesssasensees 85
Parts List 28207: 3" Quick Fill with Strainer, 1050 / 1350 GallON ....uiiivueiiiiiiieecciee et 85
3" Quick Fill Assembly, 1800 / 2400 GQUON.............cccueeeeeeireeeseeeireesieeeireesieeeiseessseesiseessssesiseesissessssssssesisesssssessesssssesasens 86
Parts List 34296: 3" Quick Fill Assembly, 1800 / 2400 GallON.....c..iciuieeriiiieieiee ettt eeee e eeee e eereeestaeesaeeestreeeaneenes 86
3" Quick Fill with Strainer, 1800 / 2400 GQHON ..........c.ueeoeveeeeeeiieeeeeee ettt e et e ettt eeeeta s e et e e esaetesesaaeasseaeees 87
Parts List 28206: 3" Quick Fill with Strainer, 1800 / 2400 GallON ......oiivuuiiiiiiieeecieee ettt 87

e 0] @Yo e L oY o I T o e SRR 88
Parts List 90SALTRUMPET: Tank Agitation FittiNgS.......c.coviiiiiiiiiiiiieeiit ettt ettt st 88
EIECEIIC AGIEATION ...ttt ettt sttt e e et e et e et e et e st e s bt e e st e s auteeseeeabeeeabeenbeesneenas 89
Parts List 34391: EIECtriC AGItAtioN ..ocuieiieiiie et st e e sttt e e et e e seae e e e sbaeeeestaeesennaeeeesaeeeennteeeennraeas 90
Manual AGitQtion (HiGR VOIUME) ...........ooooueeeeeeeeeeee ettt ettt e e ettt e e ettt e e e ettt e e e et e e e e saaaeetsaaesastsaseeasssaeasssesanans 91
Parts List 34298: Manual Agitation (HIgh VOIUME)......ccocuiiiiiiiee ettt ettt e et e e eae e e e e tae e e e atae e e anaeas 92
NO AGIEALION oo 93
Parts List 27811: NO AItatioN ..o e e 93
PreSSUIE GUUQGE ..o 95
Parts LiSt 34304: PreSSUIE GAUSE «..coeveuuvirieereeeiiiiiteeeesssesiatteeeesssssuataeeeesssasssssssaeesssssssssssseesessssssssseesesssssssssseesessssssssnnes 96
PreSSUIE TIANSAUCET ISO..........uvveeeeeeeeeeeeeeeee e eeee et e e e e ee ettt e e e e e e ettt aeeeeesatsssaaaaeeeasssssessseeesssasssassaasensssssssaaaseensssssssees 97
Parts List 34303: Pressure TranSAUCET ISO .......ccuuiveeiieiieiiiieeeee e eeecreee e e e e eeesataeeeeeeeeseabsaeeeeeeesasstsaseeeeessassnsseseeeseennsnrees 98
PRODUCT ELECTRONIC/ELECTRICAL CONTROL COMPONENTS ....ccevvveeeeeeeeeeeeessesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnss 99
RaVEN HArnesses QNd COMPONENLS ...........uueeeeeeeeeiieeeeeeeeeeetteae e e e e e e steea e e e ee ettt saaaeeessastssseaaaeeasstsssaasaaesassssssansasssassassssnees 99
Parts List: Raven Harnesses and COMPONENTS ........uuiiiiiiiiiiiiiieee e e e eeiiitee e e e e eeeiateeeeeeesesesbaaeeeseeessassasseeeaessesassssaneaaseenes 100
CoNtrol HArNess 115-0171-085 ......cccooueeeieeiiieiiiiiieieeeeeee e, 101
CoNtrol HArNess 115-0159-856 ......cccooueeeeiieiiiiiiiiiiieeeeeeeeeeee e 102
CoNtrol HArNess 115-0171-086 ........cccoueueeeeiieiiiiiiieiiieieieeeeeeeeee e, 103
(O D) ] o | E 104
Parts List 26858: CR7 DiISPIAY ....ccccuueeeiiiieieiieieieitteeesitteeeeseteeeseaeeeestaeesesteeessnseeeessseeesassseesasseaeesnsseesanssesesanseesssnsenesannes 104
ROAVEIN 450 CONTIOIIRE ..o eeettee e ettt e e e e e e ettt e e e e e e e st e s e e e e assasb e e e e e e eesssssssaaessesssssssensseensssssssees 105
Parts List 26853: RAVEN 450 CONTIOIIEE ..uvveeieiieeiirieeiee ettt ettt e e e eeeab e e e e e e eeseabaaeeeeeeesesnbsaaeeeseseesssssrareeeeeennns 106
RAVEN RCM RALE CONIOIIBE .......cccccooeeeeeeieiiieiieiiieieeeee e, 107

A-Series A10/ A13/ A18/ A24 Page 9



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 34396: Raven RCIM Rate CONTIOIIET......ciiiiiiiieeiit ettt st e e st e s st e e saaee e s sbeeeesanes 108
ID GIEENSEAI RALE CONTIOICE ........eveeeeeeeeee ettt ettt e e e ettt e e et e st e e e s bbeaesstte s saastaasasseasanatsesssassnassasseneas 109
Parts List 27836: JD Greenstar RAate CONTIOIIEE .....oiiiiiiiiiiie ettt e e e st e e s s are e e ssaaeeessbaeessanns 109
HYDRAULICS and FOLD BOX ELECTRICAL .....cccceuuuuceeeiereenmnnnceeerereennssssseessseesnnssssssssssssnnsssssssssessnnnssssssssessnnasssssssssssnnnnnnnnnns 110
Hydraulic DiGGram 830016 ............oeeeeueeeeeeeeeeeeeeeeee e et tee e e s tte e e e ettee e et seaaesatseaeessesaaassesaaassssasassssesassesasansssssnasssasssssenas 110
Product Pump Hydraulic HOSES QNG FIttiNGS .........cccccuueeeeiieeeescieieeeitee e eettae e sttt e eeettea e et seaasastteseeasssaassssesasassesesanssassssseeans 111
Parts List: Product Pump Hydraulic HOSES and FittiNgS ....c.cevcviiiiiiiiiiiiiiieiiie ettt sttt s 111

Y L T £ A6 Lo L= e PSPPSR 112
Parts List: Main Lift CYIINAEIS .......vvie ettt e st e e e et te e e e rate e e e s ataeeeeataeessssaaeesntaeeeanssaeesssaeeeanseeeeannns 112
Main Lift Hydraulic HOSES QNA FIttiNGS.........c.cueeeueeiiieeieeiieeeeeeeee ettt sttt ettt s e et st sae e et e e naee e 113
Parts List: Main Lift Hydraulic HOSES and FItEiNgS ........eeieiiiiiiiiieeeiiiee ettt stee et e e e e st e e s e s ssanaeeesnbeeeeennes 114
MGQIN Lift VOIVE ASSEMDIY ..ottt ettt e e ettt e e sttt e e st e e s st e e s s steessstaaesasseaeenassaassassnassasseneas 115
Parts List: Main Lift ValVe ASSEMDBIY ..c...oiiiiiiieieeee ettt ettt ettt s bt e e sae e e bt e saneesne e e saneenneas 115
MQIN WiING FOIA CYIINAEIS ..ottt e ettt e e ettt e e ettt e e e ettt e e e ate e e et ssaaeastseseasssaasassssaeantsssanasssaasasssnann 116
Parts List: Main Wing FOI CYINAEIS .....ccccuiiiiiiiee ettt ettt e e ettt e e e st e e e e sata e e staaaeesataeaesestaeeesnsaeesensreeennnns 116
Main Wing Fold Hydraulic HOSES QN FIttiNGS ..........c.uueeceuueeesiiieeeiieeeeieeeeeetteeestaaestttaaeasisesaesssaaessssaassssessessssssessassens 117
Parts List: Main Fold Hydraulic HOSES and FITEINGS ....eevvieiiieiiieiiee ettt st s ssa e nba e e saaeenanas 117
MQiN WiNG FOIA VAIVE ASSEMBIY ......oooeeeeiiieieeiie ettt ettt ettt stte st e stte st e st a s ba e s e e s baesseesbaessessabaesasessateesasens 118
Parts List: Main Wing FOld Valve ASSEMDIY .....coouiiiiiiiiiieie ettt ettt e sae e s saeas 118
DOWN PLESSUIE CYIINUEE ...ttt ettt ettt et e ettt et e st e e st e st e s st e s abeaeseesteeeaseas 119
Parts List: DOWN PressUre CYINTEI ... uiiiieiiiieceies sttt e st e et e e et e e e st e e e e satae e ssaeeeesnbaeeeessseeesnsseeessnsseesanes 119
Down Pressure Hydraulic HOSES QNG FItEINGS ........cceeeuereeeriieeesiieeeeieeeeieeesetteees e e e sateaesssteaesasstaassasssassassesassssesenansees 120
Parts List: Down Pressure Hydraulic HOS@S and FIttiNgS........uueeiiiiiiiiiiiiiiee ettt e e e e eearan e e e 120
DOWN Pressure FIOW VAIVE ASSEMBIY ..........oeooeeeeeeeee ettt ettt e e e ettt a e e e e e ettt e e e e e e s s ssssaeaaassesssssssssaaseeasssssnnees 121
Parts List: Down Pressure FIOW Valve ASSEMDIY .......ciii ittt e e e e seiree e e e e e e s eaaar e e e e e s sesantaaeeeeeeeenns 121
DOWN PreSSUIe BIOCK ASSEIMBIY ...t ettt e e ettt e e e e e ettt e e e e e e sttt e aaaaeeessassssseaaseesssasssseaaaeeasssssssens 122
Parts List: Down Pressure BlOCK ASSEMDIY ...ccooeeeeiiiiiei e e e e e e e e et e e e e e s e s anebareeaeeeenns 122

L 1o 1o I8 [T =1 P 123
Parts List: FIIP WING CYIINAEIS.....ueiiieiiieeeeiiieecetee st ee e ettt e st e e e st ee e e e ate e e s sateeeesnbaeeeenssaeessseaeesnseeeeansseeesnsseesssnseeesannes 123
Flip Wing Hydraulic HOSES GNO FIttiNGS ..........ceeecuueeeeeiiseeeieeesititeeetttaessttaeesttteeeattaassstaasaassesssasssaasssssassassenssssssessssnseees 124
Parts List: Flip Wing Hydraulic HOSES and FItEiNGS .......ceieiiiiiiiiiie ettt stee et stee e st e e st e s snnee e e snnaeeeennes 124
FIOW DiViIders QNA SUPPIY LINES ..cceeeneeeeeeeeeeeeeeeeeeeee ettt e ettt e e e e e ettt e e e e e ee e ab e s e e aeeeasasssasaaaeseasssssssaaaseeasssssenens 125
Parts List: Flow Dividers and SUPPIY LINES ...cccoeeeiiiiiei ettt ettt e e e e et a e e e e e e e e bbaa e e e e e e eeeanabaneeaeeennas 126
Folding Gauge WHheel CYlINAEIsS QNG HOSES ............uueeeeeeeeeeieee e eeeeeetteee e ettt e e e e e ettt e e e e e ettt a st e e e eeasssssssaaaaaeesssssssens 127
Parts List 600122: Folding Gauge Wheel Cylinders and HOSES ...........uueiiiiiieiiiiiiiiee ettt aree e e e 127

L2 1Yo [ 1V ol 3 (= 0 X (o] ¢ I (1 PO ST UUUURNE 128
Parts List 600115: Hydraulic EXtENSION Kit........cceiiiiuiieieiiiiecciiee e ctee s et e e estee e e st e e e e et e e snaeaeesntaeeesnteeesnnneeeesnsseeeannes 128
Lo XY= Ve [ [V ol ] o Yol SR 129
Parts List 630027: Fasse Hydraulic BIOCK .........cccuuiiiiuiieieiiie s ceies et tee st e et e e et e e s aae e e e st e e e enteeeesnnaeeesnneeeeennes 130
Fas5e BIOCK 12-Pin EIECEIICAI HOINESS.....ccc.veeiieeeieeeieeeie sttt ettt sttt st s e et e st e st e s st e sbaessaasbaeenseeeanes 131
Parts List 630070: Fasse Block 12-Pin EIECtrical HAarn@ss......coouuieiiiiiieiniiiee ettt ettt ettt sie e e s s e e 132

A-Series A10/ A13/ A18/ A24 Page 10



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

FOSSE BIOCK DIOGIQIM ...ttt ettt s e et e st e et e st e et e st a et e stseeneeebneenseeeaaes 133
Parts List: FAsSE BIOCK DI@BIam.....c..eeeueeiiieiieeiiteettesteeestte st e et te st e s bt e sab et e beesabe e s beesabeesseesabeeeneesabeeesbaesbeeennnesanees 134
Fasse BIOCK PreSSUIre GNA TONK HOSES ........c..ueeeeuieeeeiiieeeeiieeeesiieeeeitee e ssttta e e sttt e ssateeessastaessattessassaassasssasssssesssssssessassenens 135
Parts List 600120: Fasse Block Pressure and Tank HOSES ....ccocuuiiiiiiiieiiiiiieciieeeesitee et e stee e siee e s site e e ssanaeessbeeessanns 135
Cab Fold Box and BoX WiliNG DIGGIAIM ..........ceecueeeeeeieaeeeeeeeeseeteeeiteaessteaaestataeesssaaaasssesaeasssssasasssssssssssasasssesasssssesssssenes 136
Parts List: Cab Fold Box and BoX WiriNg DIagram ........cccccuiieiciiieeeiiieeeeiteeessteesestreesssssseesssseessssssessnssesessssssssssssesennnns 138
(0001 o) [0 2Ty @ oY =Tl o T [ =2 XSRS 139
Parts List: Cab FOId BOX POWEE HalMESS...ccuuiiiieiieeeiiieeeeitieeeeetteeestteesetteeesateeessataeeeessaeesssaaeesstseeeanssasesassseessnssesennns 140
(0001 W o) o [ 2To) @ =T g (oo |l 2 Lo T =X XSRS 141
Parts List: Cab FOld BOX EI€CLIICAl HAMMESS .....cceeeeiiieiee ettt ettt e ettt e e e e e et a e e e e e e e setneaeeeeeeeeeansbareeeaeennns 142
Cab Fold BOX OPeration QNG PiN-OUt..........c..ceeeeuiieeeiiieeesieeeesiieeeeiiee e settta e e sttt e e satteessuseaesssttessasssassassessssassesssasssassnssenens 143
TOOLBAR AND GAUGE WHEELS .......ccccttttiiiiiiiiiiiiiiiieeeeeeeeeeeeeseeesssesssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnss 145
307 TOOIDAI ASSEIMBIY ...ttt ettt ettt et ettt et e ettt st e ettt e st e ettt et e et e e nseeesneenaeeeaaes 145
Parts List 35324: 30" TOOIDAr ASSEMDIY ......viiiiiiie ettt e e et e e e e rtte e e s tte e e e sataeeeesteeesanbaeeesnseeeennnes 146
O I KoYo) [T g XX =Ta 4] o | OSSR 147
Parts List 35325: 40" TOOIDAr ASSEMBIY ...c..uviiiiiiee ettt et e e e e e st e e e e stte e e staeeeesataeeeessaeesassaeeeansreeennnns 148
e iR e T 3 XYl S S US RS 151
Parts List 34695: TranSPOIT LOCK......cciiiieieiiiieieiiee e ctieeeeitte e e et e e e st e e e ette e e ssateeeesabaeeeessaeesssaaeesasseeeassaeesnssasessnseeesansns 151
NON-FOIAING GAUGE WHREEIS ...ttt ettt ettt ettt e et e et e e bt e st e et e st e e st e sbeeenseeeaaes 152
Parts List 34711 - 34714: Non-Folding GAauge WREEIS ........eeriiiiiieiiieete ettt ettt 152
SPOIt AN TAH GAUGE WREEIS......cooeeeeeeeeeeeeee ettt ettt e e ettt e e et e e et e e e st te e e s steaesasseaasaasteasaasseassassanassssseaanans 153
Parts List: Short and Tall GAUZE WHEEIS ........oooueieiiee ettt e et e e st e e e st e e s ste e e esnaeeeesnseeeeannes 154
5-BOIt HUD ASSEMDIY, Q736 ettt e ettt e e e e e et ettt e e e e e e ea st aaaaaaeea s satseaaaaeeaasssssessaaseesssssssanaseassnses 155
Parts List 730003: 5-Bolt Hub ASSEMDBIY, Q736 ....ccoiiiiiiiiiieiiiee ettt ettt e ettt e e s st e e e s abe e e sabeeessbeeeesanes 156
o) (o Lo M Cle 1 [ =R T=T=] KRS 157
Parts List 34248 / 34249: FOIAING GAUZE WHEEIS ......cocviieeieeiee ettt ettt e tee et e e sta e e tve e etae e taeesaaeenanes 157
Folding GAuge WHEe! BrACKEt ASSEIMBIY ........c...eeveeeieeeeeeeeee ettt e e e ettt e e e e e e ettt e e e e e e e st teeaaeeeeasnssasasaaeeasssrnsens 158
Parts List 34220BLK: Folding Gauge Wheel Bracket ASSEMDBIY ..........ooieiiiiiiciiii e 158
FIiD WiING EXTENSION TUDE .......eeeeeieeeeeee et ettt e e ettt e ettt e e sttt a e et e e e e aste e e ettt e e e aastaasasstaasasseaesanseaasanssaasssseasssnstnasnnseens 159
Parts List: Flip WINg EXtENSION TUDE .....uiiiiiiie ettt e et e e et e e e st e e e e sate e e sneeeeesntaeeeensseeeesnsaeessnsseeeannes 159
TANKS AND FRAIMES .......cciiiiiiiiiiiiiiiiittieiiteetetteteeesesstessssssessssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnns 160
o Yo [ Tora Ko Ta] Qe TaLe Il x Lo T Lo I i1 1 KT =2 USRS 160
Parts List: Product Tank and Hand RINSE .....ccciiciuiiiiiiii ettt e ettt e e e e s e sttt ae e e e e e s senbaaaeeeaaeeesnnsbanaaaesennns 160
Cart Frame Assembly, 1050 / 1350 GQION.........c....cceeeeeeeeeeeieeeieeeieeeieeeiteeeeteeeiseseeteeeesesestssesseseasesessesessssessssessssessssensns 161
Parts List 28590: Cart Frame Assembly, 1050 / 1350 GallON ......ccuvieiriiiiieiiiiiicree ettt et eeteeeetre e eaeesave e sare e 164
Cart Frame Assembly, 1800 / 2400 GQIION.........c....ccveeeeeeeeeeieeeiieeieeeieeeiseeeiseeeiseseeseeessssestssesseseasssessesesssssssessssessssenses 168
Parts List 34199: Cart Frame Assembly, 1800 / 2400 GallON .......ccveeiiiieiieiiie ettt et ae e sab e e s ae e 170
o T e o =SS 173
Parts List Q0SAHITCHLG: HItCh, LArZE ..ueeeeceiiiiieiiee e ciiee e e stee ettt e e sttt e e ettt s e st e e e e st e e s eetaeesnseaeesnteeeeansseeesanseeessnssnenannes 173
LT XY=/ 1Y Lo T TV o T I 1o Lo L= S 174
Parts List 90SAHMH: Hose & ManUal HOIAEN ........uuiiiiiiiieeee ettt e e e e e e aar e e e e s e e aaarae e e e e eeenas 174

A-Series A10/ A13/A18/ A24 Page 11



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

SIOW MOVING VERICIE SIGN ..ottt ettt ettt e sttt e e et e e sttt e e e st e e s s atea e s asseaessnsteassstaassassaaasssseaenns 175
Parts List 90SASMV: SIow MOVING VENICIE SIZN ....ccouiiiiiiiiiieiiii ettt 175
TEANSPOITE REST ... s e s 176
Parts List 34050 / 34278BLK: TranSPOIt RESt.......eeeeuteieierierierieeteeeetestestestesaestesseeseetessessesaessesseeseensessensesaessesseensensans 176
TRAILER AXLES, TIRES, AND TRACKS ......ccccotrrnrtrirriisssssnneensssssssssssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssssssssansasss 177
Single Axle AJUST 15K, B2""-T120".........ooooeeeeeeeeeeeeeeee e et e et e e ettt e e ettt e e e staaesa st e e estseseaasseseaassesasantseseessssssssssasasasssaanans 177
Parts List 27803: Single Axle Adjust 15K, B52"-120".......ccccciieeeieeeeiiieeeectreeerrte e e stteeessereeesraaeeeestreeessseeessssaeessnsseeeannns 177
SiNGIE AXIE ACJUST 15K, 72"-T44" ..ottt e ettt e e ettt e e ettt e e ettt e e e ate e e e atseaeasses e e ssesasantseaeaassssassasasanasssssanans 178
Parts List 27804: Single Axle Adjust 15K, 72"-144" ... eeeee e ciee e ettt e ertee e st e e e ettt e e s aaaeeestaeessnsteeesnnsaeeesnseeesannes 178
Single Axle Adjust, Metric, 15k, 45Cm = 76CIM SPACING......ccc.ueeeueiriiieieisiteeee ettt ettt sne e e s nee e 179
Parts List- 27805: Single Axle Adjust, Metric, 15k, 45¢m - 76CM SPACING.....cccveeriiiiiieriiierie ettt 179
Single AxIe AdUSt 20K, 72"-T44" ........ooo ettt ettt ettt st e et e bt st e st e et e et e st e s ne e s aeesnee e 181
Parts List 27806: Single Axle Adjust 20k, 72"-1AA4" ... ..ottt b e e saae s sbe e e saeeesaeas 182
Single Axle Adjust, Metric 20k 45CM = 76CM SPACING .........ccccuveeeeirieeeeieeeeeeteeeesieeaeetteeeesssaeesisasaeestseseessssasssssaeasssssanans 183
Parts List 27807: Single Axle Adjust, Metric 20k 45Cm = 76CM SPACING......ccciieeeiiiieeeeiiieeecireeestreeeesreeeesreeeesbreeeenns 184
SINGIE AXIE FIXCU I5K ....vveneeeeeeeeeee et ettt ettt e e ettt e et a e e et eeeeataeaeaassaaeaatseaaeastsaseaasssae e ssesaaaatseseasssaasasssnasassesanans 185
Parts List 34289 / 34376 - 34379: SiNgle AXIE FIXEA 15K ...ccuieiirieiieieeitieite e ete st e steeteeeesae e s reesreesreeseessessaessaensens 185
SINGIE AXIE FIXCU 20K ...ttt e et e e ettt e et e e ettt e e e et eeeaassaaestseaaeastsaseaasssae e ssesaaantseaaasssaasassssasassesanns 186
Parts List 34380 - 34382: Single AXIE FIXEO 20K ....ccccuiiiiiieieiiieeee ettt et 186
Duals Axle Adjust, 62.5/120", 80/120", 88/132" ......ecueeeeeeeeeeeeeieeieesteesteeteeeeeeeeeseesseesseesaestsesseesssessssssarssareeaseesseesens 187
Parts List 27808: Duals Axle Adjust, 62.5/120", 80/120", 88/132" ......coveieeireeeeereeeteeite et ete e eeereeere e ereeraesraenres 188
Duals Axle Adjust, MELIIC, 5OCIN=-7OCIM .........oeeeeeeeeeeieeeeeeeeetee e ettt e e ttee e sttt e e e st e e e s staa s sttt s esasstaassasseassassenassssesenassees 189
Parts List 27809: Duals Axle Adjust, Metric, 5OCM-76CM ......uuiiiiiiieiiiiiieee e eeciirere e e e eesebrrr e e e e e e sebaereeeeeseeesassrareeeseennns 190
DUGIS AXIE, FIXOU .....cccooeeeeeeeeeeeeeeeieeeeeee e 191
Parts List 10907 / 10910 / 10913: DUAIS AXIE, FIXEA.....ciiiuiiiieieie ettt ete e e ettt e s sttt e e e st e e e saee e s sevaeesssnbeeessnnes 192
Tracks Axle Adjust, 45/76CM, 80/132", BA/TAA” ... eeeeeiteeeeeeettteetaeetseeestseeisessstseeisessessssisesssssasssssessseesens 193
Parts List 26742 / 26743 / 27091: Tracks Axle Adjust, 45/76CM, 80/132", 84/144" .......oeceeeeiveeieeieecreereeveseveneens 194
e o Y L= 7 (=T PSSR 195
Parts List 21370: Tracks AXIE FIXEM ......uueeieiiiiiieiiee e ciiee e ettt eett e e sttt e e ettt e e st e e e s bt e e s e nasaeessaeaeesnteeeesasseeesnssneessnsseeeannes 195
[Tl Y (=IR[P 196
Parts List 26756: 4 INCH AXIE SPACET ....uueiieiiiie et cee e ettt eete e e s te e e e te e e s eatteeessbaeeeesssaeesnaeeeesnsaeasensseeesasseeessnsseeennnns 196
N873 15K/18.5K Hub ASSEMBIY 10 BOIt, 11.25” B.Ciuuooeuveeeereeeeeeeeeeeeeeeeeieeeeeeeeteeeeteseeveeeesesessssesssseasssessssenssseesssessssensssensns 197
Parts List 730110: 15K/18.5K Hub Assembly 10 Bolt, 11.25” B.C. ..ccovvreeieeiriiicieeeeteeeeteeeeieeeeteeeeteeesneeestreeesneesareesaneenanes 197
Q881 20K Hub Assembly, 10 BOIt, 13.19” B.C. .....uueeeeeeeeeeeeeeee ettt teeeeettte e ttea e e e taa e e e s s e e atsaaaesassaaeatsasaeanssaseassnann 198
Parts List 730029: Q881 20K Hub Assembly, 10 BOIt, 13.19” B.C. ....uuuiiiiiieeieiiiiiiiee e ettt eeeetvere e e e e e e e sanarar e e e e e e 198
Q981 25K Hub Assembly, 10 BOIt, 13.19” B.C. ...uuueeeeeeeeeeeeeeeeeee ettt tee e ettt e e et e e et e e et aeeaaas e s eetsaaesstsasaeessesensassaas 199
Parts List 730086: Q981 25K Hub Assembly, 10 Bolt, 13.19” B.C. ....ovtieeiiieeceieeectieeeeseree e eee e e stre e e esee e e ssnnne e s snreeeeanes 199
LR e AT L KR U g 1 =T USSR 201
Parts List 26747 - 26755 / 26874 - 26882: Tires and RiMS = Trailer ....uuviiiiiiiiiiieiiieee et iee e ee e e s essareeeee e e e s 202
(00T Ko e ol <SS 203
Parts List 700202 / 700206: CAMSO TIACKS ..v.eeieveeeiitiieiiittiieieieee e sttt e e esatesessabeeessbeeesssssseesssaeesesbesesssseesssasseesssnseeeesnnes 203

A-Series A10/ A13/A18/ A24 Page 12



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

WARNING LIGHTS, DECALS, and SERIAL NUMBER TAG ......cccccciertreeierereniereresieresssseressssessssssesssssssssssssessnsssessnsssssssssssssnnnns 204
Warning Lights GNd WAINiNG DECQAIS..........c.cuueeeeeieeeeeeiieeseee e et eetet sttt e ettt e e sttt e s aastaeestteassataassaastaassssasssnsssesssnsens 204
Parts List 34722: Warning Lights and Warning DECAIS ........ccocueiiiiiiiiiiiiieeiie ettt e 206
Lights, Decals, and Serial Tag, 1050 / 1350 GQIION ..........c.ccvecueecreeeieeeeeeeteeseesteeseeeteeteetee st esseeeraeseesesssesssesssesseenseenss 207
Parts List 28590: Lights, Decals, and Serial Tag, 1050 / 1350 GallON .....c.ccecvviiiieeiiiiieiie ettt 211
Lights and Decals, 1800 / 2400 GQUION ..............cccueeeeeeeieeeieeeieeeseeeeteesiteeeiteessteeesseaesteesasesesssssssessassseasssesssesesssessssssssseses 212
Parts List 34199: Lights and Decals, 1800 / 2400 GallON .....ccccveiiiuieiiiiieie ettt et ee e e e sareesave e s aeesareesaaeenenes 214

fasT

®

A-Series A10/ A13/ A18/ A24 Page 13



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

COULTERS

AP Coulter Assembly
NOTE

1. 7X7 TOOLBAR SHOWN FOR REFERENCE.7X5 & 6X4 NOT SHOWN
2. TORQUE U-BOLT TO 260 FT-LBS +/- 10 FT-LBS

TOOLBAR

TOOLBAR PLBG.

TORQUE COULTER
BLADE BOLTS TO 45 FT-LBS

PAINT EXPOSED AREAS
OF UPPER CASTING
AFTER ASSEMBLED

Parts List 34471: AP Coulter Assembly
| ITEM  PARTNO. QTY. DESCRIPTION |

1 17214 1 HUB RETAINER BRACKET

2 34470 1 ASSY, UPDATED COULTER BASE
3 510020 1 HOSE, 3/8” EPDM X 4.5 FT

4 540032 2 CLAMP, HOSE SS 5/16” #5

5 590076 1 CAP, QT NYLON BLACK

6 590077 1 CONNECTOR, HOSE BARB

7 590278 1 HDWE KIT, COULTER BLADE KIT
8 596243M 2 NUT, TOPLOCK 5/8-11 G8 MAGNI
9 596779M 2 BOLT, HH 5/8 X 3 G8 MAGNI

10 596850M 2 NUT, HEX FLANGE TOPLOCK 3/4-10 GR8 MAGNI
11 750014 1 COULTER BLADE, 20” RIPPLED

A-Series A10/ A13/A18/ A24 Page 14



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

AP Coulter Base Assembly

NOTE:

1. SET SPRING LENGTH AS SHOWN ON DRAWING

2. TIGHTEN BOLT UNTIL PLATES DEFLECT .06" +/- .03"
MAKING SURE LOCK NUT FULLY ENGAGES ON BOLT
3. PAINT EXPOSED PIVOT SHAFT AFTER ASSEMBLED

AN

e UL LT LT
AL TR

¢
- W8

LEFEEDTY
T

/oo,
*nl !

)
lertasidatad]

7.43+ 0.06"
REAR SIDE OF 590233
FRONT SIDE OF 17208

NOTE THAT THE HUB
GREASE ZERK IS
METRIC SIZE M6

)

A-Series A10/ A13/ A18/ A24 Page 15



/5218

ILLUSTRATED PARTS LIST

Parts List 34470: AP Coulter Base Assembly

ITEM PARTNO. QTY. DESCRIPTION
1 759 1 |ZERK, 1/4-28 STRAIGHT PIPE THREAD
2 17208 1 |PLATE, SPRING END
3 17276 1 |SPRING LEVER WELDMENT
4 17291 1 |PIVOT SHAFT
5 21088 1 |PLATE, COULTER ROTATION
6 26891 1 |HUB, COULTER 4 BOLT
7 34472 1 |COULTER ARM WELDMENT
8 530328 2 |IGUS FLANGED BUSHING
9 590123 1 |COULTER COMPRESSION SPRING
10 590232 1 |MID CASTING
11 590233 1 |LOWER CASTING
12 590290 1 |BOLT, HH 5/8 X 2 SPECIAL, MAGNI
13 590819M | 1 |LYNCH PIN, 5/16 X 1-3/4 MAGNI
14 596143M | 1 |BOLT, HH 7/16 X 2-1/2 GR5 MAGNI
15 596179M | 1 |BUSHING, MACHINED 1’ X 14GA MAGNI
16 | 596238M 1 |NUT, CENTERLOCK 7/16-14 MAGNI
17 | 596240M 1 |NUT, CENTERLOCK, 5/8-11 MAGNI
18 | 596261M 1 |WASHER, FLAT 5/8 MAGNI
19 |  596626M 1 |NUT, TOPLOCK 3/4-10 GR5 MAGNI
20 | 596740M 1 |ROLL PIN, 7/16 X 2 MAGNI
21 | 596744M 1 |BUSHING, MACHINE, 1-1/4 X 14 GA MAGNI
22 750086 1 |UPPER DUST CAP WASHER
23 750094 2 |COULTER PIVOT BUSHING

A-Series A10/ A13/A18/ A24

Page 16




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

N669 Complete Hub with Square Hole with Triple Seal Assembly

Parts List 26891 / 730095ASSY: N669 Complete Hub with Square Hole
with Triple Seal

ITEM FASTPARTNO.  VENDOR PARTNO. QTY. DESCRIPTION
1 730032 1 |BEARING AND RACE, LG LM67048,
1 LM67048 1 |BEARING
1 LM67010 1 |RACE
2 730033 1 |COTTER PIN, N669, 4-BOLT
3 730036 1 |BEARING AND RACE, SM LM11949,
3 LM11949 1 |BEARING
3 LM11910 1 |RACE
4 730044 1 |HUB CAP, (699/736) HUB
5 730088 1 |CASTLE NUT 4-BOLT, 5/8-18
6 730096 1 |WASHER, NSS9 4-BOLT
7 730102 1 |SEAL, TRIPLE LIP ID
8 730104 1 |HUB, W/ CUPS, 4 BOLT, N669

A-Series A10/ A13/A18/ A24 Page 17



ILLUSTRATED PARTS LIST

st

AP Coulter Upper Casting Mounts

CASTING
MOUNT &

Ibs)

CROSS BOLTS: 285 N-m (210 ft-lbs)

TORQUE REQUIREMENTS:
U-BOLT: 270 N-m (200 ft

Page 18

A-Series A10/ A13/A18/ A24



/5218

ILLUSTRATED PARTS LIST

Parts List: AP Coulter Upper Casting Mounts

ITEM PART NO. QTY. DESCRIPTION

1 596779M 2 BOLT, G8 HEX 5/8 X 3 MAGNI

2 596217M 2 NUT, HEX 3/4-10 MAGNI

3 596243M 2 NUT, G8 TOPLOCK 5/8-11 MAGNI

4 596254M 2 LOCKWASHER 3/4 MAGNI

5 596259M 1 WASHER, FLAT 3/4 MAGNI

6 590310 1 MOUNT CASTING AP COULTER
596773M 1 U-BOLT, 7 X 5 MAGNI

! 596772M 1 U-BOLT, 6 X 4 MAGNI

8 590231 1 MOUNT CASTING, 7X7 TB

9 596774M 1 U-BOLT, 7 X 7 MAGNI

10 17284 1 PLATE, TOP

11 596197M 2 BOLT, 3/4-10 X 9-1/2 MAGNI

A-Series A10/ A13/A18/ A24

Page 19




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

AP Coulter Injection Option Assembly

No closing wheel

(&
l',@{
(8)- ol

A-Series A10/ A13/ A18/ A24 Page 20



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 90SAINJ: AP Coulter Injection Option Assembly

ITEM PART NO. QTY.  DESCRIPTION
1 520014 1 NOZZLE BODY, 1/4” SS
2 520015 1 NOZZLE CAP, SS
3 530188 1 CHECK VALVE ASSEMBLY
4 530199 1 PIPE NIPPLE, 1.4” SS
5 530246 1 ELBOW, 90° STREET 1/4 NPT SS
6 590818 1 HDWE KIT, INJECTION ASSY
6.1 596100M 2 SET SCREW, 3/8-16 X 1/2 MAGNI
6.2 596158M 2 BOLT, HH 1/2 X 4 GR5 MAGN!I
6.3 596223M 2 NUT, HEX JAM 1/2 -13 MAGNI
6.4 596618M 2 NUT, TOPLOCK THIN 1/2-13 MAGNI
7 750089 1 CASTING, INJECTION ROCK GUARD
NS 520049 AR #8 STREAM JET
NS 520056 AR  |#10 STREAM JET
NS 520034 AR  |#15 STREAM JET
NS 520035 AR  |#20 STREAM JET
NS 520096 AR i?p%?;ﬁﬁégt;)ET (Commonly used with Variable Rate
NS 520097 AR ﬁgg t%Tal?:II::\Q/AeJRE; e(C;?]rggq?_'nallﬁ)Used with Variable Rate

A-Series A10/ A13/A18/ A24 Page 21



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

AP Coulter Blade Hardware Kit

Parts List 590278: AP Coulter Blade Hardware Kit

ITEM  PART NO. QTY. DESCRIPTION

1 596620M 4 BOLT, CARR, 1/2 X 1-1/2 GR5 MAGNI
2 596215M 4 NUT, HEX 1/2 NC GR5 MAGNI
3 596251M 4 WASHER, LOCK, 1/2 MAGNI

A-Series A10/ A13/A18/ A24 Page 22



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

DEFENDER® for Injection Assembly

Parts List 99CROPDEFENDER: DEFENDER® for Injection

ITEM| PARTNO.  QTY. DESCRIPTION

1 21805 1 |COULTER FENDER

2 596153M 2 |BOLT, HH 1/2-13X1-1/2 GR5 MAGNI
3 596619M 2 INUT, TOPLOCK 1/2-13 MAGNI

4 800273 2 |DECAL, FAST DEFENDER®

A-Series A10/ A13/ A18/ A24 Page 23



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

AP Coulter Knife Option Assembly — Non-Adjustable (2022 and newer,
backwards compatible)

NOTES:

BT sara
1. AFTER KNIFE IS PROPERLY ADJUSTED, SPIN BLADE o rd

71
i d

TO ENSURE THE KNIFE MISSES THE BLADE: ADJUST e Jy ,/l ASSEMBLED
AS NECESSARY

/1 VIEW

KNIFE

KNIFE CENTERED
ON COULTER BLADE

26

+/- 0.06 INCHES GAP BETWEEN KNIFE

TIP AND BLADE OD
-SEE NOTE 1 -

A-Series A10/ A13/A18/ A24 Page 24



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 34590: AP Coulter Knife Option Assembly — Non-Adjustable (2022
and newer, backwards compatible)

ITEM  PART NO. QTY.  DESCRIPTION

1 90SACLYKNFCHCKVLY |1 KNIFE CHECK VALVE ASSEMBLY
2 34474 2 KNIFE SHIM, 14 GA

3 34475 1 WELDMENT, KNIFE MOUNT

4 510020 1 HOSE, 3/8” EPDM X .33FT

5 540032 2 CLAMP, HOSE SS 5/16” #5

6 590029 2 SEAL, EPDM

7 750003 1 KNIFE, EXTRA THIN W/ 3/8” PIPE
8 590799 1 HARDWARE KIT, KNIFE

8.1 596154M 1 BOLT, HH 1/2-13 X 2 GR5 MAGNI
8.2 596820M 4 NUT, FLANGED LOCKNUT, 1/2-13 G8 MAGNI
8.3 596853M 2 BOLT, 1/2’-13 X 1.5 GR. 8 MAGNI
8.4 596854M 1 BOLT, 1/2"-13 X 3’ GR. 8 MAGNI
NS CP491663 AR #63 ORIFICE DISK

NS CP491665 AR #65 ORIFICE DISK

NS CP491672 AR #72 ORIFICE DISK

NS CP491675 AR #75 ORIFICE DISK

NS CP491677 AR #77 ORIFICE DISK

NS CP491678 AR #78 ORIFICE DISK

NS CP491680 AR #80 ORIFICE DISK

NS CP491689 AR #89 ORIFICE DISK

NS CP491691 AR #91 ORIFICE DISK

NS CP491693 AR #93 ORIFICE DISK

NS CP4916103 AR #103 ORIFICE DISK

NS CP4916107 AR #017 ORIFICE DISK

NS CP4916115 AR #115 ORIFICE DISK

NS CP4916125 AR #125 ORIFICE DISK

NS CP4916132 AR #132 ORIFICE DISK

NS CP4916144 AR #144 ORIFICE DISK

NS CP4916151 AR #151 ORIFICE DISK

NS CP4916177 AR #177 ORIFICE DISK

A-Series A10/ A13/ A18/ A24 Page 25




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

AP Coulter Knife Stop Hardware Kit — Adjustable (2022 and older)

NOTE: WELDED-ON
WASHER IS ON
LEFT SIDE

(AS SHOWN) —_

.26
GAP BETWEEN KNIFE  AFTER KNIFE IS PROPERLY ADJUSTED, SPIN BLADE

TIP AND BLADE OD TO ENSURE THE KNIFE MISSES THE BLADE; ADJUST
-SEENOTE 1- AS NECESSARY

A-Series A10/ A13/ A18/ A24 Page 26



/5218

ILLUSTRATED PARTS LIST

Parts List 99FCAPPKNIFE: AP Coulter Knife Stop Hardware Kit — Adjustable
(2022 and older)

ITEM PART NO. QTY. DESCRIPTION
1 17909 1 PLATE, SHIM SPACER
2 17910 1 KNIFE ADJUSTER BRACKET
3 17915 1 KNIFE MOUNT
4 17920 1 KNIFE SHIM, 14 GA
5 17921 1 KNIFE SHIM, 10 GA
6 17922 1 KNIFE SHIM, 7 GA
7 510020 1 HOSE, 3/8", EPDM
8 540032 2 CLAMP, HOSE SS 5/16" #5
9 590029 1 SEAL, EPDM
10 596155M 1 BOLT, HH 1/2-13 X 2-1/2 GR5 MAGNI
11 596213M 1 NUT, HEX 3/8-16 MAGNI
12 596215M 3 NUT, HEX 1/2 NC GR5 MAGNI
13 596251M 3 WASHER, LOCK, 1/2 MAGNI
14 596260M 1 WASHER, FLAT 1/2 MAGNI
15 596639M 1 BOLT, HH 1/2 X 1-3/4 GR5 MAGNI
16 596640M 1 BOLT, HH 1/2 X 3-1/4 GR5 MAGNI
17 596666M 1 BOLT, HH 3/8-16 X 2 MAGNI
18 596762M 1 NUT, SQ 3/8-16 MAGNI
19 750003 1 KNIFE, EXTRA THIN W/ 3/8" PIPE
20 90SACLYKNFCHCKVLV 1 KNIFE CHECK VALVE ASSEMBLY
NS CP491663 AR |#63 ORIFICE DISK
NS CP491665 AR  |#65 ORIFICE DISK
NS CP491672 AR |#72 ORIFICE DISK
NS CP491675 AR |#75 ORIFICE DISK
NS CP491677 AR |#77 ORIFICE DISK
NS CP491678 AR |#78 ORIFICE DISK
NS CP491680 AR [#80 ORIFICE DISK
NS CP491689 AR  |#89 ORIFICE DISK
NS CP491691 AR [#91 ORIFICE DISK
NS CP491693 AR  [|#93 ORIFICE DISK
NS CP4916103 AR [#103 ORIFICE DISK
NS CP4916107 AR [#017 ORIFICE DISK
NS CP4916115 AR |#115 ORIFICE DISK
NS CP4916125 AR [#125 ORIFICE DISK
NS CP4916132 AR |#132 ORIFICE DISK
NS CP4916144 AR |#144 ORIFICE DISK
NS CP4916151 AR |#151 ORIFICE DISK

A-Series A10/ A13/A18/ A24

Page 27



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

| Ns | CP4916177 | AR [#177 ORIFICE DISK H
Decal Assembly

V4

NEASTT:

//\/\/\/  'ACCURATE

® PLACEMENT

Parts List 17292: Decal Assembly

ITEM| PARTNO. QTY. DESCRIPTION

1 800210 1 |DECAL, FAST AP COULTER LOGO

A-Series A10/ A13/ A18/ A24 Page 28



/5218

ILLUSTRATED PARTS LIST

PUMPS

Pump Assembly, ACE FMC-150F-HYD-206

Parts List 34386: Pump Assembly, ACE FMC-150F-HYD-206

|
X

S

ITEM PART NO. | QTY. DESCRIPTION

1 530014 2 |GASKET, 1.500 EPDM

2 530102 1 |FLANGE, 2" FP X 2" REDUCER

3 540001 2 |CLAMP, 2.00 STD WORM SCREW
4 550000 1 |PUMP, 150-206 FLANGED, ACE

5 610060 1 |JIC #8 TO ORING #10

6 610086 1 |JIC #8 TO O-RING #10 ELBOW 90
7 610099 1 |VALVE, FLOW CONTROL, P.C.

8 632079 1 |VALVE, BUTTERFLY, 1.5"

A-Series A10/ A13/A18/ A24

Page 29



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts Breakdown: ACE FMC-150F-HYD-206

A-Series A10/ A13/ A18/ A24 Page 30



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 550000: ACE FMC-150F-HYD-206
ITEM | PARTNO. QTY. DESCRIPTION

1 41110 4 Pipe plug (BAC-53)
41120 4 Pipe plug, stainless steel (optional)
5 40255 1 Volute, 1-1/2 x 1-1/4 (BAC-12-150)
40257 1 Volute, cast iron, NPT and flanged
3 40391 1 Nut, 3/8" NF, cad plated (BAC-23-A)
40400 1 Washer, 3/8" star, stainless steel (BAC-24-HYD-ST)
5 40446 1 Impeller, Valox, keyway (BAC-26-150-P)
40445 1 Impeller, cast iron, keyway (optional) (BAC-26-150-Cl)
40151 1 Seal, mechanical, Viton (BAC-7V) (includes 40160 O-Ring)
6 Seal, mechanical, silicon carbide (BAC-7SC) (includes 40160 O-
40152 ! Ring) (optional)
6A 40160 1 O-ring, shaft seal
40015 1 O-ring, body seal (BAC-4-150)
40305 4 Mounting frame (BAC-14-150-HYD) for 200 Series hydraulic motor)
9 40950 4 Cap screw, 3/8 NC x 3/4 hex head
40930 1 Cap screw, 3/8 NC x 3/4 hex head, S.S.| (optional)
10 41130 2 Slinger (BAC-54)
11 40810 2 Snap ring, internal, BAC-14 mounting frame (BAC-33)
12 40870 2 Ball Bearing, sealed, BAC-6 shaft (BAC-37)
13 40790 1 Snap ring, external, BAC-6 shaft (BAC-32)
14 40795 1 Spacer for BAC-6 shaft (BAC-32-S)
15 40420 1 Key, 1/8" x 1/8" x 1/2" (BACH-25)
16 40061 1 S[Iw_?ft, 5/8" diameter, keyway & tang slot, S.S. option (BAC-6-HYD-
17 40161 1 (SSe;(I) g)upport spacer, 200 Series Hydraulic motor, effective 6/00
18 41380 1 Coupling for hydraulic motor (BAC-76-HYD)
19 41372 1 Hydraulic motor, 7 GPM (BAC-75-HYD-206)
20 41258 4 Cap screw, 5/16 NC x 3-3/4 Hex head (for 206 motor)
NS 52710 1 Repair kit for FMC-150 series pump (RK-FMC-150)
NS 41371 1 Repair kit for 200 Series motor (RK-BAC-75-HYD)
NS 41374 1 Repair kit for 200-L Series motor (RK-BAC-75-HYD-L)

A-Series A10/ A13/ A18/ A24 Page 31



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Pump Assembly, ACE FMC-205-HYD-304

Parts List 34383: Pump Assembly, ACE FMC-205-HYD-304
ITEM  PARTNO. QTY. DESCRIPTION

1 530014 1 GASKET, 1.500 EPDM

2 530024 1 GASKET, 3" EPDM

3 530316 1 MANIFOLD REDUCER 3" X 2" CPLR
4 540001 1 CLAMP, 2.00 STD WORM SCREW

5 540003 1 CLAMP, WORM SCREW 3"

6 550025 1 PUMP, ACE 205F 304 ASSEMBLY

7 610060 1 JIC #8 TO ORING #10

8 610086 1 JIC #8 TO O-RING #10 ELBOW 90°
9 610099 1 VALVE, FLOW CONTROL, P.C.

10 632079 1 VALVE, BUTTERFLY, 1.5"

A-Series A10/ A13/ A18/ A24 Page 32



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Pump Assembly, ACE FMC-205-HYD-304 PWM

e Y 1974 A

INSTALL BETWEEN HYDRAULIC
HOSES THAT NORMALLY GO TO
THE OVERSPEED VALVE

Parts List 34387: Pump Assembly, ACE FMC-205-HYD-304 PWM
ITEM \ PART NO. \ QTy. ‘DESCRIPTION

1 550035 1 |PUMP, ACE 205F W/304 PWM

2 530024 1 |GASKET, 3" EPDM

3 530316 1 IMANIFOLD REDUCER 3" X 2" CPLR
4 540003 1 |CLAMP, WORM SCREW 3”

3] 610147 1 |FITTING, #8 JIC UNION

A-Series A10/ A13/ A18/ A24 Page 33



ILLUSTRATED PARTS LIST

fos1

Parts Breakdown: ACE Pump, ACE FMC-205-HYD-304 PWM

Page 34

A-Series A10/ A13/A18/ A24



/5218

ILLUSTRATED PARTS LIST

Parts List 550025 / 550035: ACE FMC-205-HYD-304 PWM

ITEM PART NO. QTY. EDP # DESCRIPTION
1 BAC-53 4 | 41110 | Pipe plug
1 41120 4 | 41120 |Pipe plug, stainless steel (-FS model) (optional)
2 7AC-14-FLG 1 | 41530 | Volute, 300 standard flange x 220 full port flange, cast iron
> ZAC-14-FLG-SS 1 | 41532 \r;cz)lgte?). 300 flange x 220 flange, 316 stainless steel (-FS
3 BAC-23-B-SS 1 | 40393 |Nut, 3/8” NF, stainless steel
4 BAC-24-B-SS 1 | 42702 |Washer, 3/8”, stainless steel, self-locking
BAC-26-200-P 1 | 40434 |Impeller, thermoplastic
5 BAC-26-200-ClI 1 | 40433 |Impeller, cast iron (optional)
BAC-26-200-SS 1 | 40436 |Impeller, 316 stainless steel (-FS model) (optional)
6 BAC-4A 1 | 40005 [O-ring, body seal
7 BAC-7SC-205V 1 | 40149 |Seal, silicon carbide
BAC-14-205-HYD 1 | 40338 | Mounting frame for 205 pump
8 1BAC-14-205-HvD-s| 1 | 40346 msggf)ing frame for 205 pump, 316 stainless steel (-FS
40950 4 | 40950 |Cap screw, 3/8” NC x 3/4” hex head
9 40930 4 | 40930 gigssrew, 3/8” NC x 3/4” hex head, stainless steel (-FS
10 41330 4 | 41330 |Cap screw, 5/16” NC x 3/4” hex head, motor to pump
11 BAC-54 1 | 41130 [Slinger
12 BACH-33 2 | 40820 [Snap ring, internal, BAC-14-205 mounting frame
13 BACH-32-HD 3 | 40385 [Snap ring, external, BAC-6-205 shaft
14 40880 2 | 40880 |Ball bearing, sealed, BAC-6-205 shaft
15 BAC-25 1 | 40425 |Key, 1/8” x 1/8” x 13/16”, extended keyway
16 | BAC-6-205-HYD-SS| 1 | 40068 | Shaft, extended keyway, tang, stainless steel
17 S305 1 | 40163 |Seal support spacer for 205 series pump
g | PACTSHYD809 | 41 41348 | Hydraulic motor, 11 GPM, PWM
19 41445 1 | 41445 |0O-ring, #10 SAE fitting
20 | BAC-78-10X10SAE| 1 | 41467 |Reverse check assembly, #10 SAE x #10 SAE
NS | RK-FMCSC-205 - | 52705 | Repair kit for FMC-205 pump with silicon carbide shaft seal
NS | RK-BAC-75-HYD-30[ - | 41362 |Repair kit for 300 Series hydraulic motor

A-Series A10/ A13/A18/ A24

Page 35




/5218

ILLUSTRATED PARTS LIST

Pump Assembly, ACE FMC-255F OASIS

Parts List 34715: Pump Assembly, ACE FMC-255F OASIS

PART NO. DESCRIPTION

530014 GASKET, 1.500 EPDM
2 530024 GASKET, 3" EPDM
3 530316 MANIFOLD REDUCER 3" X 2" CPLR
4 540001 CLAMP, 2.00 STD WORM SCREW
5 540003 CLAMP, WORM SCREW 3"
6 550055 PUMP, ACE 255F-304 WET SEAL
7 610060 JIC #8 TO ORING #10
8 610086 JIC #8 TO O-RING #10 ELBOW 90°
9 610099 VALVE, FLOW CONTROL, P.C.
10 632079 VALVE, BUTTERFLY, 1.5"

A-Series A10/ A13/ A18/ A24 Page 36



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Pump Assembly, ACE FMC-255F OASIS PWM

INSTALL BETWEEN HYDRAULIC
HOSES THAT NORMALLY GO TO
OVERSPEED VALVE

Parts List 34718: Pump Assembly, ACE FMC-255F OASIS PWM
ITEM | PARTNO. | QTY.|DESCRIPTION
1 530024 1 |GASKET, 3" EPDM
530316 1 |MANIFOLD REDUCER 3" X 2" CPLR
540003 1 |CLAMP, WORM SCREW 3"
550056 1 |PUMP, ACE 255F-304 PWM WET SEAL
1
1

610147 FITTING, #8 JIC UNION
632042 2 PIN DT 40' CABLE EXTENSION

(22NN NN NS IRE V)

A-Series A10/ A13/ A18/ A24 Page 37



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts Breakdown: ACE Pump, ACE FMC-255 OASIS (PWM)

A-Series A10/ A13/ A18/ A24 Page 38



/5218

ILLUSTRATED PARTS LIST

Parts List 550055 / (550056): ACE FMC-255 OASIS (PWM)

ITEM EDP# VENDOR# QTY. DESCRIPTION

550055
0 ] (250050) 1 | PUMP, 255-304 WET SEAL (PWM)
1 | 41100 | BAC-53 4 | PIPE PLUG
1 | 41120 41120 4 | PIPE PLUG, STAINLESS STEEL (OPTIONAL)
2 | 30149 BAC;Lzéz%' 1 | VOLUTE, CAST IRON, 300 X 220 FLANGED, E-COATED
3 | 40393 BACS'?B' 1 | NUT, 3/8” NF, SS
4 | 42702 BACS%“'B' 1 | WASHER, 3/8” SS, VIBRATION PROOF
5 | 40434 BAC'ZPG'QOO‘ 1 | IMPELLER, THERMOPLASTIC, KEYWAY
5 | 40433 BAC%?'ZOO' 1 | IMPELLER, CAST IRON, KEYWAY (OPTIONAL)
5 | 40436 BAC'ég'QOO‘ 1 | IMPELLER, STAINLESS STEEL, KEYWAY (OPTIONAL)
6 | 40015 | BAC-4-150 | 1 | O-RING, BODY SEAL
| 4orag | BAC7SC- | | SEAL, TYPE 2106 SILICON CARBIDE MECHANICAL
205V SEAL
8 | 40288 BASQS'& 1 | MOUNTING FRAME, CAST IRON, E-COATED
9 | 41330 41330 2 | CAP SCREW, 5/16" NC X 3/4"
10 | 40950 40950 4 | CAP SCREW, 3/8’NC X 3/4” HEX HEAD
CAP SCREW, 3/8’NC X 3/4” HEX HEAD, STAINLESS
10 | 40930 40930 4 | STEEL (OPTIONAL)
1 | 41130 | BAC-54 1 | SLINGER
12 | 40385 | BACH-32-HD | 3 | SNAP RING, EXTERNAL, SHAFT
13 | 40820 | BACH-33 | 2 | SNAP RING, INTERNAL, MOUNTING FRAME
14 | 40880 40880 2 | BEARING
15 | 40425 | BAC-25 1 | KEY, 1/8” X 1/8” X 13/16” SS
BAC-6-255-
16 | 41584 | “RoO22 1 | SHAFT, .625 DIA, 255, SS
17 | 40163 S305 1 | SEAL SUPPORT SPACER (304N)
18 | 41343 | BACT5- .| HYDRAULIC MOTOR, 9 GPM (INCLUDES 17,18,
HYD-304 19,20,21,22,23, 24)
'8 | 41310 | BACTS- .| HYDRAULIC MOTOR, 16.5 GPM (INCLUDES 17,188,
HYD-306 19,20,21,22.23, 24A)

A-Series A10/ A13/A18/ A24

Page 39



/5218

ILLUSTRATED PARTS LIST

ITEM EDP# VENDOR#  QTY. DESCRIPTION

oA | 1348 | tooacs. | 4 | HYDRAULIC MOTOR, INTEGRATED PWM VALVE, 9
GPM (INCLUDES 17,18A,20,21A)
PWM
19 | 41875 | 41875 1| O-RING, #8 SAE FITTING
20 | 41445 | 41445 1| O-RING, #10 SAE FITTING
o1 | 41a4p | BAC78- | . | REVERSE CHECK ASSEMBLY, #10 SAE X 12" NPT, W/
10SAE O-RING
21a | 41467 | BACT8- | . | REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE, W/
10X10SAE O-RING (OPTIONAL)
2o | 41455 | BAC-80- | . | BODY, RESTRICTOR ORIFICE, #8 SAE X 1/2' NPT, W/
8SAE O-RING
23 | 41248 | 41448 1 | O-RING, RESTRICTOR
ORIFICE INSERT, RESTRICTOR, W/ O-RING (304) (DO
24 | 4144r 1 BAC-19-8 | 1| NOT USE WITH 304-PWM)
24A | 41449 | BAC79-9 | 1 | ORIFICE INSERT, RESTRICTOR, W/ O-RING (306)
FLOW LIMITING VALVE, #8 MSAE X 1/2" FNPT (304)
25 | 41429 | LS304N | 1| (GETONAL)
« | s2ra7 | REENESC | I REPAIR KIT, INCLUDES ITEMS 6 AND 7
.| 4136 | RK-BAC-75- | | REPAIRKIT; 300 SERIES HYD MOTOR WITH HIGH
HYD-300-L PRESSURE LIP SEAL

A-Series A10/ A13/A18/ A24

Page 40



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Pump Assembly, HYPRO 9306C-HM1C (Cast)

A 1 O A ——

)‘l?-_‘;..l 3
g

.

Parts List 34384: Pump Assembly, HYPRO 9306C-HM1C (Cast)

1 530014 1 GASKET, 1.500 EPDM

2 540001 1 CLAMP, 2.00 STD WORM SCREW
3 550045 1 PUMP, HYPRO 9306 CAST

4 610060 1 JIC #8 TO ORING #10

5 610086 1 JIC #8 TO O-RING #10 ELBOW 90°
6 610099 1 VALVE, FLOW CONTROL, P.C.

7 632079 1 VALVE, BUTTERFLY, 1.5"

A-Series A10/ A13/A18/ A24 Page 41



fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/A18/ A24 Page 42

®



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts Breakdown: HYPRO Pump 9306C-HM1C (Cast)

37 36 35 34 32 33

A-Series A10/ A13/A18/ A24 Page 43



/5218

ILLUSTRATED PARTS LIST

Parts List 550045: HYPRO Pump 9306C-HM1C (Cast)

ITEM PART NO. QTY. DESCRIPTION

’ 2406-0007 4 |Drain/Vent Plug (9306C)
2406-0016 | 4 |Drain/Vent Plug (9306S)
5 0154-9200C1| 1 [Pump Casing (9306C)
0154-9200S1| 1 |Pump Casing (9306S)
2A | 0157-9200C| 1 |Pump Casing (Universal Flange 220x200)
o8 0158-9200C| 1 [Pump Casing (Universal Flange 300x220 Cast)
0158-9200S | 1 |Pump Casing (Universal Flange 300x220 S.S.)
3 2253-0002 1 |Impeller Nut (9306C)
2253-0006 1 |Impeller Nut (9306S (sold in Parts Kit 3430-0825)
0401-9200P2 1 |Impeller (Nylon Standard 9306C)
4 10405-9200P2| 1 |Impeller (Polypropylene Optional) (Standard 9306S)
0407-9306P | 1 |Impeller (GTX Optional)
5 1720-0083 1 |O-ring
6 1700-0100 1 |Gasket
7 3430-0589 1 |Mechanical Seal (Silicon Carbide) (Standard 9306S)
Contains one each: mechanical seal (Reference 7) and O-ring (Reference 5).
8 |0750-9300C2| 1 |Mounting Flange (9306C)
8 | 0756-9300S| 1 |Mounting Flange (9306S)
9 2210-0020 4 |Hex Head Cap Screw (9306C)
9 2210-0125 4 |Hex Head Cap Screw (9306S)
10 | 1410-0056 1 |Slinger Ring
11 | 1810-0014 1 |Snap Ring
12 | 1820-0013 1 |Retaining Ring
13 | 2000-0010 1 |Ball Bearing
14 | 1410-0131 1 |Cartridge, Front
15 | 1720-0268 | 2 |O-ring
16 [ 2104-0010 1 |Lip Seal (only sold in Parts Kit No. 3430-0881)
17 | 1410-0130 1 |Seal Spacer
18 | 2029-0014 1 |Thrust Bearing Assembly
19 0533-2500 1 |Shaft (HM1C/HM5C)
0536-2500 1 |Shaft (HM3C)
20 [ 0150-2500C| 1 |Motor Body (includes needle bearing)
NOTE: When ordering parts, give QUANTITY, PART NUMBER, DESCRIPTION, and
COMPLETE MODEL NUMBER. Reference numbers are used ONLY to identify parts in the
drawing and are NOT to be used as order numbers.
Repair Parts Kit No. 3430-0332 Contains: One mechanical seal (Reference 7), one O-ring
(Reference 5) and one rubber gasket (Reference 6).
Parts Kit No. 3430-0881 Contains: One each ball bearing (Reference 13), motor shaft seal.
(Reference 16), thread seal gasket (Reference 35), two cartridge O-rings (Reference 15) and
washer (Reference 36); two each motor housing O-rings (Reference 22), and port adapter O-
rings (Reference 30 & 32).
Hydraulic Motor Part Numbers. 2500-0081C (HM1C Models) 2500-0083C (HM3C Models)
2500-0085C (HM5C Models)

A-Series A10/ A13/A18/ A24 Page 44




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

PRODUCT PLUMBING ON TOOLBAR
2-Section Toolbar Plumbing

BN
’;\
™~
e Bps
T
L N
—Seash
et
\
. m . i
—ser—dr gt e g
A—-1___ e == 1--_B

L [
}_____ g /.-—__-_____/I;IJM—_—__—)-—J?‘:‘%

- <z

DETAILB

A-Series A10/ A13/A18/ A24 Page 45



/5218

ILLUSTRATED PARTS LIST

Parts List 34403: 2-Section Toolbar Plumbing

’ QTy. ’DESCRIPTION

ITEM ’ PART NO.
1 90SAFTG075T07590 2 |FITTING: 3/4"-T TO 3/4"-90DEG
> 90SAFTG100TO75T > I:;gpg_?)?S?ng_,lgEE .75 MPT X 1.00 HB W/ TEE
3 90SAVFF 2 |SUB ASSY, VALVE, FLIP FERT.
4 34305 1 PLATE, PLUMBING SUPPORT
5 35321 1 WLDMNT, SECTION VALVE MNT
6 500027 05 \N/ﬁlh\ll:{Eo\;lVS_(l)_éEBANK NON-FLOWBACK,
7 510016 20 |(FT) HOSE, 1" EPDM
8 510019 16 |[(FT) HOSE, 3/4" EPDM
9 530019 2 |GASKET, 2.00 EPDM
10 530093 1 PLUG, MANIFOLD, 2.00
11 530190 2 |QUICK CONNECT, 1.00 HB ELBOW 90
12 540001 2 |CLAMP, 2.00 STD WORM SCREW
13 540013 4 |HOSE CLAMP, SS .75 #12
14 540014 8 |HOSE CLAMP, SS 1.00 #16
15 596115M 2 |BOLT, HH 5/16-18X1 GR5 MAGNI
16 596128M 6 |BOLT, HH 3/8-16 X 1 GR5 MAGNI
17 596236M 2 |NUT, CENTERLOCK, 5/16-18 MAGNI
18 596237M 6 |NUT, CENTERLOCK 3/8-16 MAGNI
19 596257M 2 |WASHER, FLAT 5/16 USS MAGNI
20 596258M 6 |WASHER, FLAT 3/8 MAGNI

A-Series A10/ A13/A18/ A24 Page 46




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

4-Section Toolbar Plumbing

4\
—‘\\:1 L
‘l&.‘—‘» ».(..(-{-{ﬁﬂ- g
g
\; ‘,L:\\\N s

DETAIL B

A-Series A10/ A13/A18/ A24 Page 47



/5218

ILLUSTRATED PARTS LIST

Parts List 34293: 4-Section Toolbar Plumbing

ITEM ’

’ QTy. ’DESCRIPTION

PART NO.
1 S0SAFTGO75T10000 | 2 g.l;';'I'DIISTA)??T_i L;,I'EE 0.75 FPT X 0.75 HB W/ ELBOW
0 90SAFTG100T075T | 2 E:;I’_;I_’I)l(\lgi %sgg, TEE 0.75 MPT X 1 HB W/ TEE 0.75
3 34305 1 |PLATE, PLUMBING SUPPORT

4 35321 1 |WLDMNT, SECTION VALVE MNT

5 500027 1 \T/é\EVE, 450 4-BANK, NON-FLOWBACK, NARROW
6 510016 55 |(FT) HOSE, 1" EPDM

7 530019 2 |GASKET, 2 EPDM

8 530093 1 |PLUG, MANIFOLD, 2

9 530190 4 |QUICK CONNECT, 1 HB ELBOW 90

10 530203 2 |HOSE BARB STRAIGHT 3/4" MPTX1"

11 530220 2 |TEE, 0.75 FPT X 0.75 HB X 0.75 HB

12 540001 2 |CLAMP, 2 STD WORM SCREW

13 540014 12 |HOSE CLAMP, SS 1 #16

14 596115M 4 |BOLT, HH 5/16-18X1 GR5 MAGNI

15 596128M 6 |BOLT, HH 3/8-16 X 1 GR5 MAGNI

16 596236M 4 |NUT, CENTERLOCK, 5/16-18 MAGNI

17 596237M 6 |NUT, CENTERLOCK 3/8-16 MAGNI

18 596257M 4  WASHER, FLAT 5/16 USS MAGNI

19 596258M 6 | WASHER, FLAT 3/8 MAGNI

A-Series A10/ A13/A18/ A24 Page 48




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

5-Section Toolbar Plumbing

DETAIL B

A-Series A10/ A13/A18/ A24 Page 49



/5218

ILLUSTRATED PARTS LIST

Parts List 34405: 5-Section Toolbar Plumbing

’ QTy. ’DESCRIPTION

ITEM ’ PART NO.
1 S0SAFTGO75T10000 | 3 g.l;';'I'DIISTA)??T_i L;,I'EE 0.75 FPT X 0.75 HB W/ ELBOW
2 35321 1 |WLDMNT, SECTION VALVE MNT
3 34305 1 |PLATE, PLUMBING SUPPORT
A 500027 o5 ¥2|I§VE, 450 4-BANK, NON-FLOWBACK, NARROW
5 510016 56 |(FT) HOSE, 1" EPDM
6 530019 3 |GASKET, 2 EPDM
7 530055 2 |TEE, 1 HB X 0.75 HB X 0.75 HB
8 530093 1 |PLUG, MANIFOLD, 2
9 530190 5 |QUICK CONNECT, 1 HB ELBOW 90
10 540001 3 |CLAMP, 2 STD WORM SCREW
11 540014 11 |HOSE CLAMP, SS 1 #16
12 596115M 5 |BOLT, HH 5/16-18X1 GR5 MAGNI
13 596128M 6 |BOLT, HH 3/8-16 X 1 GR5 MAGNI
14 596236M 5 |NUT, CENTERLOCK, 5/16-18 MAGNI
15 596237M 6 |NUT, CENTERLOCK 3/8-16 MAGNI
16 596257M 5 |WASHER, FLAT 5/16 USS MAGNI
17 596258M 6 |WASHER, FLAT 3/8 MAGNI

A-Series A10/ A13/A18/ A24 Page 50




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Flip Wing Shutoff Valve Assembly

=

j
\‘\

&7
(o,
{

5
/ \, /o
(3 )—

Parts List 90SAVFF: Flip Wing Shutoff Valve Assembly
ITEM PART NO. QTY. | DESCRIPTION
500043 VALVE, 3/4" SINGLE UNION POLY

530039 3/4" MPT X 1" HOSE BARB

530131 NIPPLE, 3/4" SHORT POLY

530221 3/4" MPT X 3/4" HOSE BARB TEE

1
1
1

530156 1 TEE, 3/4" POLY PIPE
1
1

o (O |~ ] I |—=

530230 FITTING, 3/4" MPT X 3/4" HB

A-Series A10/ A13/A18/ A24 Page 51



/5218

ILLUSTRATED PARTS LIST

Typical Toolbar Plumbing — Tees, Elbows, Hose, and Clamps

Parts List: Typical Toolbar Plumbing — Tees, Elbows, Hose, and
Clamps

ITEM PART NO. QTY.|DESCRIPTION

6 510019 AR |HOSE, 3/4", EPDM

7 520003 AR |ELBOW, NOZZLE QUICK CONNECT, %" HOSE SHANK
8 520004 AR |TEE, NOZZLE QUICK CONNECT, %" HOSE SHANKS
11 540013 AR |HOSE CLAMP, SS .75 #12

13 590187 AR |MOUNT, PLUMBING

A-Series A10/ A13/A18/ A24




fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/A18/ A24 Page 53

®



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Wilger 2-Section Toolbar Plumbing, 11 Row

A-Series A10/ A13/A18/ A24 Page 54



e, . ILLUSTRATED PARTS LIST

A-Series A10/ A13/A18/ A24 Page 55



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 27842: Wilger 2-Section Toolbar Plumbing, 11 Row

ITEM PART NO. QTY.’DESCRIPTION

1 27847 1 |ASSY, WILGER MNTRS 11 ROW

2 35321 1 |WLDMNT, SECTION VALVE MNT

3 500027 0.5 |VALVE, 450 4 BANK, NON-FLOWBACK
4 510016 11 |(FT) HOSE, 1" EPDM

5 510020 99 |(FT) HOSE, 3/8" EPDM

6 520067 11 [NOZZLE, 3/8" HOSE SHANK 90 DEG

7 530019 3 |GASKET, 2.00 EPDM

8 530093 1 |PLUG, MANIFOLD, 2.00

9 530190 2 |QUICK CONNECT, 1.00 HB ELBOW 90
10 540001 3 |CLAMP, 2.00 STD WORM SCREW

11 540014 2 |HOSE CLAMP, SS 1.00 #16

12 540032 22 |HOSE CLAMP, 5/16 #5 SS

13 596115M 2 |BOLT, HH 5/16-18X1 GR5 MAGNI

14 596128M 4 |BOLT, HH 3/8-16 X 1 GR5 MAGNI

15 596213M 4 |NUT, HEX 3/8-16 MAGNI

16 596217M 4 |NUT, HEX 3/4-10 G5 MAGNI

17 596236M 2 |NUT, CENTERLOCK, 5/16-18 MAGNI
18 596257M 2 |WASHER, FLAT 5/16 USS MAGNI

19 596258M 4 |WASHER, FLAT 3/8 MAGNI

20 596774M 2 |U-BOLT, 3/4 X7 X7 G5 MAGNI

A-Series A10/ A13/A18/ A24 Page 56



ILLUSTRATED PARTS LIST

fﬂS T

Wilger 2-Section Toolbar Plumbing, 13 Row

FLIP WING

i TORH

FLIP WING

REAR OF WILGER
MOUNTING PLATE
Q TOLH

Page 57

A-Series A10/ A13/A18/ A24



ILLUSTRATED PARTS LIST

Parts List 27843: Wilger 2-Section Toolbar Plumbing, 13 Row

ITEM PART NO. QTy. ’DESCRIPTION
1 27842 1 ASSY, 11 ROW WILGER MONITORS
2 500073 2 WILGER FLOW MONITOR BODY
3 510020 33 (FT) HOSE, 3/8" EPDM
4 520067 2 NOZZLE, 3/8" HOSE SHANK 90 DEG
5 530458 2 WILGER ORS X 3/8" HB 90 DEG
6 540014 2 HOSE CLAMP, SS 1.00 #16
7 540032 4 HOSE CLAMP, 5/16 #5 SS
8 540050 2 CLAMP, HOSE SS 5 1/2" -8 1/2"
9 590187 2 MOUNT, PLUMBING
10 596104M 2 BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
11 596235M 2 NUT, CENTERLOCK, 1/4-20 MAGNI
12 596256M 2 WASHER, FLAT 1/4 USS MAGNI

A-Series A10/ A13/A18/ A24

Page 58




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Wilger 4-Section Flow Monitor Assembly, 15

DETAIL A

A-Series A10/ A13/A18/ A24 Page 59



vy S ILLUSTRATED PARTS LIST

LH WING PLUMBING
- RH WING SIMILAR

— T e e R N

= T — -_‘IT___' -,_- _/__—Eéif"_'-_-__li“‘—-&‘—__ I ]..[ I
SING, < D B— '-' |
B S —=

=,

|

CENTER PLUMBING

Parts List 27839: Wilger 4-Section Flow Monitor Assembly, 15

1 27841 1 |ASSY, WILGER MNTRS 15 ROW

2 34299 1 |WLDMNT, SECTION VALVE MNT

3 34305 1 |PLATE, PLUMBING SUPPORT

4 500027 1 |VALVE, 450 4-BANK, NON-FLOWBACK, NARROW TEE
5 510016 23 |(FT) HOSE, 1" EPDM

6 510020 179 |(FT) HOSE, 3/8" EPDM

7 520067 15 |NOZZLE, 3/8" HOSE SHANK 90 DEG
8 530019 2 |GASKET, 2.00 EPDM

9 530093 1 |PLUG, MANIFOLD, 2.00

10 530190 4 |QUICK CONNECT, 1.00 HB ELBOW 90
11 540001 2 |CLAMP, 2.00 STD WORM SCREW
12 540014 8 |HOSE CLAMP, SS 1.00 #16

13 540032 30 |HOSE CLAMP, 5/16 #5 SS

14 540050 15 |CLAMP, HOSE SS5 1/2"-8 1/2"

15 590187 15 |MOUNT, PLUMBING

16 596115M 4 |BOLT, HH 5/16-18X1 GR5 MAGNI

17 596128M 6 |BOLT, HH 3/8-16 X 1 GR5 MAGNI

18 596217M 4 |NUT, HEX 3/4-10 G5 MAGNI

19 596236M 4 INUT, CENTERLOCK, 5/16-18 MAGNI
20 596237M 6 |NUT, CENTERLOCK 3/8-16 MAGNI
21 596257M 4 |WASHER, FLAT 5/16 USS MAGNI
22 596258M 6 |(WASHER, FLAT 3/8 MAGNI

23 596774M 2 |U-BOLT, 3/4 X7 X7 G5 MAGNI

A-Series A10/ A13/A18/ A24 Page 60



ILLUSTRATED PARTS LIST

fﬂS T

Wilger 4-Section Flow Monitor Assembly, 17

X
['4
o
-

FLIP WING

FLIP WING

Page 61

A-Series A10/ A13/A18/ A24



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 27840: Wilger 4-Section Flow Monitor Assembly, 17

ITEM | PART NO.| QTY. |DESCRIPTION

1 27839 1 ASSY, 15 ROW WILGER MONITORS
2 500073 2 |WILGER FLOW MONITOR BODY

3 510020 1 HOSE, 3/8" EPDM

4 520067 2 NOZZLE, 3/8" HOSE SHANK 90 DEG
5 530458 2 |WILGER ORS X 3/8" HB 90 DEG

6 540032 4 HOSE CLAMP, 5/16 #5 SS

7 540050 2 CLAMP, HOSE SS 5 1/2" -8 1/2"

8 590187 2 MOUNT, PLUMBING

9 596104M 2 BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
10 596235M 2 NUT, CENTERLOCK, 1/4-20 MAGNI
11 596256M 2 |WASHER, FLAT 1/4 USS MAGNI

A-Series A10/ A13/A18/ A24 Page 62



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Wilger 30” Coulter Toolbar Layout Assembly, 17

-, ol S
@i 'EE‘% II!@G 3‘-'- :lj I.r |:'
% j@ e ER Fo
@ b j@ ;l.' QT-I'l'l
:'rl ﬁ:-""": ﬁ%
G &

RIGHT SIDE

L i

¥ =
—
—

1. 4
il Tl Tl
ol <l e
ot ==
% AT =S
FORWARD LEFT FORWARD FORWARD FORWARD K;
REAR

FORWARD
OFFSET OFFSET OFFSET OFFSET OFFSET OFFSET
OFFSET
FORWARD
OFFSET
Fﬁ 30.00 TYP
| : y | J rLL«
iy (B T i & |
I =L, I ¥ I .
] r
I}
FORWARD FORWARD RIGHT
OFFSET OFFSET OFFSET FORWARD FORWARD
REAR OFFSET OFFSET
FORWARD OFFSET FORWARD LEFT SIDE
OFFSET OFFSET

FORWARD
OFFSET

A-Series A10/ A13/A18/ A24 Page 63



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 27555: Wilger 30” Coulter Toolbar Layout Assembly, 17

ITEM PART NO. QTy. DESCRIPTION
1 15380 2 WING EXTENSION WLDMNT
2 17301 17 ASSY, AP COULTER ROW UNIT
3 17303 7 ASSY, UPPER MOUNT CAST 7X7
4 17304 7 ASSY, UPPER CASTING, 7X7
5 17305 10 ASSY, UPPER MOUNT CAST 7X5 TB
6 22213 2 WELD, EXTENSION TUBE
7 34308 1 PLATE, COULTER ROTATION
8 510019 26 (FT) HOSE, 3/4" EPDM
9 520003 12 NOZZLE, SINGLE HOSE SHANK
10 520004 5 NOZZLE, DOUBLE HOSE SHANK
11 540010 9 CLAMP, HOSE SS 5 1/2" -8 1/2"
12 540013 31 HOSE CLAMP, SS .75 #12
13 540050 8 CLAMP, HOSE SS 5 1/2" -8 1/2"
14 590187 17 MOUNT, PLUMBING
15 596153M 16 BOLT, HH 1/2-13X1-1/2 GR5 MAGNI
16 596239M 16 NUT, CENTERLOCK, 1/2-13 MAGNI

A-Series A10/ A13/A18/ A24 Page 64



/5218

ILLUSTRATED PARTS LIST

Varitarget Nozzles, 0.5 Rate

Parts List 27891: Varitarget Nozzles, 0.5 Rate

ITEM | PART NO. QTY. | DESCRIPTION
1 | 520053 1 VERIFLOW BLUE TIP
2 | 520054 1 HI VERIFLOW YELLOW TIP

A-Series A10/ A13/A18/ A24

Page 65




/5218

ILLUSTRATED PARTS LIST

Varitarget Nozzles, 1.5 Rate

Parts List 27892: Varitarget Nozzles, 1.5 Rate

ITEM PART NO. QrTy. DESCRIPTION
1 520053 1 VERIFLOW BLUE TIP
2 520054 1 HI VERIFLOW YELLOW TIP
3 530372 1 3/8" HOSE BARB Y FITTING

A-Series A10/ A13/A18/ A24

Page 66




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Raven Motorized Control Valve

VvV

ST VALVE
SELECT
C-Sd
RMAL
VALVE CAL
! 12
\\
D~

A-Series A10/ A13/A18/ A24 Page 67



/5218

ILLUSTRATED PARTS LIST

Parts List 632037: Raven Motorized Control Valve

ITEM PARTNO. | QTy. DESCRIPTION
0 632037 1 |COMPLETE BUTTERFLY VALVE (ITEMS 1-16)
1 [106-0159-407 | 1 [COVER VALVE
2 1063-0173-418 | 1 |MOTOR ASSEMBLY
3 |321-0000-062 | 1 |WOODRUFF KEY
4 1063-0171-893 | 1 |COUPLE SHAFT
5 |219-0000-020 | 1 |TETRASEAL SEAL
6 |222-0000-002 | AR |VERSILUBE LUBRICANT
7 |063-0171-892 | 1 |BODY ASSEMBLY
8 |106-0159-414 | 1 |BUTTERFLY VALVE
9 |063-015-0457 | 1  |ISOLATION FLANGE ASSEMBLY
10 [222-1001-050 | AR |RETAINING COMPOUND
11 [321-0000-256 | 6 [SCREW
12 [041-0159-452 | 1 [LABEL
15 [222-1001-006 | AR |ADHESIVE SEAL
16 [054-0159-337 | 1 |REPLACEMENT PARTS LIST

A-Series A10/ A13/A18/ A24

Page 68




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Teedet 802 Flow Meter

Parts List 26817: Teedet 802 Flow Meter

ITEM PART NO. ‘ QTy. DESCRIPTION
1 530014 2 GASKET, 1-1/2" EPDM
2 530079 2 MANIFOLD FLANGE, 2" X 1-1/2" HB
3 540001 2 CLAMP, 2" STANDARD WORM SCREW
4 540016 2 CLAMP, 1-1/2" SS
5 520059 1 FLOWMETER, TEEJET 802

A-Series A10/ A13/A18/ A24 Page 69



fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/A18/ A24 Page 70

®



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

PRODUCT PLUMBING ON FRAME
Tank and External Fittings 1050 / 1350 Gallon

A-Series A10/ A13/A18/ A24 Page 71



fﬂS T

ILLUSTRATED PARTS LIST

e
I"iQ

Parts List 34104 - 34107: Tank and External Fittings 1050 / 1350 Gallon

NO. ) QTY. DESCRIPTION
1 90SAFCHWF 1 FC HAND WASH FAUCET ASSY
2 510025 9 (FT) HOSE, 2" CLEAR PVC SUCTION 60
3 530428 1 1-1/2" MPT X 3/4" FPT REDUCER
4 540069 1 HOSE CLAMP, 2.00 T-BOLT
570084 1 TANK, 1050 WHITE
570085 1 TANK, 1050 YELLOW
° 570086 1 TANK, 1350 WHITE
570087 1 TANK, 1350 YELLOW
570092 1 TANK, 10 GAL, WHITE
° 570097 1 TANK, 10 GAL, YELLOW
800254 2 DECAL, A10 SILVER
! 800255 2 DECAL, A13 SILVER

A-Series A10/ A13/A18/ A24

Page 72



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Tank and External Fittings 1800 / 2400 Gallon

A-Series A10/ A13/A18/ A24 Page 73



/5218

ILLUSTRATED PARTS LIST

Parts List 34116 / 34117 / 34277 / 34375: Tank and External Fittings
1800 / 2400 Gallon

ITEM PART NO. ’ QTY. DESCRIPTION
1 510025 (FT) HOSE, 2" CLEAR PVC SUCTION 60
2 540069 1 |HOSE CLAMP, 2.00 T-BOLT
570088TNK 1 |TANK 1800 WHITE, APPLICATOR
570099TNK 1 |TANK 1800 YELLOW, APPLICATOR
’ 570090TNK 1 |TANK 2400 WHITE, APPLICATOR
570091TNK 1 |TANK 2400 YELLOW, APPLICATOR
570092 1 |TANK, 10 GAL, WHITE
* 570097 1 |TANK, 10 GAL, YELLOW
5 800181 3 |FAST TANK LOGO
800229 2 |DECAL, A18 SILVER
° 800274 2 |DECAL, A24 SILVER

A-Series A10/ A13/A18/ A24

Page 74




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Tank with Internal Fittings

DETAIL C

12}13X14 }

] B W b b W FHEEN FEW-FF W

PARTING LINE
1050 GALLONS

A-Series A10/ A13/ A18/ A24 Page 75



/5218

ILLUSTRATED PARTS LIST

Parts List 570088TNK / 570090TNK / 570091TNK / 570099TNK: Tank

with Internal Fittings

ITEM | PARTNO. | QTY. DESCRIPTION

1 90SAFCOV 1 FERT TANK VENTED OVERFLOW

2 | 90SALTRUMPET 1 AGITATION ASSEMBLY

3 530004 1 FITTING, ELBOW, 0.25 QC X 0.25 MST, 90D

4 530164 1 3" TANK FITTING

5 530350 1 2" FLANGE BOTTOM DRAIN

6 570121 1 FLAT GASKET

7 570158 1 LID, NONVENTED, DEN HARTOG 14762
570162 2 1800 STEALTH IN SPRT BAFFLE

8 570165 2 2400 STEALTH IN SPRT BAFFLE
570163 2 1800 STEALTH OUT SPRT BAFFLE

? 570166 2 2400 STEALTH OUT SPRT BAFFLE

10 570164 2 18/2400 STEALTH CROSS BAFFLE
570172 1 TANK, 1800-GAL WHITE STEALTH
570171 1 TANK, 1800-GAL YELLOW STEALTH

i 570174 1 TANK, 2400-GAL WHITE STEALTH
570173 1 TANK, 2400-GAL YELLOW STEALTH

12 590854 8 WASHER, FLAT 1/2 SS

13 590862 4 NUT, NYLOCK 1/2-13 SS

14 590869 4 BOLT, HH 1/2X4 SS

A-Series A10/ A13/A18/ A24

Page 76




/5218

ILLUSTRATED PARTS LIST

Hand Wash Faucet Assembly

Parts List 90SAFCHWF: Hand Wash Faucet Assembly

ITEM PART NO. ’ QTY. DESCRIPTION
1 510022 1 |FAUCET, 3/4” FLO-RITE, CLEAR
2 530151 1 |ELBOW, STREET 3/4" 90°
NS 530143 1 |1-1/4IN MPTX3/4IN FPT RED. BSH

A-Series A10/ A13/A18/ A24

Page 77




fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/ A18/ A24 Page 78

®



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Plumbing Assembly for 1800 / 2400 Gallon Tanks

&

&

A-Series A10/ A13/ A18/ A24 Page 79



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 34297: Plumbing Assembly for 1800 / 2400 Gallon Tanks

ITEM | PART NO. | QTY. DESCRIPTION

1 500004 1 |VALVE, 100 PSI RELIEF

2 500006 1 |VALVE, 2" FULL PORT MANIFOLD

3 510003 1 |HOSE, 2" FERTILIZER

4 510014 1 |HOSE, 1-1/2" EPDM

5 510016 1 |HOSE, 1" EPDM

6 510023 1 |BURP HOSE PUMP

7 530003 1 |ELBOW, MALE 1/4"X1/8"

8 530019 8 |GASKET, 2.00 EPDM

9 530066 2 |FITTING, 1.00 MANIFOLD X 1.00 HB
10 530068 5 |GASKET, 1.00 EPDM

11 530099 2 |MANIFOLD, 2" FP X 1" FLANGE TEE
12 530100 1 |MANIFOLD FLANGE, 2" FP X 1-1/2" HB
13 530125 1 |STRAINER, 2" FULL PORT LINE

14 530298 1 |MANIFOLD TEE, 1"

15 530334 2 |2" FP PLANGE X HOSE SHK SWEEP
16 530386 1 |MANIFOLD SWEEP, 2" FP FLANGE
17 540000 5 |CLAMP, WORM SCREW, 1.00

18 540002 8 |CLAMP, FP WORM SCREW, 2.00

19 540014 2 |HOSE CLAMP, SS 1.00 #16

20 540069 2 |HOSE CLAMP, 2.00 T-BOLT

A-Series A10/ A13/ A18/ A24 Page 80



/5218

ILLUSTRATED PARTS LIST

2” Quick Fill Assembly (Standard)

Parts List 992QF: 2" Quick Fill Assembly, 1050 / 1350 Gallon

ITEM PART NO. QTy. DESCRIPTION
1 510003 5.5 (FT) HOSE, 2” FERTILIZER
2 530024 1 GASKET, 3" EPDM
3 530112 1 3" FLANGE X 2" HOSE BARB-90
4 540003 1 CLAMP, 3" WORM SCREW
5 540069 2 2IN T-CLAMP 2.18INMN. TC218
6 90SAMTQF 1 SUB-ASSY, MAIN TNK QUIK FILL 2”

Parts List 9972QF: 2" Quick Fill Assembly, 1800 / 2400 Gallon

ITEM PART NO. QrTy. DESCRIPTION
1 510003 7 (FT) HOSE, 2” FERTILIZER
2 530051 1 2" MPT X 2" HOSE SHANK-90
3 530145 1 3" MPT X 2" FPT REDUCER BUSHNG
4 540069 2 2IN T-CLAMP 2.18INMN. TC218
5 90SAMTQF 1 SUB-ASSY, MAIN TNK QUIK FILL 2”

A-Series A10/ A13/A18/ A24

Page 81




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

3"- 2" Quick Fill Adapter

Parts List 26995: 3"- 2" Quick Fill Adapter

ITEM PART NO. QrTy. DESCRIPTION
1 530017 1 2" QUICK FILL CAP
2 530357 1 3" FEMALE COUPLING-2" MALE ADAPTER

A-Series A10/ A13/ A18/ A24 Page 82



/5218

ILLUSTRATED PARTS LIST

3” Quick Fill Valve

Parts List 90SA3QF: 3” Quick Fill Valve

ITEM PART NO. QTy. DESCRIPTION
1 500042 1 MV300CF
2 530023 1 CAP, 3"
3 530024 3 GASKET, 3" EPDM
4 530113 1 Flanged 3" Hose Barb
5 530179 1 CABLE LANYARD
6 530233 1 3" MANIFOLD X 3" MALE ADAPTER
7 530234 1 3" COUPLER, 45 DEGREE
8 540003 3 CLAMP, WORM SCREW 3"

A-Series A10/ A13/ A18/ A24 Page 83




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

3" Quick Fill Assembly, 1050 / 1350 Gallon

T I

W
% %\

NG
/ 4 Vags T
f - N

| p NS

Parts List 28217: 3" Quick Fill Assembly, 1050 / 1350 Gallon
ITEM PART NO. \ QTY. DESCRIPTION

1 510038 4 |(FT) HOSE, 3" FERTILIZER, BLACK

2 530024 1 |GASKET, 3" EPDM

3 530333 1 |3"MANIFOLD COUPLER, 90

4 530441 1 |FLANGE SWEEP, 90 X 3" HOSE BARB
5 540003 1 |CLAMP, 3INCH WORM SCREW

6 540009 2 |CLAMP, 3" T BOLT

7 90SA3QF 1 |SUB ASSY, 3" QUICK FILL

A-Series A10/ A13/ A18/ A24 Page 84



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

3" Quick Fill with Strainer, 1050 / 1350 Gallon

Parts List 28207: 3" Quick Fill with Strainer, 1050 / 1350 Gallon

ITEM PART NO. QTY. DESCRIPTION

1 28205 1 |PLATE, 3" STRAINER MOUNT

2 500042 2 |MANIFOLD VALVE, STD PORT 3"

3 510038 2 |HOSE, 3" FERTILIZER, BLACK

4 530023 1 |CAP, 3"

5 530024 8 |GASKET, 3" EPDM

6 530113 1 |MANIFOLD FLANGE, 3" HB

7 530179 1 |CABLE LANYARD

8 530233 1 |MANIFOLD ADAPTER, 3" X 3" QDC MALE
9 530234 1 |COUPLER, 3" X 45°

10 530333 2 |3"MANIFOLD COUPLER, 90~

11 530439 1 |MANIFOLD SWEEP, FLANGE 3"

12 530441 1 |FLANGE SWEEP, 90 X 3" HOSE BARB
13 530442 1 |STRAINER, 3" Y STANDARD PORT -12
14 540003 8 |CLAMP, WORM SCREW 3"

15 540009 2 |CLAMP, 3" T BOLT

16 596115M 2 |BOLT, HH 5/16-18X1 GR5 MAGNI

17 596128M 1 |BOLT, HH 3/8-16 X 1 GR5 MAGNI

18 596212M 2 |NUT, HEX 5/16-18 MAGNI

19 596237M 1 |NUT, CENTERLOCK 3/8-16 MAGNI

20 596257M 2 |WASHER, FLAT 5/16 USS MAGNI

21 596258M 1 |WASHER, FLAT 3/8 MAGNI

A-Series A10/ A13/ A18/ A24 Page 85



/5218

ILLUSTRATED PARTS LIST

3" Quick Fill Assembly, 1800 / 2400 Gallon

Parts List 34296: 3" Quick Fill Assembly, 1800 / 2400 Gallon
ITEM PART NO. \ QTY. DESCRIPTION

1 90SA3QF 1 |SUB ASSY, 3" QUICK FILL

2 510038 3 |(FT) HOSE, 3" FERTILIZER, BLACK
3 530053 1 |3” HOSE BARB ELBOW 90°

4 540009 2 |CLAMP, 3" T BOLT

A-Series A10/ A13/ A18/ A24 Page 86



/5218

ILLUSTRATED PARTS LIST

3" Quick Fill with Strainer, 1800 / 2400 Gallon

Parts List 28206: 3" Quick Fill with Strainer, 1800 / 2400 Gallon

ITEM PART NO. ‘QTY. DESCRIPTION

1 28205 1 |PLATE, 3" STRAINER MOUNT

2 500042 2 |MANIFOLD VALVE, STD PORT 3"

3 510004 2 |HOSE, 3" FERTILIZER

4 530023 1 |CAP, 3"

5 530024 8 |GASKET, 3" EPDM

6 530113 1 |MANIFOLD FLANGE, 3" HB

7 530179 1 |CABLE LANYARD

8 530233 1 |MANIFOLD ADAPTER, 3" X 3" QDC MALE
9 530234 1 |COUPLER, 3" X 45°

10 530333 2 |3"MANIFOLD COUPLER, 90~

11 530439 1 |MANIFOLD SWEEP, FLANGE 3"

12 530441 1 |FLANGE SWEEP, 90 X 3" HOSE BARB
13 530442 1 |STRAINER, 3"Y STANDARD PORT -12
14 540003 8 |CLAMP, WORM SCREW 3"

15 540027 2 |CLAMP, HOSE 3" T-BOLT

16 596115M 2 |BOLT, HH 5/16-18X1 GR5 MAGNI

17 596128M 1 |BOLT, HH 3/8-16 X 1 GR5 MAGNI

18 596212M 2 |NUT, HEX 5/16-18 MAGNI

19 596237M 1 |NUT, CENTERLOCK 3/8-16 MAGNI

20 596257M 2 |WASHER, FLAT 5/16 USS MAGNI

21 596258M 1 |WASHER, FLAT 3/8 MAGNI

A-Series A10/ A13/A18/ A24

Page 87



/5218

ILLUSTRATED PARTS LIST

Tank Agitation Fittings

Parts List 90SALTRUMPET: Tank Agitation Fittings

DESCRIPTION

ITEM PART NO. QTY.

1 520029 2 |AGITATION NOZZLE

2 530130 1 |NIPPLE, 3/4" X 6"

3 530156 1 |TEE, 3/4" NPT

4 530160 1 |3/4" BULKHEAD FITTING

A-Series A10/ A13/ A18/ A24 Page 88




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Electric Agitation

SEE NOTE 1
2)

ATTACHES TO SPIKE VALVE TEE

A-Series A10/ A13/ A18/ A24 Page 89



/5218

ILLUSTRATED PARTS LIST

Parts List 34391: Electric Agitation

ITEM PART NO. | QTY. DESCRIPTION

1 11145 1 |SWITCH BRACKET

2 500005 1 |VALVE, 1" FP WITH C-FLANGE

3 500064 1 |VALVE, 356 SERIES ON/OFF ELEC. AGITATION
4 510016 5 |(FT) HOSE, 1 IN EPDM

5 530036 1 |ELBOW, .75 MPT X 1.00 90~

6 530068 2 |GASKET, 1.00 EPDM

7 530445 1 |FLANGE SWEEP X 1 IN HB

8 540000 2 |CLAMP, WORM SCREW, 1.00

9 540014 2 |HOSE CLAMP, SS 1.00 #16

10 631931 1 |26' 3 PIN WEATHERPACK EXTENSION
11 631970 1 |CABLE, SWITCH ON/OFF

A-Series A10/ A13/A18/ A24

Page 90




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Manual Agitation (High Volume)

3 } SEENOTE 1

£

ATTACHES TO SPIKE VALVE TEE

A-Series A10/ A13/ A18/ A24 Page 91



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 34298: Manual Agitation (High Volume)

1 500005 1 |VALVE, 1" FP WITH C-FLANGE
2 510016 5 |(FT) HOSE, 1 IN EPDM

3 530036 1 |ELBOW, .75 MPT X 1.00 90~

4 530068 1 |GASKET, 1.00 EPDM

5 530445 1 |FLANGE SWEEP X 1 IN HB

6 540000 1 |CLAMP, WORM SCREW, 1.00
7 540014 2 |HOSE CLAMP, SS 1.00 #16

A-Series A10/ A13/ A18/ A24 Page 92



/5218

ILLUSTRATED PARTS LIST

No Agitation

ADD SMALL AMOUNT OF PIPE
DOPE TO PLUG THREADS
BEFORE INSTALLATION

Parts List 27811: No Agitation
ITEM| PARTNO. QTY.|DESCRIPTION

1

530070

1

MANIFOLD PLUG, 1"

2

530392

1

PLUG, 3/4" POLY PIPE

A-Series A10/ A13/A18/ A24

Page 93




fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/ A18/ A24 Page 94

®



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Pressure Gauge

NOTE:
1. APPLY THEEAD SEALANT BEFORE ASSEMBLY

SEE NOTE 1

A-Series A10/ A13/ A18/ A24 Page 95



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 34304: Pressure Gauge

ITEM PART NO. QTY. DESCRIPTION
1 510014 6 (FT) HOSE, 1-1/2 IN EPDM
2 530014 3 GASKET, 1.500 EPDM
3 530094 1 PLUG, MANIFOLD 2.00 W/ HOLE
4 530097 1 MANIFOLD TEE, 2"
5 530393 1 E[I;I',\Ill\é% %V(;/II_EEP, 2.00 FLANGE X 2.00
6 530423 1 2" MANIFOLD X 1-1/2" HOSE BARB X 45
7 540001 3 CLAMP, 2.00 STD WORM SCREW
8 540016 1 CLAMP, SS 1.500 #24
9 790020 1 GAUGE, FAST LOGO 160PSI

A-Series A10/ A13/ A18/ A24 Page 96



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Pressure Transducer ISO

NOTE:
1. APPLY THREAD SEALANT BEFORE ASSEMBLY

SEE NOTE 1

A-Series A10/ A13/ A18/ A24 Page 97



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 34303: Pressure Transducer ISO

ITEM PART NO. QTY. DESCRIPTION

1 510014 6 (FT) HOSE, 1-1/2 IN EPDM

2 530014 5 GASKET, 1.500 EPDM

3 530094 2 PLUG, MANIFOLD 2.00 W/ HOLE

4 530097 2 MANIFOLD TEE, 2"

5 530246 1 ELBOW, 90~ STREET 1/4 NPT SS

6 530393 1 Eg'LI'\I(NG SWEEP, 2.00 FLANGE X 2.00 FLANGE,
7 530423 1 2" MANIFOLD X 1-1/2" HOSE BARB X 45
8 540001 5 CLAMP, 2.00 STD WORM SCREW

9 540016 1 CLAMP, SS 1.500 #24

10 632036 1 TRANSDUCER, PRESSURE

11 790020 1 GAUGE, FAST LOGO 160PSI

A-Series A10/ A13/ A18/ A24 Page 98



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

PRODUCT ELECTRONIC/ELECTRICAL CONTROL

COMPONENTS
Raven Harnesses and Components

A-Series A10/ A13/ A18/ A24 Page 99



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List: Raven Harnesses and Components

ITEM PART NO. QTY. DESCRIPTION

1 631803 AR |6 SECTION 450 CONSOLE
631814 AR |12'16 PIN EXTENSION CABLE
631818 AR |10' 440/450 CONSOLE CABLE
631832 AR |GPS SPEED SENSOR

631856 AR |FOOTSWITCH

632010 AR |RCM

632080 AR |47 PIN 6 SECTION CABLE
632028 AR |47 PINTO 16 PIN ADAPTER
10 632029 AR |47 PIN RCM Y-CABLE

11 632031 AR [12’I1SO TO IBIC CABLE

12 632033 AR |47 PIN TO 37 PIN ADAPTER
13 632034 AR |TRAILER TO DEUTSCH PLUG ADAPTER CABLE
14 632036 AR |PRESSURE TRANSDUCER

15 632061 AR |CABLE, FOOTSWITCH, 12'

16 632062 AR |CABLE, FOOTSWITCH, 23'

© (00| N |0 |01 | W |

A-Series A10/ A13/ A18/ A24 Page 100



/5218

ILLUSTRATED PARTS LIST

Control Harness 115-0171-085

—EAﬂﬁ_

1>

J1

CONSQLE END
16 PIN CONNECTOR

2

L

- T T ™

WHITE 12 GA. _ WHITE 14 oA /f
WHITE 18 GA. WHITE 14 8 ——< 15
WHITE 14 CA. s
BROWN 18 GA. )
YELLDW 18 GA e /oEc 3
GREEN 18 GA. N /0EC. 4
BLUE 18 GA s 2 5
BLACK 18 GA. H 1 6
BLK/WHT 18 GA AEM 4 7
BRN/WHT 18 GA. e 8 J2
CABLE END
BLU/WHT 18 GA. BOM 6 g | 16 PIN CONNECTOR
ORG/MHT 14 GA [N
REMOTE SWITCH
CABLE-SHIELD ( . ] TLOW GG, 11
CABLE-BLACK 20 GA, : : FLOW +5V 12
CABLE-RED 20 GA. l‘_,’l FLOW 86 13
ORANGE 14 6A. —< 14
ORANGE 14 GA. 12
ORANGE 14 GA. SP3 +12V EWITCHED
ORANGE 14 GA.  —
WHT/BLK 18 GA — 10
RED 14 CA. 16
RED 14 GA. o
RED 12 8A  ——6 \_9—RED 12 A
F
A
J3
g | RADAR

A-Series A10/ A13/A18/ A24

Page 101



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Control Harness 115-0159-856

15 < RED 14 GA LB (g |
15 WHITE 14 GA - BT 15
14 ORANGE 14 GA, Hov SNTEHED: 14
13 - CABLE-RED - o8 <13
12 i, i CABLE-BLACK i i = <12
1 :v" CABLE-SHELD {f: o <11
1D WHT/BLK 18 GA BT 1<1g
9 BLUMHT 18 GA. <9

It N 12
oo | BRN/WHT 18 GA. <& | s
i BLK /WHT 18 GA. e Loq | GBE D

6 < BLACK 18 GA SO < 6
5 BLUE 18 GA BN <5
4 GREEN 1B GA [EC < 4
3 YELLOW 18 GA s < 3
2 BRONN 18 GA, ML)

1S WHITE 14 GA =<1

A-Series A10/ A13/A18/ A24 Page 102



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Control Harness 115-0171-086

—
- - J—
13 f k| CAHLE-RED — Flow sewm 3 i
I |
12 <+—— CABLE-BLACK AL 2
L,/ L) o GELE Ay
1) -+ GABLE-SHIELD - 1
) WS
~ . /_
3 AR CORD-YELLOW e 11 J3
|| [ 2 WAY
t —3 CORD- BREEN t—— A 2 | CORD ASSY
BOIAM 1 ]
6 BLACK 18 A c
NHITE J4
B | 3wa
ORANBE TOVER
=~ A ]
2 & BROWN 18 GA = ¢
MiITE L J5
ORANCE vl
TOVER
J2 A
1B PN | 5 BLUE 18 GA T 4
CONNECTOR ¢ 1
NHITE
B | 3w
DRANGE TOWER
L
7 & BLK/MHT 18 CA o 4 < §7
1 vie WHITE
| VHIE 14 G 2Pt I—Q <3 | 3
TOVER
14 € ORANGE 14 CA -2 ORANGE A
N
p—
8 BRN/MWHT 18 64— ¢
WIE | J8
3 WAY
ORANEE TOVER
S A
JE—
9 < RLU/WHT 18 CA —20OM¢ ¢
g NHITE J9
B | 3wy
ORANEBE TOVER
S A

A-Series A10/ A13/ A18/ A24 Page 103



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

CR7 Display

INCAB (1)

TO JD TRACTOR

Parts List 26858: CR7 Display

ITEM PART NO. QTY. DESCRIPTION
1 632063 1 RAVEN PRECISION CR7 DISPLAY
2 632066 1 CABLE, CR7 ISO VT ONLY

A-Series A10/ A13/A18/ A24 Page 104



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Raven 450 Controller

TO BOOM SECTION VALVES

= SCS 450 CONSOLE
SPEED SENSOR PLUG =X /

FLOW CONTROL PLUG 3, / —FUSE (AG15)
IJ' X

o\\ | /.f-‘

1 | [
N § ’
ORANGE = - £ B SPEED SENSOR CABLE
— (— CONSOLE CONTROL CABLE e
RED / / L -0 -BOOM 2
(+) It ,.. ‘ 1‘ / ——————<=0 -BOOM 3
' Lk ' 0 -BOOM 4
& A S = <o -BOOM 5
O / EET I
8 / (= CONTROL VALVE
; (-) WHT
8 Ot :El] FLOW METER
———& [} PRESSURE TRANSDUCER

A-Series A10/ A13/ A18/ A24 Page 105



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 26853: Raven 450 Controller

ITEM| PART NO. QTY. DESCRIPTION

1 631803 1 |RAVEN SCS450 CONTROLLER

2 631814 1 |CABLE, 6 BOOM 12' EXTENSION

3 631818 1 |CABLE 10' CONSOLE 7 BOOM SCS 440/4
4 631832 1 |SKYTRAK GPS SPEED SENSOR

5 632080 1 |6 SECTION 6' FINAL CABLE

6 632028 1 |47 PINTO 16 PIN ADAPTER

7 632046 1 |47 PIN 6' EXTENSION CABLE

A-Series A10/ A13/ A18/ A24 Page 106



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Raven RCM Rate Controller

A-Series A10/ A13/A18/ A24 Page 107



/5218

ILLUSTRATED PARTS LIST

Parts List 34396: Raven RCM Rate Controller

ITEM| PART NO. QTY |DESCRIPTION |

1 15813 PLATE, FORMED MOUNT

2 596105M 1 BOLT, HH 1/4-20X2-1/2 GR5 MAGNI

3 596110M 2 BOLT, HH 1/4-20 X 3 MAGNI

4 596128M 2 BOLT, HH 3/8-16 X 1 GR5 MAGNI

5 596129M 2 BOLT, HH 3/8-16X1-1/2 GR5 MAGNI

6 596213M 2 NUT, HEX 3/8-16 MAGNI

7 596235M 3 NUT, CENTERLOCK, 1/4-20 MAGNI

8 596237M 4 NUT, CENTERLOCK 3/8-16 MAGNI

9 631856 1 FOOTSWITCH, ISO PRODUCT CONTROL
10 632010 1 RAVEN RCM

11 632029 1 47 PIN RATE CTRL INTERFACE CABLE
12 632031 1 IBIC TO GEN 11SO 12'

13 632046 1 47 PIN 6' EXTENSION CABLE

14 632061 1 CABLE, FOOTSWITCH, 12' ROW CROP TRACTOR
15 632080 1 6 SECTION APP FINAL HARNESS

16 750050 2 BUMPER, EBCO

A-Series A10/ A13/ A18/ A24 Page 108



/5218

ILLUSTRATED PARTS LIST

JD Greenstar Rate Controller

Parts List 27836: JD Greenstar Rate Controller

ITEM PART NO.

'QTY. DESCRIPTION

1 15813 1 PLATE, FORMED MOUNT

2 596128M 4 |BOLT, HH 3/8-16 X 1 GR5 MAGNI

3 596129M 2 |BOLT, HH 3/8-16X1-1/2 GR5 MAGNI

4 596213M 2 |NUT, HEX 3/8-16 MAGNI

5 596237M 6 |NUT, CENTERLOCK 3/8-16 MAGNI

6 632031 1 IBIC TO GEN 1 ISO 12'

v 632061 1 '?Q,E(L;Er,oFF?OTSWITCH, 12' ROW CROP
8 632070 1 37 TO 47 PIN ADAPTER CABLE

9 632080 1 6 SECTION APP FINAL HARNESS

10 632145 1 JD GREENSTAR RATE CONTROLLER
11 750050 2 |BUMPER, EBCO

A-Series A10/ A13/ A18/ A24 Page 109




ILLUSTRATED PARTS LIST

HYDRAULICS and FOLD BOX ELECTRICAL

fﬂS TE

v 91008
A3y 'ON ONIMVYa/1HVd

QAH S31¥3S ¥V 31LLN DILYINIHIS
EpTi

EADS

IP1 1S [<

T ADS

1 1T

GOLDZE “MD HI GOLOZO “MD Hy
LIDDT9 0104 H1 L1009 :07104 HY

t ? t
1 £400Z8 ‘40 H1 [ £L0078 0 H 1

=

#000Z8 -diNd H1 #000Z8 ~diNd HY
L] _ [ .,

£X IL i3

LaLoLg 980018

fi)

d

b ADS

Hydraulic Diagram 830016

m N
EL00Z8 - L3I NIVIN H - EL00C8 -L4IT NIVIN HY

Page 110

A-Series A10/ A13/A18/ A24




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Product Pump Hydraulic Hoses and Fittings

PRODUCT PUMP

Parts List: Product Pump Hydraulic Hoses and Fittings

ITEM PART NO. ‘ QrTy. ‘ DESCRIPTION

7 600120-6-ZN 1 |HOSE ASSY, 10-10FJX-8MORB-232

13 | 600120-12-ZN 1 |HOSE ASSY, 08-8FJX-8FJX90-81

32 610060 1 |JIC #8 TO ORING #10

36 610102 1 |ADAPTER, -10MJIC X -10MORB90

A-Series A10/ A13/A18/ A24 Page 111



/5218

ILLUSTRATED PARTS LIST

Main Lift Cylinders

RIGHT

Parts List: Main Lift Cylinders

ITEM PARTNO. QTY.

88

620007

2

DESCRIPTION
MAIN LIFT CYLINDER, 4" X 8" ASAE (1050 / 1350 Gal.)

88

620073

2

MAIN LIFT CYLINDER, 4" X 10" STROKE (1800 / 2400
Gal.)

A-Series A10/ A13/A18/ A24 Page 112




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hoses and Fittings

o\
R ®

O,
\;\

r\‘"’

o)

s S ;\\\\ 2 7
‘E 54 ; ' GOOSENECK REAR =/

LH MAIN LIFT
RH MAIN LIFT

RESTRICT OIL
INTO BASE END

RESTRICT OIL
INTO BASE END

A-Series A10/ A13/A18/ A24 Page 113



fﬂS T

vy S ILLUSTRATED PARTS LIST

TRACTOR CONNECTION o

Parts List: Main Lift Hydraulic Hoses and Fittings
NS 520048 PIONEER COUPLER #8 FORB

8 600120-7-ZN 1 |HOSE ASSY, 08-8FJX-8MORB-151
11 | 600120-10-ZN 2 |HOSE ASSY, 08-8FJX-8FJX-84

12 | 600120-11-ZN 1 |HOSE ASSY, 06-8FJX-6FJX90-33.4
14 | 600120-13-ZN 1 |HOSE ASSY, 08-8FJX-8FJX90-134
15 | 600120-14-ZN 1 |HOSE ASSY, 06-8FJX-6FJX90-27.4

22 610004 3 | JIC #8 UNION TEE

34 610083 1 ADAPTER, -8MORB X -8FJX

35 610097 2 |ADAPTER, -8MJIC X -8MORB90

38 610096 2 |HYD FITTING, ONE WAY .047 ORIFICE

A-Series A10/ A13/A18/ A24 Page 114



/5218

ILLUSTRATED PARTS LIST

Main Lift Valve Assembly

PORT 1 PORT 2

BLOCKINGVALVEZ / /"C pOR”

PORT 4
- : . 4)

)

FLOW DIVIDER

RESTRICT OIL
INTO BASE END

()
(2)

& @ =

Parts List: Main Lift Valve Assembly
ITEM \ PARTNO.  QTY. \ DESCRIPTION

12 600120-11-ZN - HOSE ASSY, 06-8FJX-6FJX90-33.4
15 600120-14-ZN - HOSE ASSY, 06-8FJX-6FJX90-27.4
18 600120-17-ZN 1 HOSE ASSY, 06-6FJX-6FJX90-28.1
25 610011 2 JIC #6 TO ORING #8
31 610030 1 ADAPTER, -6MJIC X -8BMORB90

- 630062 1 VALVE, BLOCKING

A-Series A10/ A13/A18/ A24 Page 115



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Main Wing Fold Cylinders

Parts List: Main Wing Fold Cylinders

ITEM‘ PARTNO.  QTY. ‘DESCRIPTION

21 530281 2 SPRING BUSHING 1" I.D.
43 620077 2 CYLINDER, 4 X 18"

A-Series A10/ A13/A18/ A24 Page 116



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Main Wing Fold Hydraulic Hoses and Fittings

TO PORT 4 FLOWDIVIDER

RESTRICT OIL OUT OF ROD END R A
FLOWDIVIDER TO TEES BY
@\ FLOWDIVIDER
RESTRICT OIL INTO BASE END

. Y |
TOTEESBY (3 , g '\
FLOWDIVIDER @_J .

| TOPORT 2 FLOWDIVIDER
|
|

<

TO PORT 3 FLOWDIVIDER

TO TEES BY Q @
FLOWDIVIDER C4

TO PORT 3 PR VALVE

Parts List: Main Fold Hydraulic Hoses and Fittings

ITEM PART NO. QTY. ‘DESCRIPTION
3 |600120-2-ZN| 2 |HOSE ASSY, 06-6FJX-6FJX-67

4 1600120-3-ZN HOSE ASSY, 04-6FJX-6FJX-63

2
18 1600120-17-ZN 1 |HOSE ASSY, 06-6FJX-6FJX90-28.1
31 610030 4 |ADAPTER, -6MJIC X -8BMORB90

A-Series A10/ A13/A18/ A24 Page 117



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Main Wing Fold Valve Assembly

BASE END DOWN
PRESSURE CYL

®
()

(19
©

BASE END DOWN
PRESSURE CYL

ROD END MAIN FOLD—

@ Right Fold
(3)X(a) Valve

ROD END MAIN FOLD @ Assembly
PORT 2

Parts List: Main Wing Fold Valve Assembly

ITEM PART NO. ‘QTY. DESCRIPTION

4 600120-3-ZN | - |HOSE ASSY, 04-6FJX-6FJX-63
19 |600120-19-ZN| 1 |HOSE ASSY, 06-6FJX-6FJX-33.7
23 610005 1 |[JIC UNION TEE #6
24 610010 2 |ADAPTER, -6MJIC X -6MORB
28 610023 4 |ADAPTER, -6MJIC X -6FJX 90
33 610078 1 |JIC #6 TO #6 ORING 90~

- 630035 - |FLOW DIVIDER

A-Series A10/ A13/A18/ A24 Page 118



/5218

ILLUSTRATED PARTS LIST

Down Pressure Cylinder

Parts List: Down Pressure Cylinder

ITEM PART NO. QTY. ‘ DESCRIPTION
1 759 2 |ZERK, 1/4-28 STRAIGHT
8 28915 2 |PIN WLDMT, ROD END MAIN LIFT
38 596744M 2 |BUSHING, MACHINE, 1-1/4 x 14 GA MAGNI
39 596746M 2 |SPRING PIN 5X50mm MAGNI
42 620073 2 |CYLINDER, 40THC10.00-150
45 790052 1 |PRESSURE GAUGE, 3000 PSI

A-Series A10/ A13/A18/ A24 Page 119




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Down Pressure Hydraulic Hoses and Fittings

TO PORT 4 FLOWDIVIDER

RESTRICT OIL OUT OF ROD END TO TEES BY
FLOWDIVIDER TO TEES BY
@—\ FLOWDIVIDER
RESTRICT OIL INTO BASE END

TO TEES BY '
FLOWDIVIDER @J

cs (9)
cs

PORT 1 PR VALVE

| TO PORT 2 FLOWDIVIDER

roressor (i) L) ~
FLOWDIVIDER C4

TO PORT 3 FLOWDIVIDER
TO PORT 3 PR VALVE

Parts List: Down Pressure Hydraulic Hoses and Fittings
ITEM PARTNO. QTY. DESCRIPTION

2 600120-1-ZN 2 |HOSE ASSY, 04-4FJX-6FJX-108

5 600120-4-ZN 2 |HOSE ASSY, 04-6FJX-6FJX-95

21 610003 1 |JIC #4 UNION TEE

23 610005 1 |[JIC UNION TEE #6

31 610030 3 |ADAPTER, -6MJIC X -8MORB90

37 610161 2 |1 WAY ORIFICE VONBERG 19373-0.031
38 610096 2 |HYD FITTING, ONE WAY .047 ORIFICE

A-Series A10/ A13/A18/ A24 Page 120



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Down Pressure Flow Valve Assembly

PORT 1

/
/|
/]

4 0
/ /| PORT 3

PORT 3
PORT 3 @ ORT 3
PORT 3 @

PORT 3

BASE END DOWN
PRESSURE CYL

BASE END DOWN
PRESSURE CYL

Parts List: Down Pressure Flow Valve Assembly
ITEM PARTNO. QTY.| DESCRIPTION
16 |600120-15-ZN| 1 |HOSE ASSY, 06-6FJX-6FJX-19.9

17 |1600120-16-ZN HOSE ASSY, 06-6FJX-4FJX90-19.9

20 610002 ADAPTER JIC #4 X JIC #6 FEMALE

25 610011 JIC #6 TO ORING #8

29 610025 JIC #4 FEMALE SWIVEL TO 1/4" PIPE

1
1
1

28 610023 1 |ADAPTER, -6MJIC X -6FJX 90
1
3

30 610027 JIC #6 RUN TEE

A-Series A10/ A13/A18/ A24 Page 121



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Down Pressure Block Assembly

Parts List: Down Pressure Block Assembly

ITEM‘ PART NO. QTY.\ DESCRIPTION

1 610010 1 | ADAPTER, -6MJIC X -6MORB
2 610074 1 |JIC TO ORING #6 RUN TEE

3 610078 1 |JIC #6 TO #6 ORING 90

4 630038 1 |DOWN PRESSURE VALVE

A-Series A10/ A13/ A18/ A24 Page 122



/5218

ILLUSTRATED PARTS LIST

Flip Wing Cylinders

Parts List: Flip Wing Cylinders

ITEM PARTNO. QTY. DESCRIPTION
1 759 18 | ZERK, 1/4-28 STRAIGHT PIPE THREAD
5 17060 2 |WLDMT, 1" PIN
12 34207 2 |WLDMT, FLIP CYL LINK
14 34211 o |WLDMT, FLIP LINKAGE
15 34213 2 |PIN, FLIP LINKAGE
36 | 596300M | 2 |SPRING PIN, 3/8 X 2 MAGNI
40 600121 1 |HOSE KIT, 40FT EXTENSION
41 620004 | 2 |CYLINDER, 3" X 24" TIE ROD

A-Series A10/ A13/A18/ A24

Page 123




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Flip Wing Hydraulic Hoses and Fittings

TOP VIEW HYDRAULIC BLOCK

TN

\

AR
e TN

DETAIL B \
-y

TOP HOSES TO FLIP CYL BASES \

|
BOTTOM HOSE TO C4 @—/

BOTTOM HOSES FLIP CYL RODS

Parts List: Flip Wing Hydraulic Hoses and Fittings

ITEM PART NO. QTY.‘ DESCRIPTION

1 600121-1-ZN| 2 |HOSE ASSY, 04-4FJX-6FJX-133

2 600121-2-ZN| 2 |HOSE ASSY, 06-6FJX-4FJX90-30.9
3 600121-3-ZN| 2 |HOSE ASSY, 04-4FJX-6FJX-159

4 610003 2 |JIC #4 UNION TEE

5 610010 2 |ADAPTER, -6MJIC X -6MORB

6 610023 2 |ADAPTER, -6MJIC X -6FJX 90

7 610030 4 |ADAPTER, -6MJIC X -8MORB90

A-Series A10/ A13/ A18/ A24 Page 124



fos1

ILLUSTRATED PARTS LIST

Flow Dividers and Supply Lines

BASE END DOWN
PRESSURE CYL

BASE END DOWN
PRESSURE CYL

ROD END MAIN FOLD (3 )

@9 (4)

ROD END MAIN FOLD @
PORT 2

PORT 1 PORT 2

BLOCKING VALVE @ @ DRT ’ Q
’ FLOW DIVIDER

@\

-._-

RESTRICT OIL N \'

INTO BASE

A-Series A10/ A13/A18/ A24 Page 125



/5218

Parts List: Flow Dividers and Supply Lines

ITEM PART NO. ‘QTY. DESCRIPTION

ILLUSTRATED PARTS LIST

3 | 600120-2-ZN | 2 [HOSE ASSY, 06-6FJX-6FJX-67

4 | 600120-3-ZN | 2 [HOSE ASSY, 04-6FJX-6FJX-63

5 600120-4-ZN| 2 |[HOSE ASSY, 04-6FJX-6FJX-95

10 | 600120-9-ZN 1 |HOSE ASSY, 06-6FJX-6FJX-247

11 [600120-10-ZN| 2 [HOSE ASSY, 08-8FJX-8FJX-84

12 [600120-11-ZN| 1 |HOSE ASSY, 06-8FJX-6FJX90-33.4
14 |1600120-13-ZN| 1 [HOSE ASSY, 08-8FJX-8FJX90-134
15 [600120-14-ZN| 1 [HOSE ASSY, 06-8FJX-6FJX90-27.4
16 | 600120-15-ZN| 1 [HOSE ASSY, 06-6FJX-6FJX-19.9
18 [600120-17-ZN| 4 [HOSE ASSY, 06-6FJX-6FJX90-28.1
19 |600120-19-ZN| 1 [HOSE ASSY, 06-6FJX-6FJX-33.7
22 610004 3 [JIC #8 UNION TEE

23 610005 2 [JIC UNION TEE #6

24 610010 6 |[ADAPTER, -6MJIC X -6MORB

25 610011 4 |JIC #6 TO ORING #8

28 610023 7 |ADAPTER, -6MJIC X -6FJX 90

30 610027 4 |JIC #6 RUN TEE

31 610030 8 |[ADAPTER, -6MJIC X -8MORB90

33 610078 1 [JIC #6 TO #6 ORING 90

34 610083 2 |ADAPTER, -8MORB X -8FJX

38 610096 4 |HYD FITTING, ONE WAY .047 ORIFICE

A-Series A10/ A13/A18/ A24 Page 126




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Folding Gauge Wheel Cylinders and Hoses

~B
/
N
‘\? N
e S~ o
\\ .
~IM
¢ |
v /
TO BASE OF WING FOLD CYL N

TO ROD OF WING FOLD CYL &‘
3

TO BASE OF GAUGE WHEEL CYL

DETAIL A

Parts List 600122: Folding Gauge Wheel Cylinders and Hoses

ITEM ’ PART NO. ’ QrTy. DESCRIPTION
1 600122-1-ZN 4 HOSE ASSY, 04-6FJX-6FJX90-129
2 610030 4 ADAPTER, -6MJIC X -8MORB90
3 610027 4 JIC #6 RUN TEE

A-Series A10/ A13/ A18/ A24 Page 127



/5218

ILLUSTRATED PARTS LIST

Hydraulic Extension Kit

15

H_]

/®

/®

{19.50 }

Parts List 600115: Hydraulic Extension Kit

ITEM PART NO. QTY. DESCRIPTION

1

600115-18-ZN

4

HOSE ASSY, 08-8MORB-8MORB-18

610164

FITTING, #8 O-RING COUPLER

A-Series A10/ A13/A18/ A24

Page 128



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Fasse Hydraulic Block

A-Series A10/ A13/A18/ A24 Page 129



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 630027: Fasse Hydraulic Block

ITEM VENDOR QTY. DESCRIPTION
PART NO.
0 302-1018 1 COMPLETE MANIFOLD ASSEMBLY
1 210-038 2 FTG 6408-8/MO HHP
2 210-127 2 FTG 6408-6/MO HHP
3 210-371 1 FTG 2406-8-6/S-FJ-MJ ZINC NICKEL PLATED
4 210-372 1 FTG 6801-6-8/E-MJ-MO
5 210-373 1 FTG 6809-8-8/E-MO-FJSW ZINC NICKEL PLATED
6 210-374 2 FTG 6804-4-6-4/T-MJ-MO-MJ ZINC NICKEL PLATED
7 232-050 1 DECL S/N SILVER
8 232-058 1 DECAL FASSE BLK/GOLD 1"X.75" RND CRNR
9 253-046 6 |COIL HY 3012600 INTG DUET RCPT 12V 1.5A
10 253-421 1 COIL H/F 4301892 D-10 INTG DEUT DTR 12V 1.67A DIODE
11 270-092 1 MANI S11204-2 4CIR AL BYPASS 804
12 271-040 1 CHECK VALVE VON 1908-8-8/S-MJ-MJ ZINC NICKEL
13 273-008 1 CART H/F SV10-40-0-N-00 SPL 4W 2P
14 273-012 1 CART H/F CP10-20-N CAVITY PLUG 2W
15 273-077 6 [CART HY WS08W-01-C-N-0 BI DIR POP 44959 NC

A-Series A10/ A13/ A18/ A24 Page 130



ILLUSTRATED PARTS LIST

Fasse Block 12-Pin Electrical Harness

‘fwzsur

Page 131

A-Series A10/ A13/A18/ A24

38IM 9718 - E1 ONd AUIAYD - T1 "ONIGNLANIEHS N3IMI3E Q3S0OdX3 S3AIM ON °S
33 T8 - LI WE- 1L :
ONd AUAYD - 01 DN AUAYD - 01 ‘034 'NIO u._mew_O HO IO .v ,/
AN =2 NS “ONNd NIdZ 1 404 QIVANYT SV ﬁ\ uO &1 3sn g Pl }—
OM1d AUAYD - & _ nme-g "SHIDNIT A31H123dS OL _/m.\ no ¢ P R 1FA
o S il o Bl "£T SI HIONIT SSINAVH I 91 flr.._E
DN AUAYD -5 ¥ © N8/a34 - § $3ION _ oo
ON1d ALUAYD -+ £ ©) Wa/me- 2| |=
OMd AUAYD-E T % LHM - € l Q=
OMd AUAYS =T | 7, D¥0 -2 _EUW: Z# INIOF () @
DT ALUAYD - L : DN AUAYD - L %\u a0 _ m i
oM TVET IO N @, ﬂ\ " 052 _ “
o i i
(€ 3LON 335) : ﬁ./ | Lot
e s “ S . T i ¥ ) i _
e = | )
- 1 1
r E L# INIOF |
|
___ 1 | _.‘ /l\\_rlil_ “
| I I
L | “ :
f..\.c\_a@\/// Ay (st IAEIAEIER L s IR T
i ] - ! 1 I | | 1| ] ] — | 1 ] .
D, @) (&) @ e e e e L e ] e
[=:] w == | wm o ] w
IR LIED LD HIED LED IR L[] B
Lot 1o Lol ol i1e1 1|3l | N
Fel Nal Bgl Pst sl Lgt | 8
1 m I mU 1 1 o 1 1 | w “ “.“ mH_ _v % m “ “ _ = m
|12 | 181 118 |k IHBIHEB R
1521 (B3 1221 153 22t 1921 i([1] 188
1221 1 Bal (Ja] IRxal ISl 1071 g
R I e t LE LR NN
| T ALl = >
il | A8
oo 8 oy eyl BT

(=
(2

<)
=

mEs
O,
] =

—
i
—- .
—
i

™

__l‘\l'
==
(8]

D
]

[}



/5218

ILLUSTRATED PARTS LIST

Parts List 630070: Fasse Block 12-Pin Electrical Harness

ITEM F‘,’ Eg‘?ﬁg_ QTY. DESCRIPTION
0 304-162 1 |COMPLETE HARNESS
1 231009 | 3  |SHRINKTUBING 500" BLK
> | 231011 5 |SHRINKTUBING .750" BLK DUAL WALL
3 231013 | 2° |SHRINKTUBING 250" BLK DUAL WALL
4 | 231187 | 128" |SHRINKTUBING .187" BLK
5 | 250056 | 16" |WIRE 18GA ORG
6 252-058 130" |WIRE 18GA BLK
7 252-064 25' CABLE 12CON 18GA PVC GRY
8 | 255-158 2 |CONT DEUT SOCKET 14-16GA
9 | 255214 1 |CONN DEUT LOCK WEDGE 12PIN DTR GRN
10 | 255215 1 |CONN DEUT LOCK WEDGE 12PIN DTP ORG
11 255-505 8 CONN DEUT LOCK WEDGE 2PIN DTP ORG
12 255-755 1 CONN DEUT DT RCPT 12PIN KEY A
13 255-756 1 CONN DEUT DT PLUG 12PIN KEY A
14 | 255-801 8 |CONN DEUT DT PLUG 2PIN
15 | 255-977 9 |CONT DEUT PIN 16-18GA
16 | 255-978 16 |CONT DEUT SOCKET SIZE 16 16-20GA
17 255-979 13 CONT DEUT CAVITY PLUG SZ12-16 WHT

A-Series A10/ A13/A18/ A24

Page 132




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Fasse Block Diagram

USE 3 CABLETIETO COIL HARMESS.

ORG
WIRE

MOTE:

1.

16"

23

A-Series A10/ A13/A18/ A24

Wi o

Page 133



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List: Fasse Block Diagram
VENDOR

ITEM PART NO. QTy. DESCRIPTION
0 303-304 1 |COMPLETE HARNESS
1 212-025 1 |BOLT 5/16"-18X.75"
2 214-002 10 |CABLE TIE BLK 8.5"
3 255-026 1 |LOOM CLAMP .50"ID
4 302-1018 1 |MANI ASSY 804 3DA CLSD E-INTG DTR 12V WP6804-4 P6801-6
16809-8+CV
5 304-162 1 |HRN ASSY 12CON 18GA DTR KEY A 12P(9) - 8DTP 2P(2) 23'

A-Series A10/ A13/A18/ A24 Page 134



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Fasse Block Pressure and Tank Hoses

TRACTOR CONNECTION —

(9)
cs (s)

PORT 1 PR VALVE Q

TO PORT 2 FLOWDIVIDER

===

!

TO TEES BY Q @
FLOWDIVIDER C4
TO PORT 3 FLOWDIVIDER

TO PORT 3 PR VALVE

Parts List 600120: Fasse Block Pressure and Tank Hoses
ITEM PARTNO. QTY. DESCRIPTION

1 520048 2 |PIONEER COUPLER #8 FORB

9 600120-8-ZN | 2 |HOSE ASSY, 08-8MORB-8FJX90-221
26 610013 2 |ADAPTER, -8MJIC X -8MORB

27 610020 2 |O-RING #6 HEX PLUG

35 610097 1 |ADAPTER, -8MJIC X -8MORB90

A-Series A10/ A13/ A18/ A24 Page 135



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Cab Fold Box and Box Wiring Diagram

GRN\ YEL ; ]GRY

SWITCH NOTCH

NOTES:
1. USE 1 CABLETIETO COIL UP HARNESS.

A-Series A10/ A13/ A18/ A24 Page 136



/5218

ILLUSTRATED PARTS LIST

SWITCH WIRING DIAGRAM

Na/a3d
Ag/a3d
/ \ro
®® \®
z O [ ]
5 2 > ,/J j ¥18/940
22 1 N N
“ o0 ]
OD\“'l If; CQD
S/ .
(]
w
(54
© LHM
1HM ~ ,-’_r\_". -~
o I =] _—
(v’ f(") \ \&/
s A j YT a0
o ’ ) |
=0 [ \ - |
i H"‘m
@, a
- NV
o
pra/im ©
9/ LHM [ \
®))® \&)
) [ | h
& o /! I g
=5 [ ] n—41 |
Y0
o g
=/ o
;
H ~
et ] o
= Y
N
a3y \!'if

A-Series A10/ A13/A18/ A24

Ag/mg

Ad

[diZ7] %78

A =NOTCH LOCATION

Page 137



/5218

ILLUSTRATED PARTS LIST

Parts List: Cab Fold Box and Box Wiring Diagram

ITEM Pﬁ‘gT F\’,EI?'IPSCF){ QTy. DESCRIPTION
0 304-161 1 SWITCH BOX COMPLETE (ITEMS 1-30)
1 210-710 1 STR RLF HEYCO .23"-.54"ID, HOLE DIA .886"
2 212-184 2 SCREW PHIL OVAL #8-32X.375" MACH BLK
3 212-202 2 SCREW INSERT BRASS #6-32X3/8"
4 212-215 2 KNOB FEMALE 1/4"-20
5 212-231 2 SCREW WELDED 1/4"-20X.625"
6 213-335 2 WASHER NYLON FLAT 1/4"-20
7 214-002 3 CABLE TIE BLK 8.5"
8 219-300 1 BRKT MNTR BLK AL
9 230-007 1 BAG POLY 14X18 2MIL
10 232-050 1 DECL S/N SILVER
11 232-058 1 DECAL FASSE BLK/GOLD 1"X.75" RND CRNR
12 250-007 1 SW TOG DPDT 3P MOM SHORT
13 250-023 3 BOOT TOG 15/32" OPN BLK
14 250-775 2 SW TOG DPDT 3P MOM/STAT/STAT SHORT
15 252-058 12" |WIRE 18GA BLK
16 252-059 12" |WIRE 18GA RED
17 254-350 1 LED RED T-1 3/4 PANEL MNT 12V 6" LEADS
18 255-002 9 TRM PO T-TAP F 18-14GA
19 255-006 2 TRM PO F INS 22-18GA
20 255-030 2 TRM SPLICE CLOSED END 16-18GA
21 255-119 4 TRM PO F INS 16-14GA
22 255-285 1 TRM SPLICE CLOSED END LRG 14-16GA
23 259-022 1 GRIP TOG VNYL YEL .187"
24 259-023 1 GRIP TOG VNYL GRN .187"
25 259-027 1 GRIP TOG VNYL GRY .187"
26 304-163 1 ENCL DRILL FP MNTR SW3 LED1 F00204
27 304-164 1 HRN 12CON 18GA KEY A DTP12P(9) 11' END CAP
28 314-217 1 HRN 2CON 14GA AMP PLUG 3P(2) 8'
29 319-570 1 FUSE HOLDER ASSY AGC 15A 250V THREADED PNL
MNT .5'
30 319-725 1 ENCL MNTR BOX 4.75"X3"X2"
NS | 800349 1 DECAL, LITTLE A SERIES FOLD BOX

A-Series A10/ A13/ A18/ A24 Page 138




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Cab Fold Box Power Harness

N
= 2
= =00D
& o W
=) avo
~— 2 T~
—
O =
3 Do
odr=Zm
= Lo
o Lol
— N M

A-Series A10/ A13/ A18/ A24 Page 139



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List: Cab Fold Box Power Harness
1 230-250 | 2" |SHRINK TUBING .250 BLACK
252-021 | 8' |WIRE RED/BLACK 16 GA ZIP
255-043 | 1 |CENTER 16 PIN SHELL #17
255-233 | 1 |CENTER AMP SOCKET
255-549 | 1 |CENTER SERIES 3 17-3 PLUG

Al

A-Series A10/ A13/A18/ A24 Page 140



ILLUSTRATED PARTS LIST

fﬂS Tﬂ

Cab Fold Box Electrical Harness

oN1d ALIAVO—-CL

3dIm M18-LL
ON1d ALIAVO—-O0L
ONd ALAYO—6
ONId ALAVO-8
ONd ALAVO—L
9N1d ALAVO-9
ON1d ALAVO-S

M M-+
ONMd ALAVO—-¢
9N1d ALAVO—-2
ONd ALAVO-L

@EEOEE
0s1Nn3d

© 0§ ™ |

g

glelolololo

143034 J04 TIvl3d 1NO Nid

a

M18/NY9-2ZL
e-iL
N39—01

1HM/>18-6

nig-8
M18/LHM—L
X18/940-9
18/034-5
x18/me—+

)

POEEOE
ololelololo)

HOS1N3d

E

oN1d 04 1v1l3d 1NO NId

dige=

«2/\ -

|- | ——

Page 141

A-Series A10/ A13/A18/ A24



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List: Cab Fold Box Electrical Harness

ITEM Q’ngﬁg_ ary. DESCRIPTION
0 320-714 1 |COMPLETE HARNESS (ITEMS 1-10)
1 231-009 1" |SHRINK TUBING .500" BLACK
2 252.058 | 12" |WIRE 18GA BLACK
3 252.064 11' |CABLE 12CONNECTOR 18GA PVC GRAY
4 255-214 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTR GREEN
5 255.215 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTP ORANGE
6 255755 1 |CONNECTOR DEUTSCH DT RCPT 12 PIN KEY A
7 255.756 1 |DT PLUG 12P KEY A
8 255.977 2> |PIN 16-18GA
9 255-978 12 |SOCKET 16/18GA
10| 255979 10 |CAVITY PLUG

A-Series A10/ A13/ A18/ A24 Page 142




ILLUSTRATED PARTS LIST

fﬂS T

Cab Fold Box Operation and Pin-out

v00P-P080-00L

(1S00£9 Wd 1 SYd “82Z-E0E PU® LpL-p0E 255§ 01 SA1ejano])

Zl AOE|gIUaaIc)
13A0d uejsuo)
™ PERrEng
L =19
S9N punoic)
PIed - SbuA diJ ] 27 6L%2 SUYMPORIT AOB|GiEIYM "anig A
30 7] 13uah) 10-0 -£
OTEUET] - SBUIA di] 83 $3 L8 = e TN N
[ PPI-SeyoE ] ] 90 E¢CC SUYFAPOE|g SDuEI) S/, a#og
70 70 1Ua] noy3 A -2
| U0dsUel] - seyoje) 97 b Z e SDUEI[) Sug M dan
PIe13 - SDUIF UIE ]y £3J LJ 6 0L9S1 UMM Us3Ig) oegiebueI]) osjaiPey Pod L0
#0 #0 sy usag) - |
[UOTEURT] - SOUF U | L0 50 £J10 OLs'st USSIg) oelgrebuei]) oegiPed Ped 9n
uonoun 4 hi0d jJue [J104 3INSSaI4UONERI0T] IN-Ul, sang [eubig FUONISO 4 YOuAG ON YIIAG
F1IN01IT) 9Aje; OINEeIPAH

300jg P|oJ Sa1ag y - 3jqe | woulg

Page 143

A-Series A10/ A13/A18/ A24



fﬂS T

ILLUSTRATED PARTS LIST

fosT

A-Series A10/ A13/A18/ A24 Page 144

®



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

TOOLBAR AND GAUGE WHEELS
30’ Toolbar Assembly

A-Series A10/ A13/A18/ A24 Page 145



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 35324: 30’ Toolbar Assembly

ITEM| PART NO. | QTY. | DESCRIPTION

1 759 10 |ZERK, 1/4-28 STRAIGHT PIPE THREAD
2 761 2 |ZERK, 90, 1/4-28 STRAIGHT PIPE THREAD
3 15166 2 BRACKET, RING HOSE HOLDER

4 15277 4 |WASHER, STAINLESS STEEL

5 17063 2 PIN, MAIN WING

6 26902 2 PLATE, LIGHT BRACKET

7 28915 2 PIN WLDMT, ROD END MAIN LIFT

8 34180 2 |WLDMNT, MAIN WING

9 34205 2 |WLDMNT, MAIN PIN

10 34215 2 |WLDMNT, TOOLBAR LIGHT ARM

11 34695 2 |ASSY, TRANSPORT LOCK

12 35230 1 WLDMNT, CENTER SECTION

13 35234 1 WLDMNT, LH FLEX JOINT

14 35245 1 WLDMNT, RH FLEX JOINT

15 530281 2 SPRING BUSHING 1" I.D.

16 540052 2 P-CLAMP, 3" W/3/8" HOLE

17 596128M 2 BOLT, HH 3/8-16 X 1 GR5 MAGNI

18 596157M 2 BOLT, HH 1/2X3-1/2 GR5 MAGNI

19 596158M 2 BOLT, HH 1/2X4 GR5 MAGNI

20 596186M 2 BOLT, HH 3/4-10 FT X 3 GR8 MAGNI

21 596213M 2 NUT, HEX 3/8-16 MAGNI

22 596225M 2 NUT, HEX JAM 3/4-10 GR8 MAGNI

23 596239M 4 NUT, CENTERLOCK, 1/2-13 MAGNI

24 596250M 2 LOCKWASHER, 3/8 MAGNI

25 596592M 2 BOLT, CARRIAGE 3/8-16 X 1 MAGNI

26 596744M 2 BUSHING, MACHINE, 1-1/4 x 14 GA MAGNI
27 596746M 2 SPRING PIN 5X50mm MAGNI

28 620073 2 CYLINDER, 40THC10.00-150

29 620077 2 CYLINDER, 4 X 18"

30 740024 2 LIGHT, AMBER WARNING

31 790052 1 PRESSURE GAUGE, 3000 PSI

32 800110 2 DECAL, AMBER, REFLECTOR

33 800256 2 DECAL, -30 SILVER

34 800287 4 DECAL, GREASE PIVOT POINTS

35 740070 2 EXTENSION, TURN SIGNAL

36 610096 2 HYD FITTING, ONE WAY 0.047 ORIFICE
37 610161 2 FITTING, 0.031 VONBERG 1 WAY ORIFICE, FA 19373-0.031

A-Series A10/ A13/A18/ A24 Page 146



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

40’ Toolbar Assembly

A-Series A10/ A13/A18/ A24 Page 147



/5218

ILLUSTRATED PARTS LIST

Parts List 35325: 40’ Toolbar Assembly

ITEM | PART NO. QTY. |DESCRIPTION

1 759 18 | ZERK, 1/4-28 STRAIGHT PIPE THREAD
2 761 2 | ZERK, 90~, 1/4-28 STRAIGHT PIPE THREAD
3 15166 2 | BRACKET, RING HOSE HOLDER

4 15277 4 | WASHER, STAINLESS STEEL

5 17060 2 | WLDMT, 1" PIN

6 17063 2 | PIN, MAIN WING

7 26902 2 | PLATE, LIGHT BRACKET

8 28915 2 | PIN WLDMT, ROD END MAIN LIFT

9 34180 2 | WLDMNT, MAIN WING

10 34190 2 | WLDMNT, FLIP WING

11 34205 2 | WLDMNT, MAIN PIN

12 34207 2 | WLDMT, FLIP CYL LINK

13 34210 4 | PIN, FLIP BASE

14 34211 2 | WLDMT, FLIP LINKAGE

15 34213 2 | PIN, FLIP LINKAGE

16 34215 2 | WLDMNT, TOOLBAR LIGHT ARM

17 34695 2 | ASSY, TRANSPORT LOCK

18 35230 1 WLDMNT, CENTER SECTION

19 35234 1 WLDMNT, LH FLEX JOINT

20 35245 1 WLDMNT, RH FLEX JOINT

21 530281 2 | SPRING BUSHING 1" I.D.

22 540052 6 | P-CLAMP, 3" W/3/8" HOLE

23 590184 2 | PAD, WING REST

24 | 596118M 6 | BOLT, HH 5/16-18X2-1/2 GR5 MAGNI
25 | 596128M 2 | BOLT, HH 3/8-16 X 1 GR5 MAGNI

26 | 596130M 4 | BOLT, HH 3/8-16 X 2 GR5 MAGNI

27 | 596157M 2 | BOLT, HH 1/2X3-1/2 GR5 MAGNI

28 | 596158M 2 | BOLT, HH 1/2X4 GR5 MAGNI

29 | 596186M 6 | BOLT, HH 3/4-10 FT X 3 GR8 MAGNI
30 | 596213M 4 | NUT, HEX 3/8-16 MAGNI

31 596225M 6 | NUT, HEX JAM 3/4-10 GR8 MAGNI
32 | 596237M 10 | NUT, CENTERLOCK 3/8-16 MAGNI
33 | 596239M 4 | NUT, CENTERLOCK, 1/2-13 MAGNI
34 | 596250M 4 | LOCKWASHER, 3/8 MAGNI

35 | 596258M 4 | WASHER, FLAT 3/8 MAGNI

36 | 596300M 2 | SPRING PIN, 3/8 X 2 MAGNI

A-Series A10/ A13/A18/ A24

Page 148




/5218

ILLUSTRATED PARTS LIST

37 | 596592M| 4 | BOLT, CARRIAGE 3/8-16 X 1 MAGNI

38 | 596744M| 2 | BUSHING, MACHINE, 1-1/4 x 14 GA MAGNI

39 | 596746M| 2 | SPRING PIN 5X50mm MAGNI

40 | 600121 | 1 | HOSE KIT, 40FT EXTENSION

41 | 620004 | 2 | CYLINDER, 3" X 24" TIE ROD

42 | 620073 | 2 | CYLINDER, 40THGC10.00-150

43 | 620077 | 2 | CYLINDER,4 X 18"

44 | 740024 | 2 | LIGHT, AMBER WARNING

45 | 790052 | 1 | PRESSURE GAUGE, 3000 PSI

46 | 800110 | 2 | DECAL, AMBER, REFLECTOR

47 | 800257 | 2 | DECAL, -40 SILVER

48 | 800287 | 6 | DECAL, GREASE PIVOT POINTS

49 | 740070 | 2 | EXTENSION, TURN SIGNAL

50 | 610096 | 2 | HYD FITTING, ONE WAY .047 ORIFICE
FITTING, 0.031 VONBERG 1 WAY ORIFICE, FA

51| 610161 | 2 | 193730031

A-Series A10/ A13/A18/ A24

Page 149




fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/ A18/ A24 Page 150

®



/5218

ILLUSTRATED PARTS LIST

Transport Lock

Parts List 34695: Transport Lock
ITEM PART NO. QTY.

DESCRIPTION

1 34270 1 WLDMNT, TRANSPORT REST

2 590416 3 POLY, DEPTH ADJUST SLIDE

3 596241M 4 NUT, CENTERLOCK 3/4-10 MAGNI
4 596254M 4 LOCKWASHER, 3/4 MAGNI

5 596630M 6 FHSCS 1/4-20X1 MAGNI

6 596767M 6 NUT, HEX FLANGE 1/4-20 MAGNI
7 596774M 2 U-BOLT, 3/4 X 7 X 7 G5 MAGNI

A-Series A10/ A13/A18/ A24 Page 151




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Non-Folding Gauge Wheels

| %4 T — _L,T - |“:J_ f sfﬁ‘ﬂé& i

a | |
|““ I /ﬂ”
E\cENTER TIRE ON OUTER MOST COULTER ON MAIN WINGS

Parts List 34711 - 34714: Non-Folding Gauge Wheels

ITEM | PARTNO. | QTY. | DESCRIPTION
1 19055L 1 |SHORT LH GAUGE WHEEL MOUNT
35747 1 |TALL LH GAUGE WHEEL MOUNT
) 19055R 1 |SHORT RH GAUGE WHEEL MOUNT
35748 1 |TALL RH GAUGE WHEEL MOUNT
3 19061 2 |PIN, GAUGE WHEEL MOUNT
. 19063L 1 |SHORT GAUGE WHEEL ARM ASSEM
22041L 1 |TALL GAUGE WHEEL ARM ASSEM
. 19063R 1 |SHORT GAUGE WHEEL ARM ASSEM
22041R 1 |TALL GAUGE WHEEL ARM ASSEM
6 590017 2 |PIN, HAIR CLIP, 1/8 X 3-1/8" ZP
7 590108 4 |U-BOLT, 7 X 7 X 5/8" MAGNI
8 | 596216M | 8 |NUT, HEX 5/8-11 MAGNI
9 506253M | 8 |LOCKWASHER 5/8 MAGNI
700023 | 2 |SHORT TIRE, 20.5 X 8 X 10", YELLOW
10 700030 | 2 |SHORT TIRE, 20.5 X 8 X 10", SILVER RIM
700122 | 2 |TALL TIRE, 6.70X15 GAUGE WHEEL

A-Series A10/ A13/A18/ A24 Page 152



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Short and Tall Gauge Wheels

A-Series A10/ A13/ A18/ A24 Page 153



/5218

ILLUSTRATED PARTS LIST

Parts List: Short and Tall Gauge Wheels

ITEM PART NO. QTY DESCRIPTION

1 285 AR |PIN, SPRING LOCK

2 19061 AR [PIN, CROSS

3 19055L AR [SHORT GAUGE WHEEL MOUNT
NS 19055R AR |SHORT GAUGE WHEEL MOUNT

4 19060L AR [SHORT GAUGE WHEEL ARM
NS 19060R AR [SHORT GAUGE WHEEL ARM

5 19063L AR [SHORT ARM WITH HUB
NS 19063R AR [SHORT ARM WITH HUB

6 22041L AR | TALL ARM WITH HUB
NS 22041R AR | TALL ARM WITH HUB

7 22045L AR [TALL GAUGE WHEEL ARM
NS 22045R AR |TALL GAUGE WHEEL ARM

8 35747 AR |TALL GAUGE WHEEL MOUNT
NS 35748 AR |TALL GAUGE WHEEL MOUNT

9 590061 AR |U-BOLT 5/8 X5 X 7"

10 590108 AR [U-BOLT5/8X7 X 7"

11 700023 AR |TIRE & RIM, SHORT 20.5 X8 X 10, YELLOW
12 700030 AR |TIRE & RIM, SHORT 20.5 X 8 X 10, SILVER
13 700133 AR [TIRE & RIM, TALL, 6.70 X 15, SILVER

14 700134 AR [TIRE & RIM, TALL, 6.70 X 15, YELLOW
15 730030 AR [NUT, LUG

16 596216M AR [NUT, HEX 5/8 MAGNI

17 596253M AR [WASHER, LOCK 5/8 MAGNI

18 730003ASSY | AR [|Q736 HUB ASSEMBLY, 5 BOLT, 5.5” B.C.

A-Series A10/ A13/A18/ A24

Page 154




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

5-Bolt Hub Assembly, Q736

A-Series A10/ A13/ A18/ A24 Page 155



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 730003: 5-Bolt Hub Assembly, Q736

ITEM PARTNO. QTY DESCRIPTION

1 730003 1 Q736 HUB ASSEMBLY (ITEMS 1-7)
1724 5 WHEEL STUD BOLT, 913576
? 1725 5 WHEEL LUG NUT, 912919
3 1716 1 SEAL QDS 906296
1710 1 INNER CUP (LM67010)
* 1712 1 INNER CONE (LM67048)
5 730034 1 HUB WASHER
6 730035 1 CASTLE NUT N669
1711 1 OUTER CUP (LM11910)
! 1713 1 OUTER CONE (LM11949)
8 1714 1 HUB CAP QDS 909931

A-Series A10/ A13/ A18/ A24 Page 156



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Folding Gauge Wheels

Parts List 34248 / 34249: Folding Gauge Wheels

ITEM PARTNO. QTY. DESCRIPTION

1 34220 1 ASSY, LH FOLDING GAUGE WHL
2 34235 1 ASSY, RH FOLDING GAUGE WHL
3 600122 1 HOSE KIT, FOLDING GAUGE WHEEL
700134 2 TIRE/WHEEL 6.70X15 GAUGE WHEEL YELLOW
4 700133 2 TIRE/WHEEL 6.70X15 GAUGE WHEEL SILVER

A-Series A10/ A13/A18/ A24 Page 157



/5218

ILLUSTRATED PARTS LIST

Folding Gauge Wheel Bracket Assembly

LY

Parts List 34220BLK: Fol

Y

ding Gauge Wheel Bracket Assembly

ITEM PARTNO. | QTY. | DESCRIPTION
1 759 1 ZERK, 1/4-28 STRAIGHT PIPE THREAD
2 19061 1 PIN, GAUGE WHEEL MOUNT
s 34216 1 WLDMNT, LH GAUGE WHL ARM

34217 WLDMNT, RH GAUGE WHL ARM
. 34225 1 WLDMNT, LH GAUGE WHL
34226 WLDMNT, RH GAUGE WHL
. 34233 1 WLDMNT, LH WHL BASE
34234 WLDMNT, RH WHL BASE
6 34244 2 WASHER, THRUST
7 34245 1 WLDMNT, PIVOT PIN
8 590017 1 PIN, HAIR CLIP, 1/8 X 3-1/8" ZP
9 590108 2 U-BOLT, 7 X 7 X 5/8" MAGNI
10 596132M 1 BOLT, HH 3/8-16 X 3 GR5 MAGNI
11 596186M 1 BOLT, HH 3/4-10 FT X 3 GR8 MAGNI
12 596216M 4 NUT, HEX 5/8-11 MAGNI
13 596217M 1 NUT, HEX 3/4-10 G5 MAGNI
14 596237M 1 NUT, CENTERLOCK 3/8-16 MAGNI
15 596253M 4 LOCKWASHER 5/8 MAGNI
16 620105 1 CYLINDER, 3"X 4" X 1.25 ROD TIE ROD
17 730003 1 Q736, HUB KIT W/WHEEL STUDS

A-Series A10/ A13/A18/ A24

Page 158




/5218

ILLUSTRATED PARTS LIST

Flip Wing Extension Tube

Parts List: Flip Wing Extension Tube

ITEM  PARTNO. | QTY. DESCRIPTION

22213 AR |WLDMNT, WING EXTENSION 14"
15380 AR |WLDMNT, WING EXTENSION 19"

6 27050 AR |WLDMNT, WING EXTENSION 21"
27155 AR |WLDMNT, WING EXTENSION 34"
28480 AR |WLDMNT, WING EXTENSION 52"

18 | 596153M | AR |BOLT, HH 1/2-13X1-1/2 GR5 MAGNI

19 | 596239M | AR |NUT, CENTERLOCK, 1/2-13 MAGNI

A-Series A10/ A13/A18/ A24

Page 159




/5218

TANKS AND FRAMES
Product Tank and Hand Rinse

ILLUSTRATED PARTS LIST

(&

%

5

L

Parts List: Product Tank and Hand Rinse

ITEM PARTNO. QTY.|

DESCRIPTION

1 90SAFCHWF | 1 [FC HAND WASH FAUCET ASSY
2 510025 9 |(FT) HOSE, 2" CLEAR PVC SUCTION 60
3 530428 1 [1-1/2" MPT X 3/4" FPT REDUCER
4 540069 1 |[HOSE CLAMP, 2.00 T-BOLT
570084 1 |TANK, 1050 WHITE
570085 1 [TANK, 1050 YELLOW
> 570086 1 |TANK, 1350 WHITE
570087 1 [TANK, 1350 YELLOW
o 570088TNK 1 [TANK 1800 WHITE, APPLICATOR
gm 570099TNK 1 [TANK 1800 YELLOW, APPLICATOR
o ™ | 570090TNK 1 [TANK 2400 WHITE, APPLICATOR
» 570091TNK 1 [TANK 2400 YELLOW, APPLICATOR
570092 1 [TANK, 10 GAL, WHITE
° 570097 1 [TANK, 10 GAL, YELLOW

A-Series A10/ A13/ A18/ A24 Page 160




ILLUSTRATED PARTS LIST

st

Cart Frame Assembly, 1050 / 1350 Gallon

O ivi3a

rvi3a

Page 161

A-Series A10/ A13/A18/ A24



e, . ILLUSTRATED PARTS LIST

OUTBOARD
SIDE OF RIM

PLACE ON

DETAIL B

A-Series A10/ A13/A18/ A24 Page 162

DETAIL K



e, . ILLUSTRATED PARTS LIST

HYDRAULIC KIT

A-Series A10/ A13/ A18/ A24 Page 163



/5218

ILLUSTRATED PARTS LIST

Parts List 28590: Cart Frame Assembly, 1050 / 1350 Gallon

ITEM  PARTNO. QTY. DESCRIPTION |
1 | 90SA8300DPBA | 1 |DOWN PRESS. BLOCK ASSY
2 | 90SAFCJACK | 1 [JACK SUBASSY
3 | 90SAHITCHLG | 1 |HITCH, LARGE CAT 4
4 90SAHMH 1 |HOSE/MANUAL HOLDER
5 90SASMV 1 |SMV ASSEMBLY
6 759 10 |ZERK, 1/4-28 STRAIGHT PIPE THREAD
7 13594 1 |TUBE, SUMP SUPPORT
8 15158 2 |[PIN, MAIN LIFT
9 15437 1 |PIN, JACK LINKAGE
10 15440 1 PIN, JACK LOCK
11 15558 2 BRACKET, HOSE
12 15566 2 |SPACER, HOSE BRACKET
13 15829 1 WASHER PLATE, SAFETY CHAIN
14 15835 1 |BUSHING, SAFETY CHAIN SPACER
15 17820 o> |LIFTARM, UPPER
16 17822 > |LIFTARM, LOWER
17 17823 8 |PIN, TUBE LIFTARM
18 17846 1 JACK CRANK WLDMT
19 18187 4 |TANK SUPPORT
20 18445 2 |WLDMNT, MAIN LIFT BASE
21 22253 1 PLATE, QUICK FILL VALVE MOUNT
22 22923 2> |BUSHING, PRESS IN
23 26817 1 |OPTION, RFM 60 FLOW METER
24 26902 2> |PLATE, LIGHT BRACKET
25 26975 1 |WLDMNT, HOSE MOUNT
26 27680 2 |WLDMNT, REAR LIGHT BRCKT MNT
27 27814 1 PLATE, CB VALVE MOUNT
28 28166 2 |WLDMNT, RED CYLINDER STOP
29 28264 1 |WELDMENT, 8300 SMALL FRAME TRAILER
30 28582 1 |WLDMNT, P-LINK MOUNT
31 34278 2> |ASSY, TRANSPORT REST
32 34297 1 |ASSY, SUMP AND PUMP PLUMBING
33 34388 2 |WLDMNT, LIGHT ARM
34 34494 2 PLATE, REST GUSSET
35 34725 1 VALVE, FASSE HYD LITTLE A SERIES
36 500049 1 VALVE, COUNTERBALANCE
37 530024 1 |GASKET, 3" EPDM
38 540003 1 |CLAMP, 3INCH WORM SCREW
39 540053 6 |P-CLAMP, 4" W/3/8" HOLE

A-Series A10/ A13/A18/ A24 Page 164



/5218

ILLUSTRATED PARTS LIST

40 590023 2 |TAB, HOLD DOWN

41 590205 2 |CYLINDER STOP, 3/4"

42 590206 2 |CYLINDER STOP, 1"

43 590207 2 |CYLINDER STOP, 1-1/4"

44 590208 2 |CYLINDER STOP, 1-1/2"

45 590216 1 |FAST SERIAL TAG

46 596104M 5 |BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
47 596114M 6 |BOLT, HH 5/16-18X3/4 GR5 MAGNI
48 596117M 2 |BOLT, HH 5/16-18X2 GR5 MAGNI
49 596131M 3 |BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
50 596153M 4 |BOLT, HH 1/2-13X1-1/2 GR5 MAGNI
51 596157M 8 |BOLT, HH 1/2X83-1/2 GR5 MAGNI
52 596169M 2 |BOLT, HH 5/8X1-1/2 GR5 MAGNI
53 596170M 18 |BOLT, HH 5/8-11X2 GR5 MAGNI

54 596192M 2 |BOLT, HH 3/4-10X6 GR5 MAGNI

55 596201M 1 |BOLT, HEX 1-8X3-1/2 GR5 MAGNI
56 596208M 2 |BOLT, HH 1-8X6-3/4 GR5 MAGNI
57 596213M 8 |NUT, HEX 3/8-16 MAGNI

58 596216M 16 |NUT, HEX 5/8-11 MAGNI

59 596228M 2 |NUT, HEX NYLOCK 5/16-18 MAGNI
60 596234M 3 |NUT, HEX NYLOCK 1-8 MAGNI

61 596235M 2 |NUT, CENTERLOCK, 1/4-20 MAGNI
62 596237M 13 |NUT, CENTERLOCK 3/8-16 MAGNI
63 596239M 12 |NUT, CENTERLOCK, 1/2-13 MAGNI
64 596240M 4 |INUT, CENTERLOCK, 5/8-11 MAGNI
65 596241M 1 |[NUT, CENTERLOCK 3/4-10 MAGNI
66 596249M 6 |LOCKWASHER 5/16 MAGNI

67 596250M 11 |LOCKWASHER, 3/8 MAGNI

68 596256M 1 |WASHER, FLAT 1/4 USS MAGNI

69 596257M 2 |WASHER, FLAT 5/16 USS MAGNI
70 596258M 16 |WASHER, FLAT 3/8 MAGNI

71 596259M 8 |WASHER, FLAT 3/4 MAGNI

72 596261M 38 |WASHER, FLAT 5/8 MAGNI

73 596299M 1 |ROLL PIN, 1/4 X 1-1/2"

74 596300M 1 |SPRING PIN, 3/8 X 2 MAGNI

75 596592M 6 |BOLT, CARRIAGE 3/8-16 X 1 MAGNI
76 596622M 1 |NUT, TOPLOCK 1/4-20 MAGNI

77 596635M 17 |BOLT, HH 3/8-16 x 1-1/4 MAGNI

78 596728M 4 |LOCKWASHER 8MM MAGNI

79 596729M 1 |HH G5 3/4-10 X 1-3/4 MAGNI

80 596735M 4 |BOLT, 3/4 X5" GR8

A-Series A10/ A13/A18/ A24

Page 165




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

81 596737M 4 |BOLT, HH 8-1.25 X 20MM 8.8 MAGNI
82 596738M 1 |[MACHINED BUSHING 3/4" 10GA

83 596744M 6 |BUSHING, MACHINE, 1-1/4 x 14 GA MAGNI
84 596746M 6 |SPRING PIN 5X50mm MAGNI

85 596767M 2 |NUT, HEX FLANGE 1/4-20 MAGNI

86 596775M 6 |NUT, HEX FLANGE 3/4-10 GR8 MAGNI
87 600120 1 |HOSE KIT, BASE

88 620007 2 |CYLINDER, 4 X 8" ASAE

89 630035 1 |FLOW DIVIDER

90 630062 1 |VALVE, BLOCKING

91 710005 1 |LYNCH PIN, 1/4 X 1-3/4" ZP

92 720001 2 |SNAP PIN, 5/16

93 740023 1 |SAFETY LIGHT HARNESS

94 740024 2 |LIGHT, AMBER WARNING

95 740025 2 |LIGHT, RED SURF MNT ASSY

96 740031 1 |LIGHT MODULE, SAFETY FLASHER
97 790018 2 |HOSE SLEEVE

98 790049 1 |SAFETY CHAIN, 20,000LB

99 790052 1 |PRESSURE GAUGE, 3000 PSI

100 800014 4 |DECAL, GREASE PIVOT POINTS

101 800017 1 |DECAL, MAIN TANK VALVE OPERATION
102 800020 1 |DECAL, FAST LOGO BLK/GRY

103 800044 1 |DECAL, VAR. SPEED JACK

104 800057 1 |DECAL, US PATENT 7585000

105 800086 2 |DECAL, FERT CART LUG NUT

106 800088 1 |DECAL, HOSE KEY

107 800098 1 |DECAL, WARNING-HYDRAULIC FLUID
108 800099 1 |DECAL, WARNING-CHARGE WITH OIL
109 800101 2 |DECAL, CAUTION-AG CHEMICAL

110 800103 1 |DECAL, DANGER-RUNOVER

111 800104 1 |DECAL, WARNING-DO NOT SPEED
112 800107 2 |DECAL, WARNING-AVOID CRUSHING
113 800108 1 |DECAL, WARNING-RINSE TANK

114 800109 3 |DECAL, RED REFLECTOR

115 800110 4 |DECAL, AMBER, REFLECTOR

116 800111 3 |DECAL, NON-REFLECTIVE, ORANGE
117 800112 1 |DECAL, DANGER, ELECTRIC LINES

A-Series A10/ A13/ A18/ A24 Page 166



fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/A18/ A24 Page 167

®



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Cart Frame Assembly, 1800 / 2400 Gallon

A-Series A10/ A13/ A18/ A24 Page 168



ILLUSTRATED PARTS LIST

A-Series A10/ A13/ A18/ A24 Page 169



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 34199: Cart Frame Assembly, 1800 / 2400 Gallon

ITEM | PARTNO.  QTY. | DESCRIPTION
1 | 90SA8300DPBA | 1 |DOWN PRESS. BLOCK ASSY
2 90SAHMH 1 HOSE/MANUAL HOLDER
3 | 90SASMVWOSIS | 1 |SMV ASSEMBLY W/O SIS DECAL
4 759 10 [ZERK, 1/4-28 STRAIGHT PIPE THREAD
5 15158 2 |PIN, MAIN LIFT
6 15430 1 JACK HOLDER WELDMENT
7 15437 1 PIN, JACK LINKAGE
8 15440 1 PIN, JACK LOCK
9 15829 1 WASHER PLATE, SAFETY CHAIN
10 15835 1 BUSHING, SAFETY CHAIN SPACER
11 17820 2 |LIFTARM, UPPER
12 17822 2 |LIFTARM, LOWER
13 17823 8 |PIN, TUBE LIFTARM
14 17846 1 |JACK CRANK WLDMT
15 18183 2 [TUBE, SUPPORT, FENDER
16 18184 2 [TUBE, SUPPORT, FENDER
17 18185 2 [TUBE, SUPPORT, FENDER
18 18445 2 |WLDMNT, MAIN LIFT BASE
19 22218 1 BRACKET, FLOW METER
20 22241 1 |MOUNT, BOLT ON PUMP
o1 22242 1 |LH WELDMENT, TANK SUPPORT
22 20242R 1 |RH WELDMENT, TANK SUPPORT
23 22253 1 |PLATE, QUICK FILL VALVE MOUNT
24 22630 1 [CART, LARGE BOLT TOGETHER
25 22923 2 |BUSHING, PRESS IN
26 26817 1 |OPTION, RFM 60 FLOW METER
27 26902 2 |PLATE, LIGHT BRACKET
28 27676 2 |CYLINDER STOP 10" STROKE
29 27680 2 |WLDMNT, REAR LIGHT BRCKT MNT
30 34197 1 |PLINK MOUNT WLDMT
31 34278 2 |ASSY, TRANSPORT REST
32 34297 1 |ASSY, SUMP AND PUMP PLUMBING
34 34388 2 |WLDMNT, LIGHT ARM
35 630063 1 VALVE, FASSE HYD LITTLE A SERIES (34725 before 2024)
36 530143 1 |REDUCER, 1-1/4" MPT X3 /4" FPT
37 540019 2 |CLAMP, HOSE 3" SS #48
38 540052 8 |P-CLAMP, 3" W/3/8" HOLE
39 590023 2 [TAB, HOLD DOWN
40 590205 2 |CYLINDER STOP, 3/4"
41 590206 2 |CYLINDER STOP, 1"
42 590207 2 |CYLINDER STOP, 1-1/4"
43 590208 2 |CYLINDER STOP, 1-1/2"
44 596104M 4 |BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
45 596119M 2 |BOLT, HH 5/16-18X3 GR5 MAGNI
46 596128M 8 |BOLT, HH 3/8-16 X 1 GR5 MAGNI
47 596129M 6 |BOLT, HH 3/8-16X1-1/2 GR5 MAGNI
48 596130M 2 |BOLT, HH 3/8-16 X 2 GR5 MAGNI
49 596132M 2 |BOLT, HH 3/8-16 X 3 GR5 MAGNI
50 596153M 16 |BOLT, HH 1/2-13X1-1/2 GR5 MAGNI
51 596157M 8 |BOLT, HH 1/2X3-1/2 GR5 MAGNI

A-Series A10/ A13/A18/ A24

Page 170




/5218

ILLUSTRATED PARTS LIST

52 596163M 2 BOLT, HH 1/2X6-1/2 GR5 MAGNI

53 596170M 28 |BOLT, HH 5/8-11X2 GR5 MAGNI

54 596171M 2 BOLT, HH 5/8-11X2.5 GR5 MAGNI
55 596192M 2 BOLT, HH 3/4-10X6 GR5 MAGNI

56 596201M 1 |BOLT, HEX 1-8X3-1/2 GR5 MAGNI
57 596208M 2 BOLT, HH 1-8X6-3/4 GR5 MAGNI

58 596213M 10 |NUT, HEX 3/8-16 MAGNI

59 596231M 2 INUT, HEX NYLOCK 1/2-13 MAGNI
60 596232M 28 |INUT, HEX NYLOCK 5/8-11 MAGNI
61 596234M 3 INUT, HEX NYLOCK 1-8 MAGNI

62 596235M 2 INUT, CENTERLOCK, 1/4-20 MAGNI
63 596236M 2 INUT, CENTERLOCK, 5/16-18 MAGNI
64 596237M 20 NUT, CENTERLOCK 3/8-16 MAGNI
65 596239M 24 INUT, CENTERLOCK, 1/2-13 MAGNI
66 596249M 4 |LOCKWASHER 5/16 MAGNI

67 596250M 14 |LOCKWASHER, 3/8 MAGNI

68 596253M 2 |LOCKWASHER 5/8 MAGNI

69 596257M 4 |WASHER, FLAT 5/16 USS MAGNI

70 596258M 28 |WASHER, FLAT 3/8 MAGNI

71 596259M 6 |WASHER, FLAT 3/4 MAGNI

72 596260M 24 WASHER, FLAT 1/2 MAGNI

73 596261M 58 |WASHER, FLAT 5/8 MAGNI

74 596296M 1 |LYNCH PIN, 1/4 X 1-3/4 MAGNI

75 596299M 1 |ROLLPIN, 1/4 X 1-1/2"

76 596300M 1 |SPRING PIN, 3/8 X 2 MAGNI

77 596592M 8 |BOLT, CARRIAGE 3/8-16 X 1 MAGNI
78 596635M 14 |BOLT, HH 3/8-16 x 1-1/4 MAGNI

79 596636M 1 |BOLT, HH 3/8-16X2-1/4 GR5 MAGNI
80 596735M 4 |BOLT, 3/4 X5" GR8

81 596737M 4 BOLT, HH 8-1.25 X 20MM 8.8 MAGNI
82 596738M 1 IMACHINED BUSHING 3/4" 10GA

83 596744M 6 | BUSHING, MACHINE, 1-1/4 x 14 GA MAGNI
84 596746M 6 ISPRING PIN 5X50mm MAGNI

85 596767M 2 |NUT, HEX FLANGE 1/4-20 MAGNI
86 596769M 4  INUT, HEX FLANGE 3/8-16 MAGNI
87 596775M 6  |NUT, HEX FLANGE 3/4-10 GR8 MAGNI
88 600120 1 HOSE KIT, BASE

89 610096 2 HYD FITTING, ONE WAY .047 ORIFICE
90 620073 2 |CYLINDER, 40THC10.00-150

91 630035 1 |FLOW DIVIDER

92 630062 1 |VALVE, BLOCKING

93 720001 2 |SNAP PIN, 5/16

94 740024 2 |LLIGHT, AMBER WARNING

95 740025 2 [TAILLIGHT, RED

96 790004 1 HITCH, CAT 4, TOP

97 790045 1 JACK, JOST, 25,000 LB LIFTING

98 790050 1 SAFETY CHAIN, 30,000 LB

99 800109 3 |DECAL, RED REFLECTOR

100 800110 4 |DECAL, AMBER, REFLECTOR

101 800111 3 |DECAL, NON-REFLECTIVE, ORANGE

A-Series A10/ A13/A18/ A24

Page 171




fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/ A18/ A24 Page 172

®



/5218

ILLUSTRATED PARTS LIST

Hitch, Large

Parts List 90SAHITCHLG: Hitch, Large

ITEM| PART NO. QTY.

DESCRIPTION
1 790002 1 HITCH, CAT 4, BOTTOM
2 790004 1 |HITCH, CAT 4, TOP
3 596390M 1 |BOLT, HH 3/4-10X5.5" GR8 MAGNI
4 596743M 1 NUT, NYLOCK 3/4-10 MAGNI

A-Series A10/ A13/A18/ A24

Page 173




/5218

ILLUSTRATED PARTS LIST

Hose & Manual Holder

Parts List 90SAHMH: Hose & Manual Holder

ITEM| PART NO. QTY.

DESCRIPTION |

1 15810 1 HOSE HOLDER WLDMNT

2 596101M 5 |BOLT, HH 1/4-20X3/4 GR5 MAGNI

3 596122M 2 |BOLT, HEX 5/16X4-1/2" GR5 MAGNI
4 596228M 2 |NUT, HEX NYLOCK 5/16-18 MAGNI
5 596256M 5 |WASHER, FLAT 1/4 USS MAGNI

6 596767M 5 NUT, HEX FLANGE 1/4-20 MAGNI

7 740018 1 |LIGHT HARNESS HOLDER

8 750048 1 [MANUAL HOLDER

A-Series A10/ A13/ A18/ A24 Page 174



/5218

ILLUSTRATED PARTS LIST

Slow Moving Vehicle Sign

Parts List 90SASMV: Slow Moving Vehicle Sign
ITEM| PART NO. QTY.

DESCRIPTION

1 28251 PLATE, SIS MOUNT

2 28252 PLATE, SMV MOUNT

3 593102M BOLT, HH 1/4-20 X 1 GR5 MAGNI
4 596227M NUT, HEX NYLOCK 1/4-20 MAGNI
5 596256M WASHER, FLAT 1/4 USS MAGNI
6 790017 SIGN, SMV PLASTIC MOLDED

A-Series A10/ A13/A18/ A24

Page 175




/5218

ILLUSTRATED PARTS LIST

Transport Rest

ITEM PART NO. QTY.

9

i

Parts List 34050 / 34278BLK: Transport Rest

DESCRIPTION

’ 34060 1 |(1050/ 1350) WLDMNT, REST BUMP STEEP
34285 1 |(1800/2400) WLDMNT, REST BUMP

2 34279 1 |WLDMNT, REST

3 34286 2 |PLATE, REST MOUNT

4 596742M 5 |NUT, TOP LOCK FLANGE 5/8-11 MAGNI

5 596851M 5 |BOLT, FLANGE 5/8 -11 X 6" GR 8 MAGNI

A-Series A10/ A13/A18/ A24

Page 176



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

TRAILER AXLES, TIRES, AND TRACKS

Single Axle Adjust 15K, 62"-120"

Parts List 27803: Single Axle Adjust 15K, 62"-120"

ITEM PART NO. QTy. DESCRIPTION
1 13512 1 RECEIVER, AXLE
2 13518 2 15K AXLE
3 596174M 6 BOLT, HH 5/8-11 X 7 G5 MAGNI
4 596184M 2 BOLT, HH 3/4X2 GR5 MAGNI
5 596243M 6 NUT, TOPLOCK 5/8-11 G8 MAGNI
6 596259M 4 NUT, HEX 3/4-10 MAGNI
7 596261M 12  |WASHER, FLAT 3/4 MAGNI
8 596488M 1 BOLT, HH 3/4-10 X 8-1/2 MAGNI
9 596626M 4 NUT, TOPLOCK 3/4-10 MAGNI
10 730010 2 15K LB 10 BOLT, 11.25 B.C. HUB Pkg

A-Series A10/ A13/ A18/ A24 Page 177



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Single Axle Adjust 15K, 72"-144"

NOTES:
1. BOLTS TO BE INSTALLED IN ORIENTATION SHOWN
2. BOLTS TO BE TIGHTENED WITH 1/2" IMPACT

. 6X TORQUE
(8)~_ TO110 FT-LBS _~-~
— /\L\, __ FRAME SHOWN FOR REFERENCE TO
g /\ ILLUSTRATE FITMENT TO AXLE

I — s /144" SPACING

|
:
|

== / /132" SPACING
| \{\ | | | (1 / /
Han 121/ /120" SPACING
ol | o Ldy/ /
IR s .
, | :
o = ol F
b | dq | /
o o o @ b . | | | d | /«
e —e SHIPPING —
ESay L | L
Parts List 27804: Single Axle Adjust 15K, 72"-144"
ITEM PART NO. QTy. | DESCRIPTION
1 13512 1 RECEIVER, AXLE
2 13752 2 72" 132", 144" AXLE
3 596174M 6 HH G5 5/8-11 X 7 MAGNI
4 596184M 2 BOLT, HH 3/4X2 GR5 MAGNI
5 596243M 6 NUT, HEX 5/8-11 MAGNI
6 596259M 4 WASHER, FLAT 3/4 MAGNI
7 596261M 12 |WASHER, FLAT 5/8 MAGNI
8 596488M 2 BOLT, HH 3/4-10 X 8-1/2 MAGNI
9 596626M 4 NUT, TOPLOCK 3/4-10 MAGNI
10 730010 2 15K LB 10 BOLT, 11.25 B.C. HUB PACKAGE

A-Series A10/ A13/A18/ A24 Page 178



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Single Axle Adjust, Metric, 15k, 45cm - 76cm Spacing

NOTES:
1. BOLTS TO BE INSTALLED IN ORIENTATION SHOWN
2. BOLTS TO BE TIGHTENED WITH 1/2" IMPACT

—(5) 6X TORQUE TO 110 FT-LBS

FRAME SHOWN FOR REFERENCE TO
ILLUSTRATE FITMENT TO AXLE

SHIPPING

56cm (2.24m) SPACING
45cm (2.70m) SPACING
70cm (2.80m) SPACING —

50cm (3.00m) SPACING—
PR ﬂb
|

76cm (3.04m) SPACING
56cm (3.36m) SPACING

Parts List- 27805: Single Axle Adjust, Metric, 15k, 45cm - 76cm

Spacing

LL
il
e
@ © ©
[

ITEM PART NO. QTY. DESCRIPTION
1 13512 1 RECEIVER, AXLE
2 27106 2 15K ADJUSTABLE AXLE
3 596173M 6 |BOLT, HEX 5/8 X 3 MAGNI
4 596184M 2 |BOLT, HH 3/4X2 GR5 MAGNI
5 596243M 6 |NUT, TOPLOCK 5/8-11 G8 MAGNI
6 596259M 4 |WASHER, FLAT 3/4 MAGNI
7 596261M 12 |WASHER, FLAT 5/8 MAGNI
8 596488M 2 |BOLT, HH 3/4-10 X 8-1/2 G5 MAGNI
9 596626M 4 |NUT, TOPLOCK 3/4-10 G5 MAGNI
10 730010 2 15K LB 10 BOLT HUB PACKAGE

A-Series A10/ A13/A18/ A24 Page 179



fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/ A18/ A24 Page 180

®



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Single Axle Adjust 20k, 72"-144"

NOTES:
1. BOLTS TO BE INSTALLED IN ORIENTATION SHOWN
2. BOLTS TO BE TIGHTENED WITH 1/2" IMPACT

6X TORQUE TO 110 FT-LBS Q

FRAME SHOWN FOR REFERENCE TO
ILLUSTRATE FITMENT TO AXLE

144" SPACING
132" SPACING
120" SPACING
N [SHIPPING
3 ]
e & ¢

[]

1

—

—— —
SEe|

A-Series A10/ A13/A18/ A24 Page 181



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 27806: Single Axle Adjust 20k, 72"-144"
ITEM PART NO.  QTY. DESCRIPTION

1 13512 1 RECEIVER, AXLE WELDMENT
2 18386 2 |AXLE, 20K ADJUSTABLE
3 596173M 6 |BOLT, HEX5/8 X 3 MAGNI
4 596184M 2 |BOLT, HH 3/4X2 GR5 MAGNI
5 596243M 6 |NUT, TOPLOCK 5/8-11 G8 MAGNI
6 596259M 4 |WASHER, FLAT 3/4 MAGNI
7 596261M 12 |WASHER, FLAT 5/8 MAGNI
8 596488M 2 |BOLT, HH 3/4-10 X 8-1/2 G5 MAGNI
9 596626M 4 |INUT, TOPLOCK 3/4-10 G5 MAGNI
10 1730029 2 1Q881 HUB PACKAGE WITH LONG STUDS 20K

A-Series A10/ A13/A18/ A24 Page 182



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Single Axle Adjust, Metric 20k 45cm - 76cm Spacing

NOTES:
1. BOLTS TO BE INSTALLED IN ORIENTATION SHOWN
2. BOLTS TO BE TIGHTENED WITH 1/2" IMPACT

FRAME SHOWN FOR REFERENCE TO
ILLUSTRATE FITMENT TO AXLE

50cm (2.00m) SPACING

70cm (2.10m) SPACING

45cm & 56cm (2.25m) SPACING
76cm (2.28m) SPACING
50cm (2.50m) SPACING

45cm (2.70m) SPACING
56cm & 70cm (2.80m) SPACING

50cm (3.00m) SPACING
76cm (3.04m) SPACING

© o©o0o0o0oo o oo |@

A-Series A10/ A13/ A18/ A24 Page 183



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 27807: Single Axle Adjust, Metric 20k 45cm - 76cm Spacing

ITEM PART NO. QTy. ’ DESCRIPTION

1 13512 1 |RECEIVER, AXLE WELDMENT

2 27945 2 |20K AXLE METRIC

3 596174M 6 |BOLT, HH 5/8-11 X7 G5 MAGNI

4 596184M 2 |BOLT, HH 3/4X2 GR5 MAGNI

5 596243M 6 |NUT, TOPLOCK 5/8-11 G8 MAGNI

6 596259M 4 |WASHER, FLAT 3/4 MAGNI

7 596261M 12 |WASHER, FLAT 5/8 MAGN!I

8 596488M 2 |BOLT, HH 3/4-10 X 8-1/2 G5 MAGNI

9 596626M 4 INUT, TOPLOCK 3/4-10 G5 MAGNI

10 730029 2 Q881 HUB PACKAGE WITH LONG STUDS 20K

A-Series A10/ A13/A18/ A24 Page 184



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Single Axle Fixed 15k

Parts List 34289 / 34376 - 34379: Single Axle Fixed 15k

ITEM PART NO. QTY. DESCRIPTION
16888 1 AXLE, 15000 LB, 88" SPC
16695 1 AXLE, 15000 LB, 120" SPC
1 18433 1 AXLE, 15000 LB, 132" SPC
16921 1 AXLE, 15000 LB, 144" SPC
18352 1 AXLE, 15000 LB, 152" SPC
2 730010 2 HUB PKG Q873

A-Series A10/ A13/ A18/ A24 Page 185



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Single Axle Fixed 20k

Parts List 34380 - 34382: Single Axle Fixed 20k

ITEM PART NO. QTY. DESCRIPTION
18435 1 |AXLE, 20000 LB, 88" SPC
1 18430 1 |AXLE, 20000 LB, 120" SPC
18416 1 |AXLE, 20000 LB, 132" SPC
2 730029 2 |Q881 HUB PACKAGE WITH LONG STUDS 20K

A-Series A10/ A13/ A18/ A24 Page 186



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Duals Axle Adjust, 62.5/120", 80/120", 88/132"

NOTES:
1. BOLTS TO BE INSTALLED IN ORIENTATION SHOWN
2. BOLTS TO BE TIGHTENED WITH 1/2" IMPACT

6X TORQUE TO 110 FT-LBS 6 s
,///’ . FRAME SHOWN FOR REFERENCE TO

ILLUSTRATE FITMENT TO AXLE

88"-132" SPACING (22" ROWS)
(FIFTH HOLE FROM OUTSIDE)

80"-120" SPACING (20" ROWS)
(FOURTH HOLE FROM OUTSIDE)

T T 62.5"-120" SPACING
ol | (e (30" ROWS)
e L _fé

|
® _
I‘o‘: ] | : j| !ood’
— _b: A - :d_ | —
o=l N
— & e
L] _]Tl

A-Series A10/ A13/A18/ A24 Page 187



/5218

ILLUSTRATED PARTS LIST

Parts List 27808: Duals Axle Adjust, 62.5/120", 80/120", 88/132"

ITEM PARTNO. QTY. DESCRIPTION
1 16061 1 |RECEIVER, AXLE, DUAL
2 18386 2 |AXLE, 20K ADJUSTABLE
3 | 596174M | 6 |BOLT, HH G5 5/8-11 X 7 MAGNI
4 | 596184M | 2 |BOLT, HH 3/4X2 GR5 MAGNI
5 | 596243M | 6 |NUT, TOPLOCK.5/8-11 MAGNI
6 | 596259M | 4 |WASHER, FLAT 3/4 MAGNI
7 | 596261M | 12 |WASHER, FLAT 5/8 MAGNI
8 | 596488M | 2 |BOLT, HH 3/4-10 X 8-1/2 MAGNI
9 | 596626M | 4 |NUT, TOPLOCK. 3/4-10 MAGNI
10 730029 2 (@881 HUB PACKAGE WITH LONG STUDS 20K

A-Series A10/ A13/ A18/ A24 Page 188




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Duals Axle Adjust, Metric, 50cm-76cm

NOTES:
1. BOLTS TO BE INSTALLED IN ORIENTATION SHOWN
2. BOLTS TO BE TIGHTENED WITH 1/2" IMPACT

6X TORQUE TO 110 FT-LBS N FRAME SHOWN FOR REFERENCE TO
ILLUSTRATE FITMENT TO AXLE

76cm SPACING

50cm SPACING
70cm SPACING

56cm SPACING

T

©@ T 0 @00 @00

i

LI

|

I
® 00 ®00 @ 0.0
@

r
_
_
=

A-Series A10/ A13/ A18/ A24 Page 189



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 27809: Duals Axle Adjust, Metric, 50cm-76cm
3 PART NO. QTY. DESCRIPTION

1 16061 1 RECEIVER, AXLE, DUAL

2 27109 2 20K ADJUSTABLE AXLE

3 596174M 6 HH G5 5/8-11 X 7 MAGNI

4 596184M 2 BOLT, HH 3/4X2 GR5 MAGNI

5 596243M 6 NUT, TOPLOCK 5/8-11 MAGNI

6 596259M 10 |WASHER, FLAT 3/4 MAGNI

7 596261M 12 |WASHER, FLAT 5/8 MAGNI

8 596488M 2 BOLT, HH 3/4-10 X 8-1/2 MAGNI

9 596626M 4 NUT, TOPLOCK 3/4-10 G5 MAGNI

10 230029 5 2(?}?1 HUB PACKAGE WITH LONG STUDS

A-Series A10/ A13/ A18/ A24 Page 190



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Duals Axle, Fixed

NOTES:

1 BOLTS TO BE INSTALLED IN ORIENTATION SHOWN
2. BOLTS TO BE TIGHTENED WITH 1/2" IMPACT

FRAME SHOWN FOR REFERENCE TO
ILLUSTRATE FITMENT TO AXLE

6X TORQUE TO 110 FT-LBS

A-Series A10/ A13/A18/ A24 Page 191



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 10907 / 10910 / 10913: Duals Axle, Fixed

ITEM‘ PART NO. QTY. DESCRIPTION

N.S. 800253 o> |DECAL, WHEEL LUG NUT TORQUE
AXLE, DUAL, 62.5"-120", 20,000#, NON-

10917 1 ADJUSTABLE
1 10911 1 |AXLE, DUAL, 80"-120", 20,000#, NON-ADJUSTABLE
10908 1 |AXLE, DUAL, 88"-132", 20,000#, NON-ADJUSTABLE

596174M 6 [HHG55/8-11 X7 MAGNI
596261M 12 |WASHER, FLAT 5/8 MAGNI

596243M 6 [NUT, TOPLOCK 5/8-11 MAGNI

710030 o> |SPACER, DUAL, 13-3/4"

O |V B~ W DN

730029 o> [Q881 HUB PACKAGE WITH LONG STUDS 20K

A-Series A10/ A13/A18/ A24 Page 192



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Tracks Axle Adjust, 45/76CM, 80/132", 84/144”

I:ﬁﬂ FRONT VIEW
! ~

A-Series A10/ A13/ A18/ A24 Page 193



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 26742 / 26743 / 27091: Tracks Axle Adjust, 45/76CM,
80/132", 84/144”

ITEM PART NO. QTY. DESCRIPTION

1 23955 1 |AXLE RECEIVER
23958 2 |80-132" ADJUSTABLE AXLE

2 26312 2 |84 -144" ADJUSTABLE AXLE
26994 2 |45-76CM ADJUSTABLE AXLE

3 530024 1 |GASKET, 3" EPDM

4 530443 1 |FLANGE COUPLING 3"

5 540003 1 |CLAMP, WORM SCREW 3"

6 596170M 4 |BOLT, HH 5/8-11X2 GR5 MAGI

7 596177M 2 |BOLT, HH 5/8-11X4.5 GR5 MAGI

8 596184M 2 |BOLT, HH 3/4-11X2 GR5 MAGI

9 596210M 2 |BOLT, HH 3/4-10X12 GR5 MAGI

10 | 596243M 6 |[NUT, TOPLOCK 5/8-11 G8 MAGNI

11 596259M 4 |WASHER, FLAT 3/4 MAGNI

12 | 596626M 4 INUT, TOPLOCK 3/4-10 G8 MAGNI

NS 800259 1 |DECAL, CAUTION - TRACK FIRE

A-Series A10/ A13/A18/ A24 Page 194



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Tracks Axle Fixed

Parts List 21370: Tracks Axle Fixed

ITEM PARTNO. QTY. DESCRIPTION
- 51370 1 |TRACK AXLE, 120

A-Series A10/ A13/ A18/ A24 Page 195



/5218

4 Inch Axle Spacer

ILLUSTRATED PARTS LIST

NOTE:

1. MOUNTS BETWEEN AXLE WELDMENT AND
FRAME

Parts List 26756: 4 Inch Axle Spacer

ITEM PART NO. ‘ QTy. DESCRIPTION

1 16457 2 TUBE, 4" AXLE RISER

2 596174M 6 BOLT, HH 5/8-11 X 7 G5 MAGNI

3 596243M 6 NUT, TOPLOCK 5/8-11 G8 MAGNI
4 596261M 12 |WASHER, FLAT 5/8 MAGNI

A-Series A10/ A13/A18/ A24




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

N873 15K/18.5K Hub Assembly 10 Bolt, 11.25” B.C.

2

Parts List 730110: 15K/18.5K Hub Assembly 10 Bolt, 11.25” B.C.

ITEM PARTNO. QTY. DESCRIPTION
230110 , |N873 15K/18.5K HUB ASSEMBLY COMPLETE

(ITEMS 1-13)

1 | 54101216 | 10 |WHEEL STUD

2 730111 1 |SPINDLE, 18500 LB

3 730017 4 |5/16 x 1/2" BOLT

4 730110 1 |N873 Hub Package, 18.5k

5 130012 1 |FRONT BEARING

6 730072 1 |HUB CAP

7 730018 1 |WASHER

8 730013 1 |SEAL

9 730011 1 |REAR BEARING

10 | 730051 10 |LUG NUT

11 | 730016 1 |HUB CAP SEAL

12 | COTTERPIN| 1 |COTTERPIN

13 | 730014 1 |2" CASTLE NUT

A-Series A10/ A13/A18/ A24 Page 197



/5218

ILLUSTRATED PARTS LIST

Q881 20K Hub Assembly, 10 Bolt, 13.19” B.C.

Parts List 730029: Q881 20K Hub Assembly, 10 Bolt, 13.19” B.C.

ITEM PART NO. | QTY. DESCRIPTION
730029 1 |1Q881 20K HUB ASSEMBLY COMPLETE (ITEMS 1-12)
1 730017 4 |5/16 x 1/2" BOLT
2 730029 1 |Q881 HUB, 20k
3 730037 1 |OUTER CONE, (BRG), 19K/20K HUB
4 730039 1 HUB CAP
5 730040 1 |WASHER
6 730041 1 SEAL
7 730042 1 COTTER PIN
8 730043 1 BEARING, INNER 20K HUB
9 730051 10 |NUT, HEX FLANGE 3/4-16 WHEEL
10 730056 1 |2-12 CASTLE NUT
11 730061 1 HUB CAP SEAL
12 GR953035 10 |WHEEL STUD 3/4"-16

A-Series A10/ A13/A18/ A24

Page 198




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Q981 25K Hub Assembly, 10 Bolt, 13.19” B.C.

9

Parts List 730086: Q981 25K Hub Assembly, 10 Bolt, 13.19” B.C.

ITEM | PART NO. QTY. DESCRIPTION

730086 1 1Q981 25K HUB ASSEMBLY COMPLETE

1 730039 1 |HUB CAP

2 730051 10 |LUG NUT

3 730056 1 |CASTLE NUT

4 730042 1 |COTTER PIN

5 730040 1 |WASHER

6 730017 4 |BOLT

7 730029 1 |HUB

8 730061 1 |PLATE

9 730041 1 |SEAL
10 730043 1 |[INNER BEARING
11 730037 1 |OUTER BEARING
12 5410216 10 |WHEEL STUD

A-Series A10/ A13/ A18/ A24 Page 199



fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/ A18/ A24 Page 200

®



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Tires and Rims - Trailer

A-Series A10/ A13/A18/ A24 Page 201



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 26747 - 26755 / 26874 - 26882: Tires and Rims - Trailer

ITEM PART NO. QTY.’ DESCRIPTION

700177 1 |480/80R50 TIRE/WHEEL SILVER, LH, LR176A8
: 700176 1 |480/80R50 TIRE/WHEEL SILVER, RH, LR176A8
700175 1 |480/80R50 TIRE/WHEEL YELLOW, LH, LR176A8
700174 1 |480/80R50 TIRE/WHEEL YELLOW, RH, LR176A8
700173 1 |380/90R46 TIRE/WHEEL SILVER, LH, LR168A8
700172 1 |380/90R46 TIRE/WHEEL SILVER, RH, LR168A8
700171 1 |380/90R46 TIRE/WHEEL YELLOW, LH, LR168A8
700170 1 |380/90R46 TIRE/WHEEL YELLOW, RH, LR168A8
5 700097 1 |380/90R46 TIRE/WHEEL JD GREEN, LH, LR168A8
700098 1 |380/90R46 TIRE/WHEEL JD GREEN, RH, LR168A8
700179 1 |380/90R54 TIRE/WHEEL YELLOW, LH, LR170A8
700178 1 |380/90R54 TIRE/WHEEL YELLOW, RH, LR170A8
700181 1 |380/90R54 TIRE/WHEEL, SILVER, LH, LR170A8
700180 1 |380/90R54 TIRE/WHEEL, SILVER RH, LR170A8
700135 2 |380/90R46 TIRE/WHEEL DUAL YELLOW LH 20H, LR149
700136 2 |380/90R46 TIRE/WHEEL DUAL YELLOW RH 20H, LR149
700137 2 |380/90R54 TIRE/WHEEL DUAL YELLOW LH 20 H, LR152
700138 2 |380/90R54 TIRE/WHEEL DUAL YELLOW RH 20 H, LR152
] 700139 2 |380/90R46 TIRE/WHEEL DUAL SILVER LH 20H, LR149
700140 2 |380/90R46 TIRE/WHEEL DUAL SILVER RH 20H, LR149
700141 2 |380/90R54 TIRE/WHEEL DUAL SILVER LH 20H, LR152
700142 2 |380/90R54 TIRE/WHEEL DUAL SILVER RH 20H, LR152
710031 2 |5.00" DUALS SPACER, FOR 80-120 FT TRACK WIDTH
4 710032 2 |7.00" DUALS SPACER, FOR 88-132 FT TRACK WIDTH
710030 2 |13.75" DUALS SPACER, FOR 62.5-120 FT TRACK WIDTH
5 590258 20 |HUB SPACER BOLT, FOR OUTER DUAL, .750 NC X 1.50 YZ
700158 2 |TIRE TITAN 30.5LR32 TORC-TRAC
6 700157 2 |WHEEL 27X32, 0" OFFSET SILVER
700164 2 |WHEEL 27X32, 0" OFFSET YELLOW
7 800253 2 |DECAL, WHEEL LUG NUT TORQUE

A-Series A10/ A13/A18/ A24 Page 202



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Camso Tracks

Parts List 700202 / 700206: Camso Tracks

ITEM PART NO.| QTY.| DESCRIPTION
700206 | AR [CAMSO TTS 40-1511, GREY

1 700202 AR |CAMSO TTS 40-1511, YELLOW
800259 1 |DECAL, CAUTION - TRACK FIRE

A-Series A10/ A13/ A18/ A24 Page 203



ILLUSTRATED PARTS LIST

fﬂS T

DECALS, and SERIAL NUMBER TAG

WARNING LIGHTS

INSTALL DECAL ON FOLD BOX

Warning Lights and Warning Decals

Page 204

A-Series A10/ A13/A18/ A24



ILLUSTRATED PARTS LIST

f831

Page 205

A-Series A10/A13/A18/ A24




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 34722: Warning Lights and Warning Decals

1 590216 1 |FAST SERIAL TAG

2 740063 1 |HARNESS, TURN AND BRAKE LIGHT

3 800017 1 |DECAL, MAIN TANK VALVE OPERATION
4 800044 1 |DECAL, VAR. SPEED JACK

5 800087 1 |DECAL, HOSE KEY

6 800098 1 |DECAL, WARNING-HYDRAULIC FLUID

7 800099 1 |DECAL, WARNING-CHARGE WITH OIL

8 800101 2 |DECAL, CAUTION-AG CHEMICAL

9 800103 1 |DECAL, DANGER-RUNOVER

10 800104 1 |DECAL, WARNING-DO NOT SPEED

11 800105 2 |DECAL, WARNING-STAND CLEAR

12 800106 2 |DECAL, DANGER-STAND CLEAR

13 800107 2 |DECAL, WARNING-AVOID CRUSHING

14 800108 1 |DECAL, WARNING-RINSE TANK

15 800250 1 |DECAL, AGITATION VALVE OPERATION
16 800282 1 |DECAL, DO NOT RUN PUMP DRY. ENGLISH
17 800287 9 |DECAL, GREASE PIVOT POINTS

18 800306 1 |DECAL, SIS, 20 mile/h

19 800338 1 |DECAL, FAST PATENTS
20 800350 1 |DECAL, CAUTION FULLY RAISE CENTER

A-Series A10/ A13/ A18/ A24 Page 206



fﬂS T

ILLUSTRATED PARTS LIST

fasT

A-Series A10/ A13/A18/ A24 Page 207

®



ILLUSTRATED PARTS LIST

st

Decals, and Serial Tag, 1050 / 1350 Gallon

Lights,

O ivi3a

rvi3a

Page 208

A-Series A10/ A13/A18/ A24



ILLUSTRATED PARTS LIST

OUTBOARD
SIDE OF RIM

=z
o
w
Q
=)
[}

DETAIL B

DETAILK

A-Series A10/ A13/ A18/ A24 Page 209



e, . ILLUSTRATED PARTS LIST

(zs)
&
HYDRAULIC KIT

A-Series A10/ A13/A18/ A24 Page 210



/5218

ILLUSTRATED PARTS LIST

Parts List 28590: Lights, Decals, and Serial Tag, 1050 / 1350 Gallon

ITEM  PARTNO. QTY. DESCRIPTION
24 26902 o |PLATE, LIGHT BRACKET
26 27680 2 |WLDMNT, REAR LIGHT BRCKT MNT
33 34388 2 |WLDMNT, LIGHT ARM
45 590216 1 |FAST SERIAL TAG
46 596104M 5 |BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
50 596153M 4 |BOLT, HH 1/2-13X1-1/2 GR5 MAGNI
57 596213M 8 |NUT, HEX 3/8-16 MAGNI
63 596239M 12 |NUT, CENTERLOCK, 1/2-13 MAGNI
67 596250M 11 |LOCKWASHER, 3/8 MAGNI
68 596256M 1 WASHER, FLAT 1/4 USS MAGNI
70 596258M 16 |WASHER, FLAT 3/8 MAGNI
76 596622M 1 NUT, TOPLOCK 1/4-20 MAGNI
77 596635M 17 |BOLT, HH 3/8-16 x 1-1/4 MAGNI
93 740023 1 |SAFETY LIGHT HARNESS
94 740024 2 |LIGHT, AMBER WARNING
95 740025 2 |LIGHT, RED SURF MNT ASSY
96 740031 1 |LIGHT MODULE, SAFETY FLASHER
100 800014 4 DECAL, GREASE PIVOT POINTS
101 800017 1 DECAL, MAIN TANK VALVE OPERATION
102 800020 1 |DECAL, FAST LOGO BLK/GRY
103 800044 1 DECAL, VAR. SPEED JACK
104 800057 1 |DECAL, US PATENT 7585000
105 800086 > |DECAL, FERT CART LUG NUT
106 800088 1 |DECAL, HOSE KEY
107 800098 1 |DECAL, WARNING-HYDRAULIC FLUID
108 800099 1 DECAL, WARNING-CHARGE WITH OIL
109 800101 2 DECAL, CAUTION-AG CHEMICAL
110 800103 1 DECAL, DANGER-RUNOVER
111 800104 1 |DECAL, WARNING-DO NOT SPEED
112 800107 2 |DECAL, WARNING-AVOID CRUSHING
113 800108 1 |DECAL, WARNING-RINSE TANK
114 800109 3 |DECAL, RED REFLECTOR
115 800110 4 DECAL, AMBER, REFLECTOR
116 800111 3 DECAL, NON-REFLECTIVE, ORANGE
117 800112 1 DECAL, DANGER, ELECTRIC LINES

A-

Series A10/ A13/ A18/ A24 Page 211




fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Lights and Decals, 1800 / 2400 Gallon

A-Series A10/ A13/A18/ A24 Page 212



e, . ILLUSTRATED PARTS LIST

A-Series A10/ A13/A18/ A24 Page 213



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

Parts List 34199: Lights and Decals, 1800 / 2400 Gallon

27 26902 2 |PLATE, LIGHT BRACKET

29 27680 2 |WLDMNT, REAR LIGHT BRCKT MNT
34 34388 2 |WLDMNT, LIGHT ARM

46 596128M 8 |BOLT, HH 3/8-16 X 1 GR5 MAGNI

50 596153M 16 |BOLT, HH 1/2-13X1-1/2 GR5 MAGNI
58 596213M 10 |NUT, HEX 3/8-16 MAGNI

66 596249M 4 |LOCKWASHER 5/16 MAGNI

80 596735M 4 |BOLT, 3/4 X5" GR8

94 740024 2 |LIGHT, AMBER WARNING

95 740025 2 |TAILLIGHT, RED

99 900109 3 |DECAL, RED REFLECTOR

100 800110 4 |DECAL, AMBER, REFLECTOR

101 800111 3 |DECAL, NON-REFLECTIVE, ORANGE

A-Series A10/ A13/A18/ A24 Page 214



fﬂS T
J~~=N ILLUSTRATED PARTS LIST

fBsT

Fast Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101

1-800-772-9279 Toll Free
1-507-427-3861 Voice
1-507-427-3030 Fax

www.fastagsolutions.com

820040 A10/A13/A18/ A24 - 30"/ 40' Liquid Fertilizer Applicator 2024-02-29

A-Series A10/ A13/A18/ A24 Page 215


https://fastagsolutions.com/
https://fastagsolutions.com/

	COULTERS
	AP Coulter Assembly
	Parts List 34471:  AP Coulter Assembly

	AP Coulter Base Assembly
	Parts List 34470:  AP Coulter Base Assembly

	N669 Complete Hub with Square Hole with Triple Seal Assembly
	Parts List 26891 / 730095ASSY:  N669 Complete Hub with Square Hole with Triple Seal

	AP Coulter Upper Casting Mounts
	Parts List:  AP Coulter Upper Casting Mounts

	AP Coulter Injection Option Assembly
	Parts List 90SAINJ:  AP Coulter Injection Option Assembly

	AP Coulter Blade Hardware Kit
	Parts List 590278:  AP Coulter Blade Hardware Kit

	DEFENDER® for Injection Assembly
	Parts List 99CROPDEFENDER:  DEFENDER® for Injection

	AP Coulter Knife Option Assembly – Non-Adjustable (2022 and newer, backwards compatible)
	Parts List 34590:  AP Coulter Knife Option Assembly – Non-Adjustable (2022 and newer, backwards compatible)

	AP Coulter Knife Stop Hardware Kit – Adjustable (2022 and older)
	Parts List 99FCAPPKNIFE:  AP Coulter Knife Stop Hardware Kit – Adjustable (2022 and older)

	Decal Assembly
	Parts List 17292:  Decal Assembly


	PUMPS
	Pump Assembly, ACE FMC-150F-HYD-206
	Parts List 34386: Pump Assembly, ACE FMC-150F-HYD-206

	Parts Breakdown: ACE FMC-150F-HYD-206
	Parts List 550000: ACE FMC-150F-HYD-206

	Pump Assembly, ACE FMC-205-HYD-304
	Parts List 34383: Pump Assembly, ACE FMC-205-HYD-304

	Pump Assembly, ACE FMC-205-HYD-304 PWM
	Parts List 34387: Pump Assembly, ACE FMC-205-HYD-304 PWM

	Parts Breakdown: ACE Pump, ACE FMC-205-HYD-304 PWM
	Parts List 550025 / 550035: ACE FMC-205-HYD-304 PWM

	Pump Assembly, ACE FMC-255F OASIS
	Parts List 34715: Pump Assembly, ACE FMC-255F OASIS

	Pump Assembly, ACE FMC-255F OASIS PWM
	Parts List 34718: Pump Assembly, ACE FMC-255F OASIS PWM

	Parts Breakdown: ACE Pump, ACE FMC-255 OASIS (PWM)
	Parts List 550055 / (550056): ACE FMC-255 OASIS (PWM)

	Pump Assembly, HYPRO 9306C-HM1C (Cast)
	Parts List 34384: Pump Assembly, HYPRO 9306C-HM1C (Cast)

	Parts Breakdown: HYPRO Pump 9306C-HM1C (Cast)
	Parts List 550045: HYPRO Pump 9306C-HM1C (Cast)


	PRODUCT PLUMBING ON TOOLBAR
	2-Section Toolbar Plumbing
	Parts List 34403: 2-Section Toolbar Plumbing

	4-Section Toolbar Plumbing
	Parts List 34293: 4-Section Toolbar Plumbing

	5-Section Toolbar Plumbing
	Parts List 34405: 5-Section Toolbar Plumbing

	Flip Wing Shutoff Valve Assembly
	Parts List 90SAVFF:  Flip Wing Shutoff Valve Assembly

	Typical Toolbar Plumbing – Tees, Elbows, Hose, and Clamps
	Parts List:  Typical Toolbar Plumbing – Tees, Elbows, Hose, and Clamps

	Wilger 2-Section Toolbar Plumbing, 11 Row
	Parts List 27842: Wilger 2-Section Toolbar Plumbing, 11 Row

	Wilger 2-Section Toolbar Plumbing, 13 Row
	Parts List 27843: Wilger 2-Section Toolbar Plumbing, 13 Row

	Wilger 4-Section Flow Monitor Assembly, 15
	Parts List 27839: Wilger 4-Section Flow Monitor Assembly, 15

	Wilger 4-Section Flow Monitor Assembly, 17
	Parts List 27840:  Wilger 4-Section Flow Monitor Assembly, 17

	Wilger 30” Coulter Toolbar Layout Assembly, 17
	Parts List 27555:  Wilger 30” Coulter Toolbar Layout Assembly, 17

	Varitarget Nozzles, 0.5 Rate
	Parts List 27891: Varitarget Nozzles, 0.5 Rate

	Varitarget Nozzles, 1.5 Rate
	Parts List 27892: Varitarget Nozzles, 1.5 Rate

	Raven Motorized Control Valve
	Parts List 632037: Raven Motorized Control Valve

	TeeJet 802 Flow Meter
	Parts List 26817: TeeJet 802 Flow Meter


	PRODUCT PLUMBING ON FRAME
	Tank and External Fittings 1050 / 1350 Gallon
	Parts List 34104 - 34107: Tank and External Fittings 1050 / 1350 Gallon

	Tank and External Fittings 1800 / 2400 Gallon
	Parts List 34116 / 34117 / 34277 / 34375: Tank and External Fittings 1800 / 2400 Gallon

	Tank with Internal Fittings
	Parts List 570088TNK / 570090TNK / 570091TNK / 570099TNK: Tank with Internal Fittings

	Hand Wash Faucet Assembly
	Parts List 90SAFCHWF: Hand Wash Faucet Assembly

	Plumbing Assembly for 1800 / 2400 Gallon Tanks
	Parts List 34297: Plumbing Assembly for 1800 / 2400 Gallon Tanks

	2” Quick Fill Assembly (Standard)
	Parts List 992QF: 2" Quick Fill Assembly, 1050 / 1350 Gallon
	Parts List 9972QF: 2" Quick Fill Assembly, 1800 / 2400 Gallon

	3"- 2" Quick Fill Adapter
	Parts List 26995: 3"- 2" Quick Fill Adapter

	3” Quick Fill Valve
	Parts List 90SA3QF: 3” Quick Fill Valve

	3" Quick Fill Assembly, 1050 / 1350 Gallon
	Parts List 28217: 3" Quick Fill Assembly, 1050 / 1350 Gallon

	3" Quick Fill with Strainer, 1050 / 1350 Gallon
	Parts List 28207: 3" Quick Fill with Strainer, 1050 / 1350 Gallon

	3" Quick Fill Assembly, 1800 / 2400 Gallon
	Parts List 34296: 3" Quick Fill Assembly, 1800 / 2400 Gallon

	3" Quick Fill with Strainer, 1800 / 2400 Gallon
	Parts List 28206: 3" Quick Fill with Strainer, 1800 / 2400 Gallon

	Tank Agitation Fittings
	Parts List 90SALTRUMPET: Tank Agitation Fittings

	Electric Agitation
	Parts List 34391: Electric Agitation

	Manual Agitation (High Volume)
	Parts List 34298: Manual Agitation (High Volume)

	No Agitation
	Parts List 27811: No Agitation

	Pressure Gauge
	Parts List 34304: Pressure Gauge

	Pressure Transducer ISO
	Parts List 34303: Pressure Transducer ISO


	PRODUCT ELECTRONIC/ELECTRICAL CONTROL COMPONENTS
	Raven Harnesses and Components
	Parts List: Raven Harnesses and Components

	Control Harness 115-0171-085
	Control Harness 115-0159-856
	Control Harness 115-0171-086
	CR7 Display
	Parts List 26858: CR7 Display

	Raven 450 Controller
	Parts List 26853: Raven 450 Controller

	Raven RCM Rate Controller
	Parts List 34396: Raven RCM Rate Controller

	JD Greenstar Rate Controller
	Parts List 27836: JD Greenstar Rate Controller


	HYDRAULICS and FOLD BOX ELECTRICAL
	Hydraulic Diagram 830016
	Product Pump Hydraulic Hoses and Fittings
	Parts List:  Product Pump Hydraulic Hoses and Fittings

	Main Lift Cylinders
	Parts List: Main Lift Cylinders

	Main Lift Hydraulic Hoses and Fittings
	Parts List: Main Lift Hydraulic Hoses and Fittings

	Main Lift Valve Assembly
	Parts List: Main Lift Valve Assembly

	Main Wing Fold Cylinders
	Parts List: Main Wing Fold Cylinders

	Main Wing Fold Hydraulic Hoses and Fittings
	Parts List: Main Fold Hydraulic Hoses and Fittings

	Main Wing Fold Valve Assembly
	Parts List: Main Wing Fold Valve Assembly

	Down Pressure Cylinder
	Parts List: Down Pressure Cylinder

	Down Pressure Hydraulic Hoses and Fittings
	Parts List: Down Pressure Hydraulic Hoses and Fittings

	Down Pressure Flow Valve Assembly
	Parts List: Down Pressure Flow Valve Assembly

	Down Pressure Block Assembly
	Parts List: Down Pressure Block Assembly

	Flip Wing Cylinders
	Parts List: Flip Wing Cylinders

	Flip Wing Hydraulic Hoses and Fittings
	Parts List: Flip Wing Hydraulic Hoses and Fittings

	Flow Dividers and Supply Lines
	Parts List:  Flow Dividers and Supply Lines

	Folding Gauge Wheel Cylinders and Hoses
	Parts List 600122:  Folding Gauge Wheel Cylinders and Hoses

	Hydraulic Extension Kit
	Parts List 600115:  Hydraulic Extension Kit

	Fasse Hydraulic Block
	Parts List 630027: Fasse Hydraulic Block

	Fasse Block 12-Pin Electrical Harness
	Parts List 630070: Fasse Block 12-Pin Electrical Harness

	Fasse Block Diagram
	Parts List: Fasse Block Diagram

	Fasse Block Pressure and Tank Hoses
	Parts List 600120: Fasse Block Pressure and Tank Hoses

	Cab Fold Box and Box Wiring Diagram
	Parts List: Cab Fold Box and Box Wiring Diagram

	Cab Fold Box Power Harness
	Parts List: Cab Fold Box Power Harness

	Cab Fold Box Electrical Harness
	Parts List: Cab Fold Box Electrical Harness

	Cab Fold Box Operation and Pin-out

	TOOLBAR AND GAUGE WHEELS
	30’ Toolbar Assembly
	Parts List 35324:  30’ Toolbar Assembly

	40’ Toolbar Assembly
	Parts List 35325: 40’ Toolbar Assembly

	Transport Lock
	Parts List 34695: Transport Lock

	Non-Folding Gauge Wheels
	Parts List 34711 - 34714: Non-Folding Gauge Wheels

	Short and Tall Gauge Wheels
	Parts List: Short and Tall Gauge Wheels

	5-Bolt Hub Assembly, Q736
	Parts List 730003: 5-Bolt Hub Assembly, Q736

	Folding Gauge Wheels
	Parts List 34248 / 34249: Folding Gauge Wheels

	Folding Gauge Wheel Bracket Assembly
	Parts List 34220BLK: Folding Gauge Wheel Bracket Assembly

	Flip Wing Extension Tube
	Parts List: Flip Wing Extension Tube


	TANKS AND FRAMES
	Product Tank and Hand Rinse
	Parts List: Product Tank and Hand Rinse

	Cart Frame Assembly, 1050 / 1350 Gallon
	Parts List 28590: Cart Frame Assembly, 1050 / 1350 Gallon

	Cart Frame Assembly, 1800 / 2400 Gallon
	Parts List 34199: Cart Frame Assembly, 1800 / 2400 Gallon

	Hitch, Large
	Parts List 90SAHITCHLG: Hitch, Large

	Hose & Manual Holder
	Parts List 90SAHMH: Hose & Manual Holder

	Slow Moving Vehicle Sign
	Parts List 90SASMV: Slow Moving Vehicle Sign

	Transport Rest
	Parts List 34050 / 34278BLK: Transport Rest


	TRAILER AXLES, TIRES, AND TRACKS
	Single Axle Adjust 15K, 62"-120"
	Parts List 27803: Single Axle Adjust 15K, 62"-120"

	Single Axle Adjust 15K, 72"-144"
	Parts List 27804: Single Axle Adjust 15K, 72"-144"

	Single Axle Adjust, Metric, 15k, 45cm - 76cm Spacing
	Parts List- 27805: Single Axle Adjust, Metric, 15k, 45cm - 76cm Spacing

	Single Axle Adjust 20k, 72"-144"
	Parts List 27806: Single Axle Adjust 20k, 72"-144"

	Single Axle Adjust, Metric 20k 45cm - 76cm Spacing
	Parts List 27807: Single Axle Adjust, Metric 20k 45cm - 76cm Spacing

	Single Axle Fixed 15k
	Parts List 34289 / 34376 - 34379: Single Axle Fixed 15k

	Single Axle Fixed 20k
	Parts List 34380 - 34382: Single Axle Fixed 20k

	Duals Axle Adjust, 62.5/120", 80/120", 88/132"
	Parts List 27808: Duals Axle Adjust, 62.5/120", 80/120", 88/132"

	Duals Axle Adjust, Metric, 50cm-76cm
	Parts List 27809: Duals Axle Adjust, Metric, 50cm-76cm

	Duals Axle, Fixed
	Parts List 10907 / 10910 / 10913: Duals Axle, Fixed

	Tracks Axle Adjust, 45/76CM, 80/132", 84/144”
	Parts List 26742 / 26743 / 27091: Tracks Axle Adjust, 45/76CM, 80/132", 84/144”

	Tracks Axle Fixed
	Parts List 21370: Tracks Axle Fixed

	4 Inch Axle Spacer
	Parts List 26756: 4 Inch Axle Spacer

	N873 15K/18.5K Hub Assembly 10 Bolt, 11.25” B.C.
	Parts List 730110: 15K/18.5K Hub Assembly 10 Bolt, 11.25” B.C.

	Q881 20K Hub Assembly, 10 Bolt, 13.19” B.C.
	Parts List 730029: Q881 20K Hub Assembly, 10 Bolt, 13.19” B.C.

	Q981 25K Hub Assembly, 10 Bolt, 13.19” B.C.
	Parts List 730086: Q981 25K Hub Assembly, 10 Bolt, 13.19” B.C.

	Tires and Rims - Trailer
	Parts List 26747 - 26755 / 26874 - 26882: Tires and Rims - Trailer

	Camso Tracks
	Parts List 700202 / 700206: Camso Tracks


	WARNING LIGHTS, DECALS, and SERIAL NUMBER TAG
	Warning Lights and Warning Decals
	Parts List 34722: Warning Lights and Warning Decals

	Lights, Decals, and Serial Tag, 1050 / 1350 Gallon
	Parts List 28590: Lights, Decals, and Serial Tag, 1050 / 1350 Gallon

	Lights and Decals, 1800 / 2400 Gallon
	Parts List 34199: Lights and Decals, 1800 / 2400 Gallon



